-h-455

D

Forrﬁ No.

WESTINGHOUSE COMPANY

TOURMNEAU
A SUBSIDIARY Of

LE

OMPANY « PEQORIA, ILLINCQIS

C

HOUSE AtR BRAKE

G

WESTIN






Description Page No.
Adaptor - Tire Pump ...l 162
Air Cleaner - Engine ... 0 000 154-156
Axle = Rear ittt 120
- Front e e 4
Brake e ieaeeeaseeaeeaanaees 122
- Foot Confrol . .iiiiiiiii it 132
© = Parking ...l SN 128
- Power Brake Cyl.  .......oiiil, 124
- Power Master Cyl, ... ..., 124
~Wheel Lo 122
- Clutch=Control  ...ivviinenrennn 112
- Hand-Control .. ... il 130
Cab i i e e e 70-72
Circle i ettt et e 28
-~ Reverse  ...oiiiiioon.. e 30-32
Cluteh=5td.} i i et 102
B (11 T 108
=(Hyd.} o 96
~Shaft & Brake ...l 104
=Controls i eiieiieeieenn 130
~Drive Shaft .. ... . . i 94
“Valve o PR 104-114
Cylinder ~ Hydraulic .. ..., 42
- Power Tilt ..o, 44
Controls - Circle Reverse ............. 30
Converter = Torque  «.eeiviiiiiinaanannn 66
- Universal Joints (. ....ooeun 96
Controls = {Oil) Clutch ... ooiviieiiien 110
=~ (Hyd.)Clutch ...t 100
- (Standard) Clutch  .....coilt 112
- Front Leaning Wheel .. ....... 4
- Hand Brake ... ..ol 130
- Lateral Shift ... . ool 40
- Moldboard ...l 38
- Power Brake ...l 126
- Power Box & Levers  ......... 52
- Radiator Shutters  vovviennnennn 152
- Rotary Control ... ...l 46
Controls - Scarifier . ... iiiiiiiiaan 22
- Steering i eei e 2
=~ Throttfe (o i 82
= Transmission  (..i.cieineennen 134-144
~Valve e 50-50A
Drawbar i i ieiie e 26
Drive, Hyd. Pump ... ...l 16
Drive Shaft & Cluteh ... oiioiiin.n 94
-PowerBox ....oiciiiiiiae, 60
- Power Takeoff ............. 94
Electrical - General ... . i ... 86
= Lights oo 88
End Bits - Moldboerd ... ool 34
Engine = Air Cleaner ... . . iiiiiie, 154-156
- Air Preheater .. .. iiiiaiiin.s 166
~ Ether Starting .oeineiininnn 164
~ Mounts e ereeaaeaas 148
- Muffler oL 158
Extensions, Moldboard ... il 34
Filter - Lubricating PN 74
~CUND i, 78
- Brackets & Oil Droin ...vvinnvane, 84
Final Drive, Gears ... ... .ccviiveinenns 116
- Housings . oo, 116
Fork = Front Axfe ... .. i 8
Fuel Tank o i 74
Float Tank & Lines .. ...ciiiiniiinnen.s 76
Frame = Main ... i il 2
Govemor - Tail Shaft ... .. iviieen 146
Grille =Radiator ... i iieaiians 150

INDEX

Description
Heat Exchanger ........viiienieneianne, 114
Hood - Engine  ...iviieiiinienrnennccnn, 92
Hydraulic Clutch  ..ooiviiiiiiennniens, .96
Hydraulic Clutch & Shaft .....o.ooo... 98
~Cylinder  ..iiiiiiiii 42
“PIPING  ceresnerirniiaiieneans LM
=PUmp e . 48
~Pump Drive ... viiiiiiiae, 16
Lateral Shift Housing  ...cvoeneviinnann. 40 -
Leaning Wheel Housing  .....ovivininann. [
Lift ~ Moldboard  ....iiiaiialiai e 36
= Searifier L. i 24
Lights e, 88
Link = Lateral ... .. i, 40
-~ Scarifier ... 22
Limiter, Torqgue ... viiiiieniiaiinenant, 468
Manifold - Power Steering  ............. 12
Moldboard ... .iiii i 34
Motor Support  aiii i 116
~Controls i e 38
= End Bits  iiiieeiiiiieiaaaan 34
~ Extensions  ......e..... e 34
“Lift i e 36-38
Parking Brake . .i.ciiiiiiaiiiiienaiaay 128
Piping ~ Fuel e enen e - 74
- Hydraulic, Torque Converter  ..... 64
- Radigtor  L.iieeieie i
Power Box  .iiviiiiiiiiinrianeaana
- Brake, Anti-Coast
=~ Clutch Cover  tiiiiieniiiennnns
- Drive Shaft ... iiiiiiiiiaa,
- Vertical Drive Shaft
Power Brake - Cylinder ... . .......vvnts

- Master Cylindel
Power Steering :
~ Manifold
Power Take-Off Drive Shaft
Pulley - Govemor -
Pump - Hydraulic
Pusher Plate

Radiator .. it .

~ Shutter . iviiiireriraa e
Rod, Front Tile  ....... e .
Rotary Control .. ..... P AT :

Scarifier e eaeenretenedanaaaeraean
Seal i iever e,
Shaft, Govemor
Spindle - Front Axle
Steering ~ Power

Tendem - Housing
’ - Sprockets & Chains
Throttle Controls
Tire Pump. & Hose
Torque Converter
Transmission - Creeper Gears
—lower  Liiiiiieeiieieen,
- Shifting Levers
- Shifter Mechanism  ......... 142
~Upper iiiiieieaiiiians 134-136

Valve - Flow Control
- Main Control ;
~ Relief, Torque Steering ~ ........ 12-106
Vertical Drive Shaft  ....coveveviniinenney 60
Vibrating Bar

Wheels - Front & Rear
- Brakes = .i.iiiieeeieienenaeon 122
Windshield Wiper

NOTE: SEE ENGINE COMPANY PARTS CATALOG FOR ENGINE PARTS NOT SHOWN.




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

g
N e N

SEE AXLE
N CARRIERS
[
\ P f
) % %\SEE AXLE
Q CARRIERS
D
o
2 @ )
e F1G. 2620

MAIN FRAME & STEERING CONTROL

SV P ST -




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2620 MAIN FRAME AND STEERING CONTROL
:P\Lil Part No. Description Qty, mf Part No. Description Qty
1 406637 Box,Rear Tool A ] 27 |DP-621 Pin,Dritled ... .. ..., 4
2 1920179  [Screw,Cap-3/4"~10ncx21/4" ... | 12 28 1922156 Pin,Cotter-1,/8" x 3/4" ... .... 4
920717 . Washer, Lock=3/4" ... ......... 24 29 |729997 Shafr; Front ## L L L I
921560.  |Nut=3/4"-10nc ..o iinerininn.. 12 729155 Shaft,Front @ ... ... ... ..., 1
3 1406328  (Step,R.H. ....... B 1 729999 Shaft, Front (@@  ........... 1
406339 Step,L.H. .l 1 729887 Shaf:, Front w e [
4 921568 Nut=7/8%-9c ... i, é 30 1425216 Bushing  ..iiiiiiiiiiiiii... 1
5 | 920718 asher,Lock-7/8" ... .. .. ..... 6 31 401555 | Joint,Universal  ............... 1
6 | 406947  [Handle,R.H. Grab ... ......... 1 32 (350773 Fitting, Grease  «.......... |
406947 Handle,L.H, Grab  ............ J 1 33 |DP-621 Pin,Drilled ... . ..., 2
7 920713 asher, Lock-1/2" ... ......... 5 34 405839 Bearing ... ... e 2
8 920084 Screw,Cap=1/2"-13ncx23/4" .... 4 35 428841 Fitting, Grease  ........... 2
9 1406769  |Cover L. 1 36 1350613 Cap,Bearing * ... ... . ..., 3
10 | 407206  |Cover,Bolster  ................ ] 350613 Cap,Bearing ** ... ... ....... 2
11 923104 asher,Flat-1/2" ... ........ 1 37 [923523 Washer,Lock=3/8" ... ........ 8
12 | 920332 Screw,Cap-1/2"-20nfx 11/4% ..., 1 38 1920049 Screw,Cap-3/8"~1énc x 2" ... 4
13 [ 4P568 - JFitting, Grease  «....iiiiiiiiann 1 39 1662842 Cap,Clamp ... 1
14 407:188 Plate,L.H. Cover . ............ 1 40 1920114 Screw,Cap-5/8"~11nc x 1 3/4" 1
407382  Plate,R.H, Cover  ............ 1 41 662843 Post,Steering  .....iieiiae.... -1
15 728836  (Clamp,Bearing  ..... e 2 42 {920043 Screw,Cap-3/8"-1énc x 1 1/8" 2
16 | 923311 Washer,Lock=5/8"  ........ U 43 729160 [Rod  ciiiiiiiiiiieiiiiia.. 2
17 1920186  |Screw,Cap-5/8"=1lncx31/4" ... 2 44 1921518 Nut=3/8"-16nc  .eovevninnnnn.. 2
728952 Screw,Cap ...t 2 45 4pP151 Key,Woodruff ... ... ..., 1
18 428841 Fitting, Grease  ..o.ieiiieanann. 2 46 729998 Shaft,Rear % voviiiininnnnn. 1
19 | 729603  Coverd L iiiiai.i... 1 729153 Shaft,Rear ¢ ieverinion.... 1
20 | 729604 JSeal ® L. iiioiol... 1 47 1425195 Wheel,Steering ..., 1
21 120679  |Guard,Pump *** ... ..., 1 48 1923308 Washer, Lock-7/8" e, 1
22 920174 |Screw,Machine-3/4"-10nc x 2 3/4" 4 49 429851 Nut,Steering Wheel ~ ........... 1
23 | 923106  MWasher, Flat-3/4" e 4 50 1405490 Pusher, Plate  ............... 4
24 120681 Nut=3/4"-10nc  .ovveerinnenn... 4 51 921291 Boit,Mach.-11/4" = 7nc x
25 5A395 Joint,Universal (Ross) . ........ 1 334" .. 4
401555  Peint, Universal (Sheppard) e 1 52 1920671 ~ Washer, Lock=1 1/4" - 8
26 350773 Fitting,Grease . ....cuvuen. 2 53 R21592 Nut=11/4"-7ne ... 4
Note:

*  Effective with (666) 552 and later, (666T) 5347 and later, (777) 371 and later,
(7777) 5323 and later.

**  Effective with (666) 1 thru 551, (666T) 1 thru 5346, (777) 1 theu 370, (777T)
1 thru 5322.

***  Effective with (666) 347, 480, 504, 525, 537 thru 546, 552 and later, (666T)
5341, 5347 and later, (777) 350, 359, 362, 374 and later, (777T) 5314 and later.

#  Effective with machine having cab enclosure.

##  Effective with (666) 552 and later, (666T) 5347 and later, (777) 371 and later,
(777T) 5323 and later, Ross Steering.

)

Effective with (666) 1 thru 551, (666T) 1 thru 5346, (777) 1 thru 370, (777T)
1 thru 5322, Ross Steering. ’

@@ Effective with (666) 552 and later, (666T) 5347 and later, (777) 371 and later,
e : (7777) 5323 and later, Sheppard.

n  Effective with (666) 1 thru 551, (666T) 1 thru 5346, (777) 1 thru 370, (7777)
1 thru 5322, Sheppard.

% Effective with (666) 552 and later, {666T) 5347 and later, (777) 371 and later,
(7777) 5323 and later. ;

¢ Effective with (666) 1 thru 551, (666T) 1 thru 5346, (777) 1 thru 370, (7777)
1 thru 5322.

i ¢¢  Effective with (666) | thru 551, (666T) | thru 5346, (777) 1 thru 370, (777T)
I thru 5322.

3-6% 2

s e - PROSEN, eaee [ . . - - e A A e s e i s aam e



FI1G. 2670

FRONT AXLE & VIBRATING BAR



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 2670 FRONT AXLE & VIBRATING BAR
%‘f}:' Part No. Description Qty.
1 4P567 FITTING, GREASE  titeitievneeesereranstreananarasaraeanannaes 5
2 727599 | BRACKET, ANCHOR L iititet i eae et enaeeaeeaaeenaenanranns 1
3 920139 | SCREW, CAP—3/4"-IONCx4“ e e e e e 2
4 920717 | WASHER, LOCK = 3/4% ittt et e te et ereaatasnenennnasanannns 2
5 797323 | SHIM, LAMINATED 11ttt iit st aeaaesaeneaenereananaeaanannans 1
6 406307 | BAR, VIBRATING tviitettrenennnnnenranannseaneeansnesneanraanen 1
7 402189 | PIN, VIBRATING ttitiitiieeta e et e e e e et ee e naeaes 2
8 921518 1 INUT = 3/8" = TONC ot ittt et cnanetarasaeannaaaeanacananaaaanns 4
9 921561 | NUT = 3/4% = TONF 1t ietie e eeeeeeteeaeneanasaerrsansnamaeeannans 2
10 922177 | PIN, COTTER = 5/32" x 1 1/2" F S 2
1 020046 | SCREW, CAP = 3/8% = 16NC x,1 1/2% L1ttt iaaeaiaaaeaannans 4
12 923106 | WASHER, FLAT = 3/4% L.ttt tiiianaeenraneaananarecanaaaaannaann 2
13 923523 | WASHER, LOCK = 3/8"  .iiiriinranenrnennns I 8
14 vy I 111 4
15 o < VI -3 101 N R ]
16 920717 | WASHER, LOCK = 3/4" 11ttt eeanaer e taanearaanrennanacaenananas 1
17 991540 | NUT = 3/4" = TONC 1ttt e inatetaraeesnsananannanaacaananan 2
18 729087 | RACK, TILTING R . e e e e 1
19 920135 | SCREW, CAP = 3/4" = TONC X 2" teueteiaeaearearaeaneatnaeananaens 1
20 406861 [ LINK, VIBRATING  titttiitseeeetaneaeenaasnraranataraeaearanans 1
21 921576 | NUT = 1" = BNC ittt et e e eeee e aneneaaaeaaatrareananaaannes 1
22 922197 | PIN, COTTER = 3/16" x 2 1/A" ot ia et e ae e e e aeaaeanaans 1
23 7297316 | BOLT, SHOULDER 1o iittttieereeten s aesasnanananieaaraaaeaenanns 1
24 797600 | NUT, LOCK o teitaeteteaaeennenaaneeeaaeataenaarananianennaaans ]
25 428841 | FITTING, GREASE ttitntite et et e eraeeeaeeaanannaneneaerannns ]
26 406308 | AXLE, FRONT ottiiirten it eeeaeea e aataearanarenaeaasaaeaanan ]
27 920086 | SCREW, CAP = 1/2% = 13NC x 3 1/4" ittt et aaiaaeaanaanans 1
28 920713 L WASHER, LOCK = 1/2 ittt et eaeeneanaan e ameraaanaeaaans 1
29 404626 L PIN, BOLSTER 4ttt eat e e aren e e e e eae e e asaenasananeanns 1
30 920074 | SCREW, CAP = 1/2" = 1T3NC x 1" 1ottt e e et et aia i enieannaaans 1
31 799048 | BUSHING, BOLSTER PIN  1titnetineeraatanenemecnrneaiaannnnneens 2
32 799500 | SLEEVE ettt ettt et e e e aean e aaaeaanaen ]
33 423163 | WASHER ittt ettt te s ten ettt s 1
34 425668 L WASHER ettt ettt e ea e e e eatreraniateaaaiaaaan 2
35 4P568 EITTING, GREASE  tottiitiie e tseeaecianeasaenacaaaneaneaeannaananns 2
36. | 402188 | PIN, SPINDLE ottt itittitete et ei i taa e e aaaceerneanraanaaaarass 2
37 4P929 N1 2
38 922249 | PIN, COTTER = 3/8" x 2 1/2" iittitetaeacnareeearaaaananeaannnn 2
3-65 4



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2483
FRONT LEANING WHEEL HOUSING & CONTROLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2483

FRONT LEANING WHEEL HOUSING & CONTROLS

f\{ﬁf' Part No. Description Qty.
1 727488 0 L = 1
2 726704 PIN e e 1
3 404645 L0021 5
4 |723740 YOKE, CLAMP it ittt et sttt es s cneiaeianacneanns 5
5 920319 SCREW, CAP = 7/16" = 20NF x T 3/4" L it iiiiianannns 6
6 723738 NUT, LOCK i i e i ittt et e tatcaataaesantennanaaannans 6
7 4P151 KEY, WOODRUFF it et i e tstanasneraonanenaasnananas 5
8 407240 B A 1
9 350613 CAP, BEARING i it i it et st tncsia s sasans 3
10 920049 SCREW, CAP = 3/8" = 18NC = 2" it ittt et eateaneaaainaarannns 6
1 923523 WASHER, LOCK ~ 3/8" et reatieaiesiies et iea e inaae s 6
12 405839 BEARIN G it i ittt ittt ittt et 3
13 428841 FITTING, GREASE ittt e it aneaianeeannasntaaannnannns 5
14 1407239 | SHAFT ettt et et e e e e e e e s ]
15 729255 153 272 22 1 1
16 406500 1 1 = 1
17 727958 SHAFT, SQUARE it i e e e ie i e ieaesearenaanannnaaans 1
18 723789 YOKE, CLAMP . _..... e e e e tsaaereeiaaiaasaaaa e 1
19 727341 1 72 2 1
20 728804 BOLT, SHOULDER it it et tetnnaresesearenosenencnenans 1
21 728807 LINK, VIBRATING ittt it tintrasneeaeassnasescannnansanasons 1
22 662867 SUPP OR T it iyt i s ena st e naseaaasnen st aataarasasennnans 1
23 728776 NUT, LOCK it i it ittt it a s st rcassenarsansenenanns 1
24 727504 IS 7 R 1
25 | 727347 BUSHIN G i i i i i it e it s e rtas s nasaaarssansnannansnns 1
26 727313 SCOREW, CAP i i i ittt tateanantntansantranaasasananens 4
27 | 727314 NUT, TAPERED ittt it ss s e aanrosansseronnsnsroassonnans 4
28 727346 BUSHING i i i i ittt e ey N 2
29 727354 1) 7 S 1
30 727351 BEARING, THRUST ittt ittt ittt it teenennersrsancncanenananenanns ]
31 727352 PIN, ROLL s e tetaaataeaeceseiasanananeaatntenieannananaeannn 1
32 5P 1575 KEY, WOODRUFF ittt se i ensienstasatocennnssssnssannonnes 1
33 727342 W ORM i it ittt e et a e taaa s as e e 1
34 727353 BEARING, WORM THRUST L ittt ettt ts it s entaranannenns 1
35 429963 RING, MO i ittt e et tteetneranessnstnstnsornsasnasnsnans 1
36 423004 PIN, DOWEL i et i et iitessntacensenrnossansscnasonsnneens 1
37 727349 CAP, BEARING i i i ittt atatieernrasasarananan 1
38 921580 NUT, JAM = 1" = BNC ittt ittt tsasansotncnnascannsnrnens 1
39 920614 SETSCREW = 1™ = 8NC x 1 3/4" i e aeenereaanannaaanns 1
40 727350 STUD ettt aaeeetaeaaeeaesaeasaetntaeatattacatneacnntnrnanrnnans 4
4] 920715 WASHER, LOCK = 5/8" ittt iiiititnirenaeranaaesasascasseeaaneannon 4
42 921550 NUT = 5/8" = TINC  .eiiireierennennns e etnc e iaaa e 4
43 4p2524 SEAL, OdL et iit i tne it etasaaacnsonssasncsassoosscnrasssnnnans 1
44 152343 SEAL, WATER ittt ittt ieersineseeannsassonnsveasanannvanonass 1
45 723985 PLUG, VENTED ittt ittt tareetttnsecncennsasornssoanscasoanans 1
44 662743 HOUSING ittt i ieerearensseasassnoasnssasesnsnsnsessnssnanens 1
47 | 662741 L N 1
48 1722157 IRING, "OM ettt e 1
49 727348 BUSHIN G ittt i ittt tassetninnasesnossensscnassanannnnns 1
50 662742 OV ER it it i ieaesaetasssnssnssonnseosanessarasnaanansns 1
51 [923523 [ WASHER, LOCK = 3/8"  + ottt e et e e et ee e e ienan 6
52 | 920043 | SCREW, CAP = 3/8" = 16NC x 1 1/8%  «ovireesiereeeeeeeeaiaeeeaerens 6
53 923005 IR T S 2
3-65 6




FIG.2672

AXLE SPINDLE FORKS & TIE RODS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 2672 AXLE SPINDLE FORKS & TIE RODS
g’%{‘ Part No. Description Qty.
1 428096 | CUP vttt et e et ranaaeaaaaaas 2
2 428095 | CONE it e 12
3 428093 | WASHER et titeet et et e 2
4 428094 PWASHER ottt et ettt ee e, 2
5 ADAT75 L SPINDLE ottt et e 2
6 723970 BUSHING vttt etet ettt e e et a e e aaaa e eaeaeaaaanas 2
7 4P568 FITTING, GREASE tititittteeeaeneneananensenrasamasaannaaannennnn 4
8 721697 I WASHER ittt e eaaaeas 2
9 428090 [ WASHER vttt etee et eaea e e e ra e e a et e aaaaaaans 2
662232 | BEARING ittt ittt e et et e 1 2
923523 [ WASHER, LOCK = 3/8"  teivititteeremaeerasensasasaasasancananens 12
920045 | SCREW, CAP = 3/8" = TANC x 1 3/8" 1 iiuiiieiine e earaeeaaaeaeeann. 12
402830 | FORK s it tttittasn et e e e eae e eaeaeaneaaeaanaaeneaaraannaaeaeaean 2
724018 SHIM, LAMINATED ottt itieeei et i e senrarercanasanaaennens 4
428098 BUSHING oot ieteet e ee e tnetnanateetsasrsiseracnrareaeennns 4
428099 BUSHING ot sttt eeseesaee v eae s enesnnencaaenansaenaeenanns 4
728018 [ SHIM ottt e e 3
728919 | END i, e U, 2
4p567 FITTING, GREASE  tieeerienreneransnanannans e 2
920671 | WASHER, LOCK = 1 1/4"% ittt e iireeecnncareacanananns 2
921593 | NUT = T 1/4% = I2NF ettt tieenenseassnssasaansacsaasancsaneanan 2
L 2o R Yo ' s 1
662806 | SOCKET vttt iet e te e e e e are et e e 2
921534 [ INUT = 1/2% = I3NC  tttiitvsvanennsasonssosennasacesanaasaeannns 9
920713 | WASHER, LOCK = 1/2% ottt et teaeteneenensaramenesaancanrnnns 14
920085 | SCREW, CAP = 1/2" = 13NC X 3" 1 1iittietrarananearsareerncacanannns 5
727296 [ ROD (with Yoke)  ciiiiiiioi i teatateanrassrnnsennsaansasennan 2
422830 [PIN, LOCK ttiiieeneeraeeasnsnsanenasanaanneensaes e 4
y27Z 8 17 2 1 T TR 4
724149 | BLOCK, SWIVEL  teiiereneneasneananaaeasananesssaransonacananans 2
422821 LWASHER ottt it it et e e a e e ey 2
403456 L ARM, RuH. o ttitistseeeneenseraeaeasnanananaaeeaaaaaaenanaans 1
403457 L ARM, LiH. ittt e ie e ettt 1
724147 BUSHING  otttteerereninseeasnnasasenesasocacnnsoeananoeaennnns 2
4p929 NUT ettt ettt e ettt teaeassasensaensacesesaneanasasannans 2
428699 N1 1 2
428107 o A P 2
922160 [ PIN, COTTER = 1/8" x | 1/2% ititiiietiiaenenrnteneaannarannas 2
922249 | PIN, COTTER = 3/8" x 2 1/2% i itittiiitaeeneanenrennenanannanans 2

3-65



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2480
FRONT & REAR WHEELS




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2486

WHEELS - FRONT AND REAR

gef. Part No. Description Qty.
0.
1 | 428164 SEAL, FELT ittt et e e e e e 2
2 | 428163 PIN ISR )
3 | 428109 P ACER it e, 2
4 | 428161 CONE, INNER ottt e e e e e e e e e e e e 2
5 | 428293 RETAINER, FELT ittt e e i e e e e et e e e 2
6 | 428162 CUP, INNER ittt et e e e e e et e e 2
7 | 404302 WHEEL, FRONT ittt e et et e e e e e e e e e e e e 2
409005 WHEEL, FRONT ™% ittt ettt e e e e e e 2
404303 WHEEL, FRONT # e e e e e e e 2
8 | 429648 18] > T AR
9 | 2203 CLAMP e, e e e e s AR
2204 CLAMP ... e e e e AR
10 | 4P1462 T S | AR
11 | 428160 CUP, OUTER ettt ettt e et e e e et e e e et e 2
12 | 4P567 FITTING, GREASE oottt et et e e e e e e e e e e e e e 2
13 | 422864 CONE, OUTER ettt it et e ettt e ettt et et 2
14 | 428166 NUT, WHEEL . o.vveenn. s e e e e e e 2
15 | 921481 BOLT = 5/16" = 18NC x 2 7/8% ottt et e e e e e e 2
16 | 720552 111 2
17 | 726724 GASKET et e e e e e 2
18 | 726557 CAP, HUB ettt it s ittt et e e e e e e e s 2
19 | 920058 SCREW, CAP = 7/16" = TANC x 1% e e et 6
20 | 920712 WASHER, LOCK = 7/T8% et e e e e e e e e e &
21 | 728937 BASE, RIM A E e &
728954 BASE, RIM T vt e e 6
407561 BASE, RIM f1 e et ettt et et e et et e e e e e e e e e e et e e 6
728913 BASE, RIM e s 6
22 | 728929 RING, LOCK e e e e e e e 6
728935 RING, LOCK B e e e e 6
728951 RING, LOCK T eetetttet e eee e ee et aaeteane s asaannneanns 6
23 | 728930 RIN G, "0 ittt et et e i e e 6
728936 RING, O % et e e e e s 6
24 | 728934 FLANGE %% eet e eetae e e et ettt e e e e e e e e et 6
728953 FLANGE % ettt ittt et e e e e e e e 6
728928 FLANGE e, i 6
25 | 728931 VALVE e e s 6
728938 VALV E i e 6
26 | 662853 WHEEL, REAR (With Brake Drum) ##/nm/ec oot 4
672853 WHEEL, REAR (With Brake Drum) %/¢¢ ciiviiiieninnnn. e 4
662729 WHEEL, REAR (With Brake Drum) @/  titiiriieeeaeaarinnnens 4
662728 WHEEL, REAR @@/¢  .oiiiiiiiiiininnnn R 2
NOTE:

*  EFFECTIVE WITH (13:00 x 24, 14:00 x 24 ond 16:00 x 24 TIRES).
**  EFFECTIVE WITH (18.4/15 = 26 TIRES).
#  EFFECTIVE WITH (9:00 x 24 TIRES).
##  EFFECTIVE WITH (14:00 x 24 TIRES).
w  EFFECTIVE WITH (16:00 x 24 TiRES).
nr EFFECTIVE WITH (18.4/15 = 26 TIRES).
%  EFFECTIVE WITH (16:00 x 24 TIRES).
%%  EFFECTIVE WITH (13:00 x 24 AND 14:00 x 24 TIRES).
@ QUANTITY OF (2) WITH TWO WHEEL BRAKES, (4) WITH
FOUR WHEEL BRAKES.
@@  EFFECTIVE WITH TWO WHEEL BRAKES.
¢ EFFECTIVE WITH 666~666T.
¢ce  EFFECTIVE WITH 777-777T.




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FiG.2760 (5)

POWER STEERING RELIEF VALVE

POWER STEERING MANIFOLD (ROSS-SHEPPARD)



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2760

POWER STEERING RELIEF VALVE

Ref.

No. | Part No. Description Qty.
11729203 [ VALVE, RELIEF o onee ettt e e e e e e e 1
2 | 475645 SHIM  oeeeeennns. UUT PR .| AR
3| 475646 SPRING oo e OV
4 | 475647 BODY  + et e e e e e e e 1
5 | 475648 GASKET ettt et e e e 1
6 | 475649 SPACER 4 eeee et e et e e e e e 1
7 | 473650 BALL e nn e et ]

NOT SHOWN
728873 | CAP, BEARING  ...... PSP P 1
920049 | SCREW, CAP - 3/8" = 16NC x 2 2
923523 | WASHER, LOCK = 3/8" o« eneeeeeee e ee e e e e e 2

FIGURE 2760A POWER STEERING MANIFOLD (ROSS & SHEPPARD)

1 [ 662852 | MANIFOLD, HYDRAULIC  «onneenesneeneeeneaee et eneeananeansn Lo
2 1923007 | PLUG, PIPE = 1" oottt e e, 1
3 | 729299 | BALL, STEEL  ...... OO 1
4 725500 | NIPPLE, PIPE oo see e e et e et e e e e e aeae e 1
5 | 720594 | ELBOW, BULKHEAD  teenrnneeeeeee e e an e eeeneaeeeaeeanen 1
6 | 720493 GASKET et e e et et e e e 1
7 1723099 | NIPPLE, PIPE  +oeeenraneaaneennenennns SRS 3
8 | 723987 | WASHER, COPPER  evvveeneaneaneanannnns P 1
9 1729294 | SCREW, STOP < enee et e e e 1
10 | 821282 | NIPPLE, PIPE  tveneeineereeinneananens IOV 1
NOT SHOWN

920044 | SCREW, CAP = 3/8" = 16NC x 1 1/4"  10iuui ittt anenans 2
923523 | WASHER, LOCK = 3/8" . utttnt et it e ereanear e e aeenns 2

5-65 12




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

a
TN

FIG. 2437

POWER STEERING GEAR & CONNECTION

(SHEPPARD)



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS ' ~"
FIGURE 2437 POWER STEERING AND CONNECTIONS (SHEPPARD)
Ref.| part No. Description Qty. Ref.) p. 4 No. Description Qty.
No. No.
1 475883 | Cover,Housing®* ........... 11125 | 475691 Shaft o 1
475672 | Cover,Housing®™ ........... 1§26 | 475670 Cap,Bearing .. ...l ... 1
2 920340 | Bolt-9/16"~18nf x 1"*  ....... 71127 | 475682 Seal, OQil ool 1
920916 | Bolt=1/2"-13nc x I"** ... ... 71128 | 475690 Seal ,Oil .., 1
3 920714 | Washer,Lock=-9/16"*  ....... 131129 | 475723 Pin,Locking ... ... ..., 2
920713 | Washer,Lock=1/2"** .. ... 131130 | 475878 Bolt . 2
4 475673 | Ring,"O" i 11131 | 475879 Washer oo 2
5 475671 Bearing ...l 14132 | 475880 Plug,Pipe ... . i, 2
6 475674 | Nut o e 11]33 | 729820 Plate,Adoptor* ... ... ... 1
7 920276 | Screw,Cap=5/16"-24nf x 3/4" 2 729837 Plate,Adaptor** ... ....... I
8 475675 Gear i 11134 | 920112 Screw,Cap=5/8"-1Tnc x 1 3/8"* _, 2
9 475676 | Bearing  ..iiiaiieeiiennaann 1 920122 Screw,Cap-5/8"-11nc x 4"** .., 2
10 475732 | Fitting,Intet ..o ool 11935 | 920113 Screw,Cap-5/8"-11nc x 1 1/2"* _. 2
1 475677 Ring,Quad ..., 1 920182 Screw,Cap-5/8"-11nc x 4 3/4 *** 2
12 475881 Housing® . it 1 36 920715 Washer,Lock=5/8" .. ... .. ... 1
475669 | Housing®* ... . ..iiiiaieiiaa.. 11137 475884 Shaft, Quiput* ... . oo ... 1
13 923005 | Plug,Pipe-1/2" ............... 1 475678 Shaft, Output** ... oioiiia.... 1
14 920079 | Screw, Cap - 1/2" - 13nc x 138 | 350833 Shim (.03125) ...l 8
13/4" e 6 720585 Shim (L015625)  ....viiiiinien. 2
15 475668 Gasket . 21139 | 428131 BUShiNg  ceeieiieceainaea 2
16 475667 Head ,Cylinder ... ... ... 1 40 4p 567 Fitting, Grease  ..v.cvevennann 1
17 920303 Screw,Cap-3/8"-24nf x 1 3/8" ... | 20|41 407589 Bearing saiiiieiiieeeaea 1
18 923523 | Washer,Lock=-3/8"  ........... 20| |42 | 7461000 Cap,Bearing ... ...l 2
19 475718 | Ring,Piston ... .. i....... 21143 | 920120 Screw,Cap-5/8"-11nc x 3" 1
20 475885 | Piston(With Valve)  ........... 11144 | 475689 Arm,Steering  c.iiiiiiiii... 1
21 475679 | Pin,Valve .. ... ... 11145 | 475688 Nut,lock Lo oo 1
22 475725 | SPriNG  ceeiiiiiiaieriiieiaaa 20|46 | VP1260 Bell, Steering  ..iiiiiiaaiaa, 1
23 475724 | Nut,Valve Adjusting  ....... 11147 | 921567 Nut-7/8"=14nf ... oiiiiiiian. 1
24 475684 Nut,Bearing Retaining  ....... 11148 | 922212 Pin,Cotter-1/4" x 1 3/4" 1

Nofte:

*

* %

Effective with 666-441 and later.
Effective with 777-330 and later.
Effective with 666~5324 and later.
Effective with 777T7-52%91 and later.

Effective with 666-314 thru 380, 392, 398, 401, 407, 410, 419

and 440 except 347.

Effective with 777-278 thru 296, 320 and 329.
Effective with 666T-5293, 5296, 5299, 5302, 5308, 5311, 5317 and 5323.
Effective with 7777-5260, 5263, 5266, 5272, 5275, 5281, 5284, 5287

and 5290.

5-65



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

?
@ﬁ Gﬁ e

FIG. 2777

POWER STEERING HYDRAULIC LINES
(ROSS & SHEPPARD)

FIG. 2777 A

POWER STEERING HYDRAULICS
(ROSS & SHEPPARD)



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2777

POWER STEERING HYDRAULIC LINES (ROSS & SHEPPARD)

g‘;)f' Part No. Description Qty.
1 720593 NUT, TUBE i i e e e it ittt et ettt et nannnn 4
2 729002 L O L 1
3 920073 SCREW, CAP, HEX HEAD = 1/2" - 13NC x 7/8% i 3
4 1920713 WASHER LOCK = 12 e e e 3
5 407085 TUBE, FORMED (RETURN) (INCL.REF.NO. T} * e 1

407611 TUBE, FORMED (RETURN) (INCL.REF.NO. 1) ** .. . ... 1
6 729003 L A 1
7 | 407084 TUBE,FORMED(PRESSURE)(INCL.REF.NO. ) * ... ... e, 1
407610 TUBE,FORMED(PRESSURE)(INCL.REF.NO. T} ** . i 1
8 7205%4 ELBOW,BULKHEAD (INCL.HEX NUT AND REF. NO. 7} * ... ... .. .0. 2
721063 B BOW, TUBING ** i et i ittt st e e iiaenn 2
9 720493 GASKET * . i i e ettt e e e PR 2
10 720592 UNION e et ettt et e 2

NOTE: * EFFECTIVE WITH ROSS.
**  EFFECTIVE WITH SHEPPARD.

FIGURE 2777A

POWER STEERING HYDRAULICS (ROSS & SHEPPARD)

1 [ 721987 [RING, SNAP 1ttt eaeannnn, e 1
2 | 728567 | GEAR, PUMP DRIVEN Lottt et et e e e e 1
3 | 923639 SETSCREW = 5/16% = 2ANF x 1/2" oottt et e 1
4 1721998 GASKET et et e 1
5 | 722972 BUSHING, PIPE ittt ettt e et e et e 1

721983 TEE, SERVICE ottt ettt et e e e et e e e e 1
6 | 923005 PLUG, PIPE = 1/2% ittt JT el 1
7 | 724231 CLAMP, HOSE ottt e e et e e e e e 8
8 | 723100 NIPPLE ettt et e et et e e 1
720257 ELBOW, PIPE ettt et e e et e e e e e e e 1
723099 NIPPLE, PIPE (TeOLEL) ettt ettt e e e e e 1
9 | 723686 1o 1 1

10 | 820423 PIPE (Te0.EL) ettt e e e e e e e e e 1

11 | 729300 GROMMET ettt et e e e e e e i

12 | 523572 HOSE, PRESSURE vttt et et e et e e e e e e e e e 2

13 | 725905 HOSE, SUCTION ottt et ettt e e e e e e e e e et 1

T4 1729199 | CLAMP, HOSE ottt et et e e e e e e e 2
15 1921388 | BOLT = 3/8" = 16NC x 2 1/2% 10ttt e et e e 2

16 | 921518 NUT, HEX = 3/8" = TONC ettt e et et e 3

17 1923523 | WASHER, LOCK =3/8"  .....ceeennns T U 5

18 | 728685 HOSE ettt et e et et e e e s 1
19 1729198 | CLAMP, HOSE 1ottt ettt e et e e e e et ae e ]

20 | 920044 | SCREW, CAP, HEX HEAD - 3/8" - 16NC x | 1/4" .................... 1

21 1728684 | HOSE ottt ittt et e e e e 1

22 | 407202 TUBE, FORMED uetirieeeiiaeneennns, e 1

23 | 720593 NUT, TUBE ettt et e e e e et ae e e eaens 2

24 1729298 | TEE, TUBE  utttintttsin et et e e e et ete e et e e e ta i ae e aaeeenanians 1

25 [ 728873 | CLAMP ottt e s 1

26 | 920049 | SCREW, CAP, HEX HEAD = 3/8" = 16NC x 2" vr'trunnerrnnneennnnnns 2

27 | 729201 TEE, TUBE vttt te e et et e ta e e e e e e e ta e 1

NOT SHOWN
729296 | CLAMP e s 1
729524 L SLEEVE ittt ettt e e e 1
729519 SLEEVE vttt ettt e e e e 1
729522 2V S 1
5-65 16




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2737
POWER STEERING
LEVER SHAFT & COVER

FIG. 2737 A
POWER STEERING HOUSING




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2737

POWER STEERING LEVER SHAFT AND COVER

Ref.

No. Part No. Description Qty.
i 475639 SHAFT, LEVER i i i i ettt m e et taaneenaanannns 1
2 474144 BEARING i i i it e sttt s et e aae e 1
3 720324 WASHER ... ..., e e e e it aiane et 1
4 720323 NUT it it ittt ettt eeraesnanceaaasaaasascanannnenn 1
5 475641 RETAINER i i i it i e ittt ieineenaraan et neaeeaaaaa 1
6 475642 SCREW, ADJUSTING i it i e tineeentnanneaaananann 1
7 474184 GASKET it i i i et i e etsseeaaeatanenssonsssenaneanssannanns 1
8 475640 COVER it e i ieaaanaen e etteeser e 1
9 920043 SCREW, CAP = 3/8" = 16NC x 1 1/8" ittt ieiianieaanaananns 8

10 423617 BUSHING, PIPE it i i ittt e s et te i e amniananaans ]
i1 725052 NIPPLE, PIPE  ......o.. .. e e eesiieaaraseessaene e e s 1
12 424599 NUT ittt i i et tass e canatsetanssatsanssosnsnassarasarannas 1
13 720300 COUPLING, PIPE o iiiiianea e et tr e evecaaan e 1
14 427578 BREATHER et taecara i it ereeen et et e et e st tataeans 1
15 475629 WASHER, FLAT i e i i ittt et aaennasacssnsancanncnnens 8

FIGURE 2737A

POWER STEERING HOUSING

QNN ONOCO WL —

W N —

14
15
16
17
18
19
20
21
22

472733
920671
729549
VP1260
920571
922212
40311
428132
4p567
425578
474179
428332
350833
720585
729374
923004
474143
474188
920043
475629
761000
920715
920120

921026
921028
921550
921015
920715

NI T
WASHER, LOCK = 1 1/A" it e e e e
ARM, STEERING tcetten et e e e e e e e e et
BALL, STEERING ettt et e e e e e e e e e e ae e
NUT = 7/8" = TANF o ettt e et e e e e e e ettt
PIN, COTTER = 1/4% x 1 3/4% i et
BEARING tveeettee e e et e et e et e

BUSHING vttt e et et e e e e e et e e
FITTING, GREASE ettt et et e et e e et e e et e e aane e
SEAL, Ol e et te et e e et e e e e e e e e
HOUSING et ettt e et e et e e e e e e e et e ettt et i et

BUSHING  « et te e et et e et e e e e e et et ettt
SHIM (203125) ittt ettt e et e e e e e et
SHIM (L0T5625) ettt et e et et e e e et e e i e e e e e
30:10 ) A
PLUG, PIPE = 3/8" ottt ttee e e e ieeee e e e e e iaaeeannnaaans
GASKET et et e e e e e e
COVER, END ottt e e e et e e e
SCREW, CAP = 3/8" = 16NC x 1 1/8" e vy SO
WASHER ettt ie et et e et e e
CAP, BEARING  tveviiinennaannnnens e
WASHER, LOCK = 5/B" o\ttt et s ettt taee e taeeraeaeaannnns
SCREW, CAP - 5/8" = TINC x 3" ....... e e

NOT SHOWN
BOLT = 5/8" = TINC x 10" o\ttt ettt e it ennnaeeraeeraaeennnenn
BOLT = 5/8% = TING x 10 1/2" 1ttt iiie e et e erieeaaeainnnes
NUT = 5/8" = TING ettt ettt ettt et e et ae et v e e eiaeas
BOLT = 5/8" =~ TING x 6 1/2% ettt e e e e aeaens
WASHER, LOCK = 5/8" ottt e et e e e e et e e e et

NOTE:

EFFECTIVE WITH 666-SERIAL NUMBER 1 AND LATER, EXCEPT 314
THRU 380, 392, 398, 401, 407, 410 AND 440.

EFFECTIVE WITH 777-SERIAL NUMBER 1 AND LATER, EXCEPT 278
THRU 296, 320, 329 AND 419,

EFFECTIVE WITH 666T-SERIAL NUMBER T AND LATER EXCEPT 5293,
5299, 5302, 5308, 5311, 5317 AND 5323.

EFFECTIVE WITH 777T-SERIAL NUMBER 1 AND LATER, EXCEPT 5260,
5263, 5266, 5272, 5275, 5281, 5284, 5287 AND 5290.

RN = BB o e = 00D N et et D) e e e e e e

W A ANN

3-65

18




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING:PARTS

FIG. 2739 A

3)) POWER STEERING
CONTROL. VALVE

FIG. 2739

POWER STEERING CYLINDER




AL WAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS w

FIGURE 2739 POWER STEERING CYLINDER

—

i}\f’f)[. Part No. Description Qty. %’?}f Part No. Description Qty.
] 474153 Cylinder ... o i, 1 16 | 474155 Ring,Piston ... ......... 2
2 | 728759 Elbow it i 2 17 1 474163 JRing,"O" i iiiiiiiiiieennan. 1
3 | 720491 Gasket  ......ill 12 18 | 474156 [Adaptor{with Bushing)  ........ 1

"4 | 720490 Nut i 2 19 | 474173 Gasket L il 1
5 | 407137 Tube,Formed  .............. 1 20 | 474135 Seal e e 1
6 1407138 Tube,Formed  .............. 1 21 | 474136 |Washer,Bronze  ....iiiiiiiea.. 1
7 474157 Adaptor L 1 22 474129 Washer R T R T . 1
8 920046 Screw,Cap-3/8"-lénc x 1 /2% .. 4 23 474150 Ring,Retaining  ..... .ot 1
9 | 475629 Washer .. i i, 4 1) 24 | 474127 Set Screw o iaaa 1

10 474149 Ring,Retaining ......... .00t 1 25 921539 Nut=1/2"=13nf . iieeiiiaiann. 1

11 474178 Bar i e 1 26 474158 Pin e e 1

12 | 475638 Washer iiiiiaieeen.s 1 27 | 474159 Block  tiviiiiiiii et 1

13 | 474128 NUE i iiiiiiiiaaenns 1 28 | 474131 Washer L. 1
14 922160 Pin,Cotter-1/8" x 1 1/2" ... 1 29 474151 Ring,Retaining  .....oeiiiia.. 1

15 | 475637 Piston ittt 1

FIGURE 2739A POWER STEERING CONTROL VALVE HOUSING
1 475469 Volve it e 1 26 475458 Gasket L. 2
2 | 475449 Yoke i, 1 27 | 475478 Housing veiiiiiinnenennannnn 1
3 922106 Pin,Cotter-1/16" x 1" 1 28 4754560 Nut i i i i et e 1
4 923310 Washer,Lock-3/8"  ...... 1 29 475453 Washer i e 1
5 | 475628 NUF it eeiaeneans 1 30 | 475452 lWasher ... i 1
6 474160 Ring, "O" ... ..., 2 31 475454 Washer, Thrust ..o iiiinunann. 4
7 | 474430 Cover  oiiiiiiiiiinanenn i 32 | 475459 Bearing, Thrust  .v.iuievnnvnnnn 2
8 | 474432 Retainer ... ...... 1 33 | 475448 | Screw,Cap  siiiiiiieiiaaaaeeaen 1
9 | 474431 Seal i 1 34 | 475643 | Washer,Lock ... ... ..., 1
10 474161 Ring,"O" ... ...... 1 35 475451 Washer,Centering®  ............ 2
11 920002 Screw,Cap~1/4"-20nc x 581 2 475631 Washer,Centering™  ............ 2
121923319 Washer, Lock-3/8" 2 36 | 475465 [ Actuator  iiiiieiiivieneaeanas 1
13 | 474170 Cover il i 1 37 | 475461 SPring  vieriiiiiiiiii i s 2
14 474174 Seal L i 1 38 475632 Cam with Shaft ... ... ... o ... 1
15 475456 Nut,Seal .. 1 39 475633 Gasket L. 1
16 475466 Lever,Actuating®™  .......... 1 40 475468 COVEr vttt ieinanaeaananann 1
17 475457 Gasket,Valve Mounting  ...... 1 41 474871 Seal,Oil i 1
18 | 475479 Bracket,Valve Mounting  ...... 1 42 920043 Screw,Cap-3/8"~Ténc x 1 1/8" ... | 1
19 920512 Screw~1/4"-20nc x 5/8" ...... 2 43 475634 Plug,Vented  ...... M ereeiesee 4

20 | 923617 Screw=-1/4"-20nc x 1 1/4" 2

21 923613 Screw-1/4"-20nc x 1 1/2" 2 Not Shown

22 923306 Washer,Laock=1/4" ... ....... 6 472872 SPring cii i e i 1

23 | 475630 Cover,End .. i, 1 475100 |Ball .t 1

24 475629 Washer i 8 475101 Plug i e 1

25 920052 Screw,CQp—3/8"—]6nc x23/4" .. 4 475537  ISPring  ciiiiiiiii e ]

Note: '
* Effective with 666~Serial Number 299 and Later.
Effective with 666T~Serial Number 5281 and Later.
Effective with 777-Serial Number 257 and Later.
Effective with 777T-Serial Number 5251 and Later.
** Effective with 666=Serial Number 1 thru 298.
Effective with 666T-Serial Number 1 thru 5280.
Effective with 777-Serial Number 1 thru 256.
Effective with 777T-Serial Number 1 thru 5250.
Effective with 666 Serial Number 1 and later, except 314 thru 380, 392, 398, 401,
407, 410 and 440.
Effective with 777 Serial Number | and later, except 278 thru 296, 320, 329 and 419,
Effective with 666T Serial Number | and later, except 5293, 5296, 5299, 5302, 5308,
5311, 5317 and 5323. '
Effective with 7777 Serial Number 1 and later, except 5260, 5263, 5266, 5272, 5275,
5281, 3284, 5287 and 5290.
3-65 20




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

- T =

FIG. 2603

SCARIFIER
MODELS 26,28, 29



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2603 SCARIFIER (MODELS 26, 28 AND 29)
gﬁf' Part No. Description Qty. g’?}f Part No. Description Qty.
1 | 726863 |Caep,Link(Mod.26, 28 & 29) 21| 21 1 922197 | Pin,Cotter=3/16" x 2 1/4¢ 2
2 | 920119  {Screw,Cap-5/8"~11nc x23/4" 41 22 | 407643 | Pia,Hinge# .. ... .......... 2
3 | 920715 {Washer,Lock=5/8"  ............ 4 407312 | Pin,Hinge #% ... ... ... ..., 2
4 1921550 [Nut-5/8"-1lnc  ....uvinnennn.. 81 23 | 920141 Bolt,Machine=3/4"-~10nc x 5" # 2
5 1726858 [Shim ... i, 2 920123 | Bolt,Machine-5/8"-1Inc x4 1 /4% ## | 2
6 | 4P567 Fitting, Gredse  ..vvvuneevunenn. 411 24 | 920717 | Washer,Lock~3/4" # . . ..., 4
7 | 406437 |Tube,Lift Link .. ....ii..iii... 2 920715 | Washer,Lock-5/8" ## .. .. 4
8 425663 Pin,Lift Link et rreeanaeae. 211 25 921560 Nut-3/4"-10nc ¥ ... ... ..... 2
9 | 922158  |Pin,Cotter-1/8" x 1 1/4" 2 921550 | Nut-5/8"-1Inc ## ... ...... 2
10 406438 Shaft, Lift Link * ... ... ..... 211 26 729925 Drawbar,R.H. @  ........... 1
407352 Shaft, Lift Link ** ... ....... 2 729926 Drawbar,L.H. @  ........... 1
11 726858 Shim * e 2 728866 Drawbar,R.H. @@ ........... 1
726859  {Shim ** L. 2 728867 | Drawbar,L.H. @@ ........... 1
12 | 726863 |Cap,link* ... ... ..., 2 729921 Drowbar,R.H. w  ........... 1
726871 Cap,Link ** oL, 2 729922 Drawbar,L.H. #  ........... 1
13} 920119  (Screw,Cap-5/8"~1lInc x 2 3/4" * 4 727718 Drawbar,R.H. wn  ........... 1
920183  {Screw,Cap-3/4"-10nc x 3 1/4" ** 41 727719 | Drawbar,L.H. 7r ... ... ..., 1
14 920715 Washer,Lock =5/8"*  __...... 811 27 729341 Link Lo e 4
920717  |Washer,tock = 3/4" *+ ... 8] | 28 | 406434 Block, Scarifier * ... ..., .. 1
15 921550 Nut-5/8"-1Inc * ... ....... 4 406871 Block, Scarifier ** ... ....... 1
921560  INut-3/4"-10nc ** ... ......... 41| 29 | 429567 | Wedge*  L.i.i.iiiiiieiian.. 11
16 406436 Bolt,Drilled ... ... .oi.... 4 152508 Wedge ** - ... 9
17 921594 Nut, Slotted=1 1/4" - 7nc 411 30 120745 Shank * L ... 11
18 922199 Pin,Cotter-3/16" x 3" ........ 4 120747 Shank ** L ... 9
19 121145 Bolt,Drilled ... ... ..., 2 31 120746 Point * i 11
20 | 921610 Nut, Slotted-1 1/2"~bnc  ........ 2 120748 Point ** .. 9

Note:

ok

kit

@@

™

Effective with Madel 26 Scarifier only.

Effective with Model 28 and 29 Scarifier only.

Effective with (646 and 666T) Model 26 Serial No. 299 and later.
Effective with (666 and 666T) Model 28 Serial No. 158 and later.
Effective with (777 and 777T) Model 29 Serial No. 230 and later.

Effective with (666 and 666T) Model 26 Serial No
Effective with (666 and 666T) Madel 28 Serial No.
Effective with (777 and 777T) Model 29 Serial No

. 1 thru 298.
I thru 157,
. 1 thro 229.

Effective with (777) Serial No. 347 and later, (77_7T) Serial No. 5305 and later.

Effective with (777) Serial No. 1 thry 346, (777T) Serial No. 1 thry 5304,

Effective with (666) Serial No. 459 and later, (666T) Serial No. 5332 and later.

Effective with (666) Serial No. 1 thru 458, (666T) Serial No. 1 thru 5331.

3-65

22




[}

=00 @

@)

a®

FIG. 262]
SCARIFIER LIFT HSG



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS T ZC0

FIGURE 2621 SCARIFIER LIFT HOUSING

g’f)f‘ Part No. Description Qty. IISI’?){ Part No. Description Qty.
1| 662822 | Housing, Lift .. ....oieieiuenns 11132 | 403027 Key i 1
2 | 427990 Bushing  ciiiieriiiainanns 11133 | 350771 Gasket coiiiiiiieiiiaia 1
3} 728488 Bushing hiiieiiivinannn V34 791727 Housing, Spiral Gear -~ ...... 1
4 | 728487 Spacer  Liiiieiiieeiaaen 11135 | 720772 Ring, Snap  ......viin.... 1
5] 923005 | Plug, Pipe = 1/2" ... ....... 21136 | 429040 Bushing  ...ciiioi..... 1
&1 728443 | Shaft, Lift .. ........i.... 11137 | 350484 Gear, Spiral  L...iieiiia.. 1
7| 429678 Gear, Lift i 11138 681729 Cover, Spiral GearHsg. ....... 1
8 662823 | Cover, Lift ... iiiiiiianan 11139 | 350483 Gasket e eeeseatbeseeenans 1
9 | 427990 Bushing  ..iivevnnnnnnnns 1440 | 723985 Plug, Vented ... ... ..., 1
10 | DP1330 | Gasket  ............... ceaen 11141 920710 Washer, Lock -5/16"  ...... 6
11 920713 . | Washer, Lock - 1/2"  ........ 131142 | 920023 Screw,Cap-5/16-18necx 1" ...... )
12 920078 Screw,Cap=1/2"~13nc x 11/2" ... 13| § 43 | 724045 SHUd e 4
13 727739 Seal, Oil ..., 21{44 724047 MNut e 4
141 727737 | Arm, Lift ... i 2145 | 2401 Cap, Bearing  .ceivniinainns 1
151 721389 | Bolt, Heat Treated ............ 21|46 | 923523 Washer, Lock -3/8"  ...... 8

16 | 920718 | Washer, Lock - 7/8"  ........ 21147 | 920043 Screw, Cap - 3/8" - 16 nc x
17 921568 Nut =7/8" =9%c  eovvvnnnnn.. 2 11/8% e 8
18 1 403118 Bearing  +.iiiiiiiniiiiiiiann 11148 921564 Nut, Jam - 3/4"-10nc = ...... 1
19 | 429845 Bushing  ciiieeinineennnn 1{149 | 350808 SetSCrew cuuievianceniaanas 1
20 | 429943 | Ring, "O" L iiieiiiiiiaean 11150 | 403117 Bearing, Worm Thrust ...... 1
21 401047 | Cap, Bearing  .ivvneevrunnienns 11157 | 429784 Bushing  «.i.ieeiiiian. ]
22 4P 1578 Pin, Dowel ............ 1152 723338 Pin, Roll oo iaia i, 1
23 920715 Washer, Lock -5/8"  ........ 41153 429858 Ring, "O" 1 iiiiiiiiannnas 2
24 | 920114 Screw,Cap-5/8"-11ncx 13/4" , ... 41154 721675 Pinion, Spiral ... ... ....... 1
25 921580 Nut, Jam = 1" = 8nc  ........ 11§55 728425 Shaft, Pinion e eieiaaees 1
26 | DPI1605 | Sefscrew  ..viiviiieecavacnnann 1156 | 4P151 Key, Woodruff ... ........... ]
27 | AABI3 | Worm i iiiiiieiaaae 1157 | 2402 Cap, Bearing  ...vviiiiiinnn 1
28 | 424292 Shaft, Worm ... iiiiiiiinn 11158 425643 Seal, Ol ..oiiiiiiiiiis 1
29 | DP1282 | Key, Woodruff ...l 21159 | 406687 Bolt, Torque .....ovivi.... 1
30| DP1922 | Key  cuiiiiiiiiiiiiinnninenns 1160 | 920678 Washer, Lock -1 1/2"  ...... 2
31 1820 Bearing, Worm Thrust  ........ 11161 921609 Nut = 11/2" =12nfF  .......... i




il
|

FIG. 2607

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
DRAWBAR

it disio]



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2607 DRAWBAR
II\{J%f Part No. Description Qty.
—d
1 428063 BALL, DRAWBAR o titite et eieineteiaaeirartenaanaanennannes 1
2 921537 NUT, SLOTTED = 1 1/2" = I2NF  Liitiiietiniiaeiaeenneinaeanans i
3 922232 | PIN, COTTER = 5/16" x 2 /2 ittt cieaeaaaanns 1
4 428061 SHIM (L03125) ittt et et et e e e e e 3
428062 SHIM (L0625) ettt e e, e ]
5 428060 CAP, BEARING ettt ettt et e e e e eeaeas 1
6 727396 ] 18] 2 X S 4
7 406694 DRAWBAR ® it e, 1
407213 DRAWBAR % it a e i 1
8 728418 BALL, LIFT: s ttttieeennerernernanrerananasnseensnnennnen 2
9 728419 BALL, LATERAL SHIFT  tttitit v ieeeeaanrararanieenannanns 2
10 923005 PLUG, PIPE = 1/2" ittt taeeieae e e e aeiasaeeaaaeaanannns 3
1 921580 NUT, JAM = 17 = BNC ottt ettt tae et eeiar e e ananrrennans 4
12 920450 SETSCREW = 11 = BNC X 3 aetetieenraesnsasaneneenearanrainnnes 4
13 727396 110 15 J SR 8
14 121146 -7 T A 1"
406491 BOLT ** . iinivirnnn. T e e e "
15 923114 WASHER, FLAT - 7/8" e e e e 14
16 406704 PLATE, WEAR ottt ettt ettt e et et te e ta e aaaraaans 2
17 728534 ] 1Y YU 14
18 662834 PUSHER ® ottt ettt et e e e e et e e et e e et e e 2
662835 PUSHER %% ittt et 2
19 724818 NUT, LOCK ettt ete e e e e e ea e tae it e iaianaannnn 14
20 727387 STUD ® ettt ettt 3
727911 STUD %% it et 3
21 406322 PLATE, WEAR ottt tiee vt e teenieeaea et enenaaanaaaanannans 2
22 727385 SHIM ettt e et e et araaarans 14
23 662754 PUSHER, CIRCLE ittt e e eteeasecrvaaietanansanasaeanaaais 2
662782 PUSHER, CIRCLE ** it iettutetasenaeereaaranannaraearannnnnnns 2

* 666 AND 6667
*x 777 AND 7777

165

26




AL

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

$

e

POWER SHIFT

CIRCLE FOR POWER & SLIDE SHIFT MOLDBOARD

FIG. 266!
SLIDE SHIFT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 2661 CIRCLE
I%?)I..' Part No. Description Qty.
1 |406314 CIRCLE * i e ieaeaaas e, N
407212 CIRCLE **  ........ .................................... s 1
2 |728181 BOLT & e 2
3 1662730 LOCK e e e et e e 2
4 |662803 N 2
5 |[726819 0 T 2
6 921608 [NUT-T1/2" =6NC ¥ .o 2
7 922198 PIN, COTTER - 3/16" x 2 1/2" # ... .. ... ...... U, 12
8 [406031 PLATE, TILT - L.H. #F i
9 1350773 FITTING, GREASE # ittt i, 3
10 | 406030 PLATE, TILT = R H. FF et 1
11 | 403966 PIN, LOCK e e e ]
12 |721956 SPRING P e i I 1
13 |721964 . | PLATE, COVER (SIDE) #F i et eeeieeaes 1
14 | 920710 WASHER, LOCK = 5/16% H ittt 8
15 920021 SCREW, CAP - 5/16" - 18NC x 3/4n ## ... 8
16 | 726804 | SHAFT 1 i 1
17 | 820074 PIN, ROLL i e et e it e ey 1
18 721963 PLATE, COVER (END) ## et 1
19 | 722419 NUT, LOCK ## e iieeeaans, P i
20 | 406140 PLATE, LT =L.H. @  oviiriiniiniennn. e I
406072 PLATE, TILT =R.H. @  evvenenniennes et eieianaanaeaaaan 1
NOTE:
*  EFFECTIVE WITH 666 AND 666T POWER OR SLIDE SHIFT OLD-
BOARD.
**  EFFECTIVE WITH 777 AND 777T POWER OR SLIDE SHIFT MOLD-
BOARD.,

#  EFFECTIVE WITH POWER OR SLIDE SHIFT MOLDBOARD.
##  EFFECTIVE WITH SLIDE SHIFT MOLDBOARD ONLY.
@  EFFECTIVE WITH POWER SHIFT MOLDBOARD ONLY.

3-65

28



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2600

b

CIRCLE REVERSE TRANSFER HOUSING & CONTROLS




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2600

CIRCLE REVERSE TRANSFER HOUSING AND CONTROLS

I%ff' Part No. Description Qty. |

U 727365 | BLOCK, SPLINED  ooeeee oo 2
2 | 727540 | COUPLING  ...... AR 1
3] 726704 | PIN, ROLL ettt e e et e e e e 2
4 | 727395 | SHAFT, PINION RO 1
5 | 4pl5] KEY, WOODRUFF  «tunee ettt e e e e e e e e 2
6 | 4P1569 | SEAL, OIL  ..eirenenn... e 2
71 662751 | COVER ettt e et e e e 1
8 | 920043 | SCREW, CAP - 3/8"=16NC x 1 1/8"  \iuiiiiiiuieinieiiieeeannnns, 4
9 | 920046 | SCREW, CAP = 3/8"-16NC x 11/2"  .....iiiiioeiiiiiiiiiaiinns, 2
10 | 923523 | WASHER, LOCK - 3/8" TR TUUTUR TR 6
11| 727538 | RING, "O" ottt e 1
12 727391 GEAR, SPUR ottt ettt et et ae e e e 2
13 | 662750 | HOUSING, TRANSFER DRIVE  «ennvineaaneeee e aeeanans 2
14 429787 BUSHING  vevieeiiiieenannnns e i, 2
15 | 923005 | PLUG, PIPE = 1/2"  teueiireineinannnnnn, TR DU 2
16 | 920078 | SCREW, CAP = 1/2" = 13NC = 1 1/2"  tviii ittt 4
17 | 920713 | WASHER, LOCK = 1/2% oottt ettt 5
18 | 727537 | WASHER oottt e 1
19 | 920041 | SCREW, CAP = 3/8" = 16NC x 7/8"  tevvieiiie i, 1
20 | 727392 | GEAR, SPUR  \etnteteee e e e e e 1
21 | 428133 BUSHING 1 eetetetee e e e e eeae e 1
22 | 727394 | SHAFT i, .. SRTUT TSN 1
23 | 725262 | RING, "O" e 2
24 1 727393 | SHAFT et e e 1
25 | 727539 | RING, "OU et e 1
26 | 662760 | COVER oottt e e e e e ]
1-65 30




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2683
CIRCLE REVERSE GEARS & CONTROLS




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2683

CIRCLE REVERSE AND CONTROLS

Ref.

No. Part No. Description Qty.
1 682752 COVER i i i taeenasaancaasonsennacnaesscocseneasasacasnnans 1
2 122337 BUSHING it it i eeeeanetannsaasassaatnannarneasanaes 1
3 921534 [ NUT = 1/2% = 20NC  toiiieniiiiananaanns e, 1 8-
4 920713 WASHER, LOCK = 1/2Y ittt et raaaatee s anaaasaeenaanen 8
5 122226 RING, RETAINING ittt it i resttiaiiasensansnnsnasnsarans 1
6 727397 RING, MO it it i tavatsesareeanssarnasanasrasesnannanes 1
7 VP-1114 | GEAR, CIRCLE REVERSE ottt i e i e ittt iaa s 1
8 VP =T107Z | SPACER ittt i ittatteaerratacacasaseanoasnunennssnassnsarsnns 1
9 729005 SEAL, OlL ittt ittt st eeteneasaenseedasoanavnseseanssannnns 1

10 429962 RING, "O" i ieninnea e v eraaceaa e 1

11 4081864 SHAFT (w/Pin) et eaenane. ettt tiaaetee e 1

12 429972 SEAL, OiL oot i e eeeeeareenenranes et e 1

13 662758 CAP, BEARING ittt ittt eeiannsnaestnnannasonannans 1

14 920114 SCREW, CAP - 5/8" - 1INC x 1 B e et 4

15 920715 | WASHER, LOCK = 5/8" 4ttt taeeetteanneeeseeennnaennnnns | 4

16 429963 o N 0 3 2

17 727401 SHAFT, SPLINED i i i it ianteanetsnsnarnarnanaas 1

18 DP-1282 | KEY, WOODRUFF e aeeetereeeerer e b 2

19 672451 WORM, L.H. e et @t evaerasnrasaanae et 1

20 403118 BEARING, WORM THRUST it e et e ienaeevanannanns 1

21 429845 BUSHING i iitiiiii ittt eacasasanaasnssnanassannasaasaisosnasans 1

22 921580 NUT, JAM = 1" = BNC it it it ii e raeiannecaanaanns 1

23 920615 SETSCREW = 1" = BNC x 2 3/4" et iaaraaeanascnaseananns 1

24 5p454 PIN, DOWEL it ittt tae e sasaenssaccasaanassnaraaans 1

25 723740 YOKE, CLAMP i i e e e esienaasaaancasnaaaanns 4

26 920063 SCREW, CAP - 7/16" = 20NC x | 3/4" ............................ 5

27 723738 NUT, LOCK it it i ettt e tianniamereersrsnasceannannan 5

28 4P 151 KEY, WOODRUFFE it ittt it iaiimenesanananneasncnanans 4

29 404645 | CROSS (w/Bearings and Snap Rings)  ....iiiiiiiianaiinn. PO 1 4

30 723789 YOKE, CLAMP ottt ittt eattetsaeranansasanasasesarnannsaanas 1

31 727549 SHAFT, SQUARE it titaiiaianancannanernannanas 1

32 406392 1 1

33 729246 SHAFRT ittt eneeennseacavsesaonnnnarnaarsssestnasosannsnsnan 1

34 407234 SHAF T it ittt eeeseaeaacannenatsosecasansnssnnnnassanssansn 1

35 727488 Y OKE, PIN i i i i i e ittt nactanssranraasnnsannnanans 1

36 7246704 PIN, ROLL i ittt i i it raraeiaecaaaceartanrananss 1

3-65 32




ALWAYS GIVE SERIAL NUMBER WHEN ORDERINGPARTS

FIG. 2709
MOLDBOARDS, EXTENSIONS & END BITS




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

§ FIGURE 2709 SLIDE SHIFT - POWER SHIFT MOLDBOARD
. .y
iE . 5?)‘ Part No. Description Qty. I\“(‘)‘ Part No. Deseription QOty.
i 1| 727552 | Extension RiH.  ooiiiniinenn... 11118 | 424484 SPACEr e 2
727558 Extension, L.H., ... ... ... .. 1 19 Moldboard(Order from Factory) 1
| 2 921319 Bolt-3/4"=10nc x 2 12" ........ 24 1120 Plate, Formed(Order from Factory) * 1
i 921321 Bolt-3/4"-10nc x 3 1/2"  ........ 21121 727479 Boot ,RLH. ... i ]
; 3 | 720585 |Washer ..., 12 727480 Boot,L.H. .o, 1
‘ 923106 Washer,Flat-3/4" ... ... ..... 4 22 BP 652 Blade,R.H. ... . ... ..., I
; 4 1 921675 Nut-3/4"-10nc .. .oviennnn. 42 BP 653 Blade,L.H. .. ... ... ... ... ]
‘ 5 | 350801 {Blode  ........iiiieiiiieiii 2 BP 752 Blade R.H. ... .......... 1
6 | 721772 Bolt e 2 BP 753 Blade,L.H. ... ... ..., 1
7 1 721949 Bolt e 141123 721773 Bolt e AR
8 923105 Washer,Flat-5/8" ... ......... 16 | 124 721775 Bolt e AR
9 727553 | Spacer ..o & 125 406357 - Bit,R.H., [
10 721780 Nub 14 406358 Bit,L.H.,Overlaid  ........... 1
11 405208 Reinforcer,Lower ... ... ... .. 2 26 921320 Bolt-3.4"~10nc x 3"  ....... 8
12 EP 180 SPACEr e e 41127 726792 Ball 1
429600 | Washer, Flat ... .. .. ... ..., 20
13 350796 | Angle,Upper ... i, 2 Not Shown
14 921392 Bolt-3/4"-10nc x 2 3/4" ........ 4 | P 215 Flag,Warning  ............... 2
15 | 725554 | Spacer  iiiiiiiieiiiiiaaa.. 2 4-88 Socket,Flag  .iiiiiiiiii... 2
16 921560 Nut-3/4"-10nc  ...veennnnnnn. 1 920115 Screw,Cap-5/8"-11nc x 1 778" ... 2
17 | 921045 Bolt-3/4"~10nc x 2 3/4"  ........ 2 920715 Washer,Lock=5/8"  ........... 2
Note:
*  For welding to face of moldboard to provide new working surface.
3
{
i
|
|
— i
34

3-65 -




FI1G. 2602

ALWAYS GIVE SERIAL NUMBER WHEN

i

MOLDBOARD ~LIFT -HSG.




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS ZCC

FIGURE 2602 MOLDBOARD LIFT HOUSING
-
Ref-} part No. Description Qty. Ref. Part No. Description Qty.
No. No. I
1 350808 SEtSCrBW v iievienne e 21134 425643 Seal, Ol L. i . 102
2 | 921564 Nut, Jam=3/4“~10nc ~  ....... 21135 | 406686 Shaft, Lift Gear *  .......... 2
3 | 2401 Cap, Bearing ... ... 2 407261 Shaft, Lift Gear ** e 2
4 220044 Screw, Cap - 3/8" - 16 nc x 36 662748 Bearing * ... iiiiiiiaiinonn. 2
P14 . 8 662797 Bearing ** ... ..., 2
5 1 923523 | Washer, Lock -3/8%  ....... 24 | |37 | 728671 Arm, Lift * oo .o, 2
6 727733 Screw, Cap  L.i..oii.ai... 2 728720 Arm, Lift ** o .. 2
7 | 723985 . | Plug, Vented ... ... ..o 21138 | Kp73l Bolt il 4
8 121148 Bolt v i 21132 | 921569 Nut-7/8" = 9n¢c ... 4
9 921609 Nut=1 1/2" = 12nf ... ... 21140 920718 Lockwasher-7/8" ... ... 8
10 920678 Washer, Lock -1 1/2" ..., 41141 727501 Extension, Fitting  .......... 2
11 723338 Pin, Roll . i 2|42 | 428841 Fitting, Grease  .............. 2
12 | 728426 Bearing, Worm ... ... e, 21143 |781416 Cap, Bearing ... 2
13 429784 Bushing . .eiiviniiinnn 21144 920197 Screw,Cap-1"-8ncx5 V4" ... 4
14 429858 Ring, "O" .. 41145 920669 Washer, Lock - 1" ... .. ... 4
15 | 662836 | Cover, R.H.  ii.iiii....... V46 | 727371 Shim (.002) ...l 15
662837 Cover, L.H., .. .. ..., . 1 47 428806 Seal, Oil * .. o L. 2
16 | 727356 Bushing, Cover ........... 211, 728458 Seal, Oil ** ... ..ol 2
17 920077 Screw,Cap-1/2"~13nc x 1 3/8" ... | 24 48 728486 Bushing * ... ... .. 2
18 | 920079 Screw,Cap-1/2"~13nc x 1 3/4" ... 44149 | 728836 Cap, Bearing ... ool 2
19 | 920713 | Washer, Lock = 1/2"  ...... 28 1150 | 920186 Screw, Cap - 5/8" - 1Tnc x
20 | 728485 Gasket L. 2 31/4% .. 4
21 728666 Gear, Lift * ... .. ..., 21151 920715 Washer, Lock ~5/8" ...... 4
429678 Gear, Lift ** ... . ..., 21152 | DP1282 Key, Woodruff ... ... ... ... 12
22 | 662817 | Cap, Worm ..ol 21153 | 5P1708 Pin, Dowel ... ..., 4
‘ 23 921519 Nut = 3/8" = 1éne  vovniinnnnn. 81154 662818 Bearing, Worm Thrust -~ ...... 2
‘ 24 | 728431 Stud e e 81155 | 426812 Pin, Dowel ... ... ..., 2
| 25 | 728432 Ring, "O" .. i 21156 | 728428 Shaft, Worm ... .. .. ..., 2
| 26 | 728427 Gear, Spiral ...l 21157 | 662451 Worm, R.H. oot 2
27 | 662827 Housing, R.H. ... cieien.. 1]]58 | 429963 Ring, "O" it 2
662828 Housing, L.H. . iviiviiianns. 11159 | 403118 Bearing, Worm Thrust  ...... 2
28 | 923005 Plug, Pipe - 1/2% ... ... .... 41160 | 429845 Bushing ... ... 2
29 | 721675 Pinion  .vi i 21161 401047 Cap, Bearing e 2
30 | 4Pi151 Key e 21162 |4pP1578 Pin, Dowel .. ... ..., 2
‘ 31 728425 Shaft, Pinion ... ... ..., 21163 920114 Screw,Cap-5/8"-11Incx 1 3/4" . .. 8
| . 32 662402 Cap, Bearing  .......oo..aal 21164 | DP1605 SEtSCIEW  teeiiiiia e 2
‘ 33 920043 Screw,Cap-3/8"-1é6nc x 1 1/8" ... 81165 921580 Nut, Jam - 1" = %nc¢ ..., 2
NOTE:
*  EFFECTIVE WITH 666 AND 666T.
**  EFFECTIVE WITH 777 AND 7777




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

I~

fﬁ &—eoe
8 )
FIG.2740 & ®/® -

MOLDBOARD, SCARIFIER LIFT AND
LATERAL SHIFT LINKS

MOLD BOARD COTROLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2740

MOILDB8OARD LIFT & LATERAL SHIFT LINK

g"zf' Part No. Description Qty.
1 407187 SHAFT, ADJUSTABLE LINK (i i i i it it v teeannnns . 2
2 406485 SHAFT, LATERAL ADJUSTING et e e e aeaaan e ]
3 407188 TUBE, ADJUSTABLE o i it i i ittt et ciniannnananaans 2
4 407192 TUBE, LATERAL i i i i e e it it areaeenacaannsoneannnns I
5 726871 L e I 4
6 921560 NUT = 3/4" = TONC ittt ittt et ataaaeasasessenaanannnns 8
7 920183 SCREW, CAP = 3/4% — 1ONC x 3 1/4" ittt easaareanenns 8
8 920717 WASHER, LOCK = 3/4" i ittt e tasseaseseeannsianancnennns 18
9 726859 SHIM e N 5
10 921550 NUT - 5/8" - ]NC ............................................. 2
11 920121 SCREW, CAP - 5/8" - TINC x 3 ]/2” ................................ 2
12 920715 WASHER, LOCK = 5/8 it ittt ettt ataaesaeaaesananaaaraananns 4
13 426947 PN, LINK i i i i e ittt 3
14 922160 PIN, COTTER = 1/8" x 1 1/2Y ittt e eeaeaeiaanananns 3
15 4P567 FITTING, GREASE i it i ittt sttt e s icasaascanneaens 6
16 DA588 CAP, LATERAL .. ... ... . S e et eae e 1
17 DP1658 SHIM e it eee ettt 2
18 920715 WASHER, LOCK -5/8" ...... et tareareeraeeeetae e 2
19 429451 )0 8 1 O 2
20 727635 L S T P 1
21 920179 SCREW, CAP = 3/4" = TONC x 2 1/4% it et e aeeaaannans 2

FIGURE 2740A

MOLDBOARD & SCARIFIER LIFT CONTROLS

1 | 727488 Y OKE ottt et e e e A 2
2 | 726704 PIN, ROLL vttt e e e e 1 2
3 | 404645 CROSS WITH BEARING oottt ettt 4oL 8
4 | 723740 Y OKE, CLAMP Lttt e e e e e e #3 ..., 10
5 | 920063 SCREW, CAP - 7/16" - 20NF x 1 Ky A AR
6 | 723738 T #3 ..., 10
7 | 4P151 KEY, WOODRUFF ittt ie e eee e veaeaaeaaaans 2 ... 10
8 | 729250 Y7 =5 1 1
407237 AR T M e e e e ]
9 | 350613 BEARING, BLOCK i ittt teeeaee et e emaniaraannannn #2 ... 4
10 | 920049 SCREW, CAP = 3/8" = TONC X 2" ottt e et e et e e eareaaaans AR
11 | 923523 WASHER, LOCK = 3/8" ittt eaiiitee e tanaaataneansannsanann AR
| 12 | 405839 BEARING ottt ittt e e ST & B 2
| 13 | 428841 FITTING, GREASE ittt it ceiaereaneaanns A 2
14 | 407420 BEARING  iiiiiiiiiiiiiii i eineeenenns e L TP 2
15 | 722726 FITTING, GREASE ittt iiiiain e siiaiieeiieanans 1oL 2
16 | 729241 BEARING, BLOCK  tteet ettt et ettt e e e e are e eeaae et eaaanans 2
17 | 920076 SCREW, CAP ~ 1/2" = 20NC x 1 L/4" ittt e aieaenenns 4
18 | 923104 WASHER, FLAT = 1/2% ottt ittt eae s iaaaeeaaeesnasnennnann 4
19 | 407235 SHAET % sttt e e e e e aa e, 2
407238 SH AT %% s et e e e e e, ]
20 | 729248 Y7 = AU 2
407236 SHAET %% e e e e e e et 1
21 | 5P1575 KEY, WOODRUFF ittt ee e eieaneaaennnanns 2 2
22 | 723788 Y OKE, SLIP ettt e L 2
NOTE:
* EFFECTIVE WITH MOLDBOARD.
**  EFFECTIVE WITH SCARIFIER,
#  QUANTITIES FOR SCARIFIER.
3-65 38




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

| @ v v f

39

®

FIG. 2525

LATERAL SHIFT & CONTROL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS CC

FIGURE 2525 LATERAL SHIFT AND CONTROLS
g‘;f‘ Part No. Description Qty. 1}\2}%{ Part No. Description Qty.
1 728500 Seal,Oil . i 11} 34 | 662818 Bearing, Worm Thrust  ........ 1
2 662819 Cover, Lateral Shift Hsng. 111 35 426812 Pin,Dowel ettt 1
3 727356 Bushing, Housing Cover . 1] 36 | 728428 | Shaft,Worm ..., 1
4 728433 | Gasket oo {1 37 | DP1282 | Key, Woodruff ... ..ot 2
5 923005 | Plug,Pipe-1/2" ... ... . iia.. 21| 38 | 672451 [Worm ...l ]
6 920077 Screw,Cap-1/2"-13nc x 1 3/8" 141 ] 39 | 403118 | Bearing,Worm Thrust Y 1
7 920079 Screw,Ccp—]/Z"—]:inc x 1.3/4" 211 40 | 429845 : Bushing,Bronze  ............ 1
8 920713 | Washer,lock=1/2" ... ........ 16] 1 41 429963 | Ring,"O" i 1
9 727733 | Screw,Tapered  ............... 111 42 | 401047 | Cap,Bearing  .ieuivnnnievennnn 1
10 728426 Bearing,Worm Thrust  ....... 111 43 4P1578 Pin,Dowel ... .. i, i
11 729784 Bushing,Bronze  ........... 1| 44 | 920114 | Screw,Cap~5/8"~11nc x 1 3/4" ...| 4
12 723338 { Pin,Roll  ....iiiiiiiiia.. 11 1°45 | 920715 | Washer,lock=-5/8"  ............ 4
13 429858 | Ring,"O" i 11| 46 | DP1605 | Sefscrew . .vvieiiranieneannas 1
14 2401 Cap,Bearing Adjusting  ....... 11| 47 '} 728427 | Gear,Spiral ...l |
15 920044 Screw,Cap-3/8"~1énc x 1 1/4" ... 41| 48 662817 | Cap,Worm Thrust ... ....... 1
16 923523 | Washer,Lock=3/8" .. ......... 12{ | 492 | 728432 [ Ring,"O" . iiiiiiiiiiia 1
17 921596 | Nut,Jam-1 1/4"-7nc  ....... 2| { 50 | 728431 Stud e e 1
18 350808 SESCIEW teerenreecanneaanne 1|51 921519 Nut=-3/8"-24nc  .oiiinninnnnanns 4
19 428762 | Gear  iiiiiiiiiieiaiaieeaeas {1 52. 1 721675 | Pinion,Spiral ..ot I
20 728429 | Shaft .. 11| 53 | 728425 | Shaft,Pinion ... ... . ... .. i
21 662820 | Housing ciiiiiiiiiaaiinan. 1| 54 | 4P 151 Key,Woodruff  ........ooiiat. 2
22 5pP1708 Pin,Dowel ... i, 2| | 55 | 662402 | Cap,Bearing  c..iiiiiiiiiannn 1
23 723985 | Plug,Vented —  .....iiiiiinn T 56 | 425643 | Seal,Oil ..o i
24 428673 Bushing  ...iiiiiiiiiiit, 11| 57 | 920043 | Screw,Cap-3/8"-Ténc x 1 1/8" ...| 1
25 428806 | Seal,Oil .ol 11| 58 | 723740 | Yoke,Clamp ... ....ii.tn. 1
26 728653 Arm, Lateral Shift e 111 59 920060 Screw,Cap-7/16"-20nf x 1 1/4" .| 1
7 KP 731 Bolt,Lift Arm  ........... 211 60 723738 Nut,Lock . it 1
8 921568 | Nut-7/8"-9nc  .oieiiiiinnn.n 201 61 | 404645 | Cross(with Bearing & Snap Rings) ...| 2
29 920718 | Washer,lock-7/8" ... ........ 411 62 | 723788 | Yoke,Slip  tiiiiiiiiiiiiiiiin. 1
30 121143 | Bolt et eaeeaer s 211 63 | 407233 | Shaft .. i 1
31 121144 | Bolt ot 211 64 | 5P1575 | Key,Woodruff  ....iiiiiiinn, 1
32 920669 Washer,Lock-1" ... .. ..., 81t 65 727488 Yoke,Pin i 1
33 921577 | Nut=1"-8nc ...veiiiiiinian 41| 66 | 726704 | Pin,Roll ..ol 1

5-65 : 40



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2743

HYDRAULIC CYLINDER, SHIELDS FOR
POWER SHIFT MOLDBOARD



" ALWAYS GIVE SERIAL NUMBER WHEN CGRDERING PARTS

FIGURE 2743 HYDRAULIC CYLINDER SHIELD FOR POWER SHIFT MOLDBOARD

. gf)f Part No. Description Gty.

1 1406106 | CYLINDER, HYDRAULIC  woeeeeeee e e e e 1
2 | 475541 SCREW ettt e e e e e e e e 1
3 | 475542 WASHER  ovvnenn. S e
4 | 475540 SLUG, LEAD et e et e et e e e 1
5 | 475539 SETSCREW v veee e e e e e e AU 1
6 | 406122 ROD, PISTON  tuveineneaeannnn. R 1
7 475424 RIN G, O i it ittt et et et e e 2
8 475445 Y PR ottt ittt ittt et et ettt eaaea e et a e 1
9 475442 GLAND, PACKING i i it e ittt ss s e ecenannanaas 1
10 | 475436 PACKING (SET)  teteee e e e e, 1
11 | 475434 BUSHING  +vv e e e e eee e e e e e e ]
12 475439 BOX, STUFFING e et teseenai e e eeteaeaaat e 1
13 | 475432 RING, "O"  oiiiiiiiinnnn. S 1
14 | 475418 PISTON, HALF  « et e e e e e e e e e et e e e 2
15 475422 PISTON, PACKAGE i it i taee e taameaaanaannnnn 1
16 475538 NUT, PISTON ROD i it i e e ea s e tecancnaennnaaan 1
17 406159 TUBE, CYLINDER it it e s i ene e tnacnananaaanans 1
18 726859 SHIM e e e e et aareiereas e ame et 2
19 726871 CAP, LINK i it ittt teta st teaaaaserasasanatenanannns 1
20 920183 SCREW, CAP - 3/ "~ IONC x 3 1/4" et e ceeaeaeaaeaae e, 4
21 920717 WASHER, LOCK - 3/4" ............................................ 8
22 921560 NUT = 3/4" = TONC ittt ittt seteatenecnrnensaeansaninennans 4
23 726873 BEARING, LINK i i it e ettt e reeaanannnann 1
24 350773 FITTING, GREASE i i it ie et ineeaaaenaiaanatrennnnann 2
25 | 407978 | SHIELD e T 1
26 920074 B o =N 4
27 920713 WASHER, LOCK ittt ittt taeeieacnentonnasacnsneonanannns 4
28 120685 R0 7Y e 4
29 407982 153 21 18 8 2 1
30 920044 SCREW, CAP ittt it ittt et esataaanasessasancanannanasanns 1
31 | 923523 | WASHER, LOCK  «eettete e e et et ]
32 921518 N T it i it teeeseeasasnesosasnonnasenotasanansnananonnen 1
3-65 42



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING .PARTS

FIG.2742

POWER TILT HYDRAULICS & ATTACHING PARTS

FIG. 2742 A

POWER TILT CYLINDER



|
|
|

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PART "{’};\C;’
FIGURE 2742 POWER TILT HYDRAULIC AND ATTACHING PARTS
—
§f}f‘ Part No. Description Qty. g‘f’f Part No. Description Qty.
11720594 Elbow .o 21123 | 921550 JNut-5/8"-1lnc .. .iviniiennn... 4
2 | 723074 Block  teiieiii i 1124 | 920118 Screw,Cap-5/8"-1Tnc x 2 1/2" ....{ 4
3 | 407551 Tube,Formed ... ..ol 1125 | 722500 | Nut,Lock coaaaa.... e 4
4 7| 407552 Tube,Formed .. ... oL, 1] 26 | 407617 | Tilt,R.H. oo i i .., 1
5 | 729000 Hose,Pressure ... .ciiiiennnn. 2 407418 Tilt,L.H. e e 1
6 | 407673 Tube,Formed  ...... ...l 11127 | 4P1364 Ball i, 4
7 | 407672 Tube,Formed ... ...l T1]28 | 729863 |[Bolt  .iiiiiiiiiiiiiiiinann.. 2
8 | 720397 TEE e 21129 | 921593 Nut=1 1/4" - 12nfF ... ..., 2
9 | 724546 Elbow  tiviiiiii i, 21130 | 729884 |Spacer @ ..i.iiiiiiiaiiiiniann 2
10 | 721063 Elbow  toiiiiiiiiiiiiei e, 411 31 724157 [ Shim i i iie i, 2
11 720316 Nipple i, 21132 | 407717 [Washer L. i, 2
12 .| 724244 Clamp,Hose ... iiiiieea. 21133 | 350773 | Fitting,Grease  ....iiiiiaiiinn 4
13 723357 Hose,Pressure(Rear-Ram)  ....... 21134 726873 . | Bearing,R.H. Link  ............ 1
14 | 729862 Hose, Pressure(Front-Ram) 2 726871 Cap,L.H. Link ..ol 1
15 | 729958 Clamp ittt 41135 | 726859 [ Shim ..ot 2
16 | 920022 Screw,Cap-5/16"-18nc x 7/8" 41136 | 921560 | Nut=3/4"=10nc  ...vvruinnnnnn. 4
17 | 920710 Washer,Lock=5/16"  ........... 4431 37 920183 Screw, Cap -~ 3/4" - 10 nc x
18 | 726873 CaP ot 4 IVAY .. 4
19 | 726858 Shim i e 41138 | 920717 |Washer,Lock=3/4"  ............ 8
20 4P567 Fitting,Grease  .......coviunnn 41139 726819 Bolt e e e 2
21 920119 Screw,Cap-5/8" - 1inc x 2 3/4" . 41140 | 921606 | Nut=-11/2" =bnc  ..ocviuiun... 2
22 | 920715 Washer,Lock-5/8"  ........... 81|41 922198 | Pin,Cotter-3/16" x 2 1/2" 2
FIGURE 2742A POWER TILT CYLINDER
1 1407615 Ram,R.H., o i 1 409040 Tube, LLH. oo, 1
407616 Ram,L.H., oot 1 8 | 475521 Ring,"O" i i, 1
2 1475430 Pin,Cofter .. ..iiiiiinan.n 1 9 475808 Ring,Back Up  .......oul. 1
3 | 475520 Nut e iiiie i 1 10 | 475522 Packing,Set ... ..., 1
4 1475425 Ring,"O" . iiiiiiiiiaennn 211N 475523 Box, Stuffing  ...ivisenns 1
5 475519 Packing,Piston .. ... ...t 11112 1475524 Gland,Packing  ....oovunnn, 1
6 1475518 Piston,Half . ... ... 21113 | 475525 Wiper  ciiiiiiiiieiiiaeaes 1
7 | 409038 Tube,R.H., oo, 1 14 | 409039 Rod,Piston  vovvieennanen... 1
3-65 44



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG- 2545

ROTARY CONTROL FOR POWER SHIFT MOLDBOARD & CIRCLE

g



ALWAYS GIVE SERIAL NURMBER WHEN ORDERING PARTS

FIGURE 2545

ROTARY CONTROL FOR POWER SHIFT MOLDBOARD

Ref.

No. Part No. Description Qty.
1 407695 SUPPORT */@  vevveeveneaannn, e s 1
406053 SUPPORT #F e e e 1
2 920076 SCREW, CAP = 1/2" =20NCx 1 1/4" *f@ . .oviieniiiiinnraneneneens | AR
920046 SCREW, CAP - 3/8" - 16NC x T1/25 #F i iiiiennn, AR
3 920713 WASHER, LOCK = 1/2% ittt e e e e et e teeiiaineaenenanas eann AR
923523 WASHER, LOCK = 3/8" ## ittt eieiaeieeaeanns AR
4 729933 ROTOR @  eveeteeee et e e ee e et e e e e e e e e e s e e e eeanaens 1
723088 ROTOR T et e e e e e e e 1
729946 ROTOR * ettt e e e e e e e e e e et e e e e 1
5 729866 WASHER, FELT *A@ . tiiitiire e neaaeecatraneacneansananansens 1
723083 WASHER, FELT FF ittt it e iar e e e e eiar st eiaanneeanns 1
é 729945 RING, "0 * A/ i i ittt i e a e aaaaaas
722277 RING, MO B i ittt i rae e aeaaaan
7 672857 BODY @  tv ettt et e e et e e et e 1
723087 BODY et aaaan 1
662857 11010 2 1
8 729860 PLATE, BOLTING @/*  ttrtinitiatesieeaesa s eaeeiananeaananananns 1
723085 PLATE, BOLTING ## e e 1
9 922618 SCREW = 3/8" ~ TONC X 3/4" tiiiteereurreesensensasnananansens 3
10 923310 WASHER, LOCK = 3/8" it ittt et et e e e e ettt et e eeaaneaannn 3
11 721063 ELBOW @ /% ottt et ettt e e ar e aa et e et 2
723094 ELBOW ## ..., e e e e e e 2
12 523572 HOSE @/% ot et etet et et et ettt e et a e a e et 2
723097 HOSE B e et e e e e s 2
13 407984 TUBE, FORMED R.H. @/* ottt e eaeee e eeae e ieiaaaeananenns 1
723072 PIPE e e i 2
14 407985 TUBE, FORMED L.H. @/% o iiiiiiaeeiineeneaeaiannnrnaaanarenns 1
15 723421 BUSHING @/% ot ettt et et te et e te e e eaa e saneanananaaanes 2
722972 BUSHING B et e e e e e e 2
16 923012 PLUG, PIPE = 1/2" @/% ottt iaesaecneneeaeeanaanasaeeoanaeananns 1
923002 PLUG, PIPE - 1/4n ## .. ..... e et 1
17 120694 CLAMP ettt e e e e e e e et 1
18 920041 SCREW, CAP = 3/8" = TONC X 7/8" teieemeeeneeareriaanancnnnennnns 1
19 923523 WASHER, LOCK ot eetteesssenenrnasnanresaanaenaaanarannanaenses 1
NOT SHOWN
723377 E B OW B8 ettt e et e et iaea e araas 2
429673 ELBOW e e et e e iaerarer e aaaaaaenn 2
404352 LINK, ROD FF i et e e 1
723071 CLAMP FF i U 4
920046 SCREW, CAP - 3/8" - 16NC x 1 1/2" # . 4
923523 WASHER, LOCK - 3/8"#f .. ... ... ..... S 4
921518 NUT -3/8" - T6NC #F e 4
NOTE:

* EFFECTIVE WITH 666-791 AND LATER NEW ROTCR.
EFFECTIVE WITH 666-600 AND LATER POWER TILT.
EFFECTIVE WITH 777-461 AND LATER NEW ROTOR.
EFFECTIVE WITH 777-380 AND LATER POWER TILT.
EFFECTIVE WITH 666T-5420 AND LATER NEW ROTOR.
EFFECTIVE WITH 666T-5408 AND LATER POWER TILT.
EFFECTIVE WITH 777T-5371 AND LATER NEW ROTOR.
EFFECTIVE WITH 777T-5335 AND LATER POWER TILT.
EFFECTIVE WITH SERIAL PRIOR TO THE ABOVE,
QUANTITY OF 3 WiTH POWER SHIFT MOLDBOARD.
QUANTITY OF 5 WITH POWER SHIFT MOLDBOARD
AND POWER TILT.

*«%@ +® +® @

665




FIG. 2542
HYDRAULIC PUMPS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS 70
FIGURE 2542 HYDRAULIC PUMPS
gff‘ Part No. Description Qty. i%if Part No. Description Qty.
1 475910 Ring,Retaining */** .. ......... 1 474112 Plate, Wear 1/¢ ... ivivevnnn... 1
| 474117 Ring,Retaining w/¢  ..oiiiiwn.. CT I3 | 475911 Key, Woodruff */** e 1
2 1475909 Bearing */**  .............. 1 474116 Key,Woodruff n/¢/% ....... 1
474122 Bearing /¢ iiiiieiinaceanns 1 474289 Key,Square n/e¢ ... ... 1
3 | 475907 Adaptor */%* L ... i 14 | 475908 Cover Assy. */**/@  ....... 1
475894 Adaptor .o 1 475895 Cover Assy. ¥ . ... .. ....... ]
VP0027 Adaptor @ ...l 1 474284 Cover Assy. m/¢ ... 1
474283 Adaptor n/¢ L. 1 475208 Cover Assy. % toivininennnnn. 1
475207 Adaptor % ........ e 1 15 920713 Washer, Lock */** @4 ..., 4
4 1475906 | Seal */**/f/@ L.l 1 474883 | Washer,Lock 1/¢/%  ........... 4
474288 Seal 1/¢/% i 1 16 | 475916 Screw,Cap */@  ........... 4
5 (475903 Washer */**/@/4 ... ... ... 2 475901 Screw, Cap A . 4
474882 Washer 7/¢/%  vieiirerinneenn 1 474421 Screw, Cap 7/¢/%  ceeiinnon.. 4
& | 475905 Ring, Snap */**/@/* S )
474114 Ring,Snap w/¢/% .....i..... 6 Not Shown
7 475896 Plate, Wear */**/@/4 ... .... 1 474881 Seat,Seal n/%  .....iiiiiiea.. 1
474111 | Plate,Wear n/¢/%  wevrrninn.. 1 474113 | Gasket(.001) w/c /%  .n.... AR
8 [474120 | Ring,Seal  wevreiiiiiiiniiann, 2 474270 | Gasket(.002) w/e /% ....... AR
9 475914 Housing Assy. */@  ........... 1 474123 Dowel m/¢/%  «iviviennennnnns 4
475912 Housing Assy. ** ... ... ..., 1 474118 Bearing w/¢/%  ciiiviiiinaan.. 4
475898 Housing Assy. # ... ... 1] 475206 | Shaft,Drive% ...l 4
474417 Housing Assy. ®1  ........... 1 475654 Shaft,Drive ® = oiviiiiiinnnn, 1
| 474105 Housing Assy. ¢ ... ..., 1 475653 Shaft,Drive¢  ...o.iiiiiii, 1
475205 Housing % vviiiiieinnenanans 1 474419 Shaft, Driven v/%  ........... 1
10 | 475915 Drive Shaft Assy. *  ........... 1 474286 Shaft,Driven ¢ ..o.iiviiei .., I
475913 Drive Shaft Assy. ** ... ..., 1 474420 Gear /% e 2
475899 Drive Shaft Assy.(Splined) 1 474110 Gear ¢ e 2
VP0028 Drive Shaft Assy.(Splined) @ ... 1 725440 Stud % ce i 6
11 | 475900 Driven Shaft Assy. */4 ... ... 1 921518 Nut-3/8"-24nf % vvvernnn.. 6
| 475917 Driven Shaft Assy. **/@ ....... 1 923523 Washer, Lock=3/8" %  ....... 6
12 | 475897 | Plate, Wear */**/# /@  ....... 1 725571 | Gasket % eevererereannnnnnn. 1
Note:
* Effective with Pump 121026 for Power Shift moldboard incl. ref. nos. 1 thru 16 (666)
1506 and later except 1509 and 1512 (666T) 5624, 5627, 5630, 6024 and later (777)
621 and later, (7777) 5663 and later.
** Effective with Pump 121027 for Power Steering incl. ref. nos. 1 thru 16 (666) 1647
and later (666T) 6036 and later (777) 672 and later (777T) 5682 and later, except
5685, 5688 and 5697.
# Effective with Pump 121028 for Torque Converter incl. ref. nos. 3 thru 12, 14 thru
16 (666GMT) 6045 and later, (666CT) 6027 and later, (777GMT) 5709 and later,
(777CT) 5727 and later. . :
@ Effective with Pump 122157 for Oil Clutch incl. ref. nos. 3 thru 12, 14 thru 16,
(666) 9000 and later, (777) 2500 and later.
7 Effective with Pump 723119 Power Shift moldboard incls. ref. nes. 1 thru @, 12 thru
16 and corresponding keys in Not Shown column (666) T thry 1646, (666T) 1 thru
6035, (777) 1 thru 671, (777T) 1 thru 5681, 5685, 5688 and 5697.
¢ Effective with Pump 723465 for Power Steering incls. ref. nos. 1thru @, 12 thru 16
and corresponding keys in Not Shown column, (666) 1 thru 1505, 1509 and 1512,
(666T) 1 thry 6023 except 5624, 5627, 5630, (777) 1 thru 620, (777T) 1 thru 5662.
% Effective with Pump 726014 for Torque Converter incls. ref. nos. 3 thru 9, 14 thry
16 and corresponding keys in Not Shown column, (666GMT) 1 thru 6044, (666CT)
1 thru 6026, (777GMT) 1 thru 5708, (777CT) 1 thru 5726.
6-65 48



FIG. 2585

VALVE CONTROL LEVER FOR POWER SHIFT MOLDBOARD



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2585

VALVE CONTROL LEVER FOR POWER-SHIFT MOLDBOARD

Ref.

No. | TartNo. Description Qty.
To| 426616 [PIN, YOKE oottt e e 1
2 | 922122 | PIN, COTTER = 3/32% x 3/4% e e, 12
3 | 407009 [ROD, PULL ettt e e e e e 1
4| 921523 | NUT = 3/8" = 2ANF oottt et e e e e 1
5 | AP 2569 | YOKE oottt e 1
6 | AP 2578 |PIN, YOKE ettt e !
7 1 A07004  JLEVER o onnne e e e e e ]
8 | 523508 [ PIN, ROLL ettt e e e ] 2
9 | 407008 |BEARING  ....eiiiiiiin... e 1

10 | 921413 |BOLT - 3/8" - 16NC x | 1/4 BTN 2

11§ 921518 [NUT = 3/8" = 16NC oottt e et e e e, 2

12 1 923103 [WASHER, FLAT = 3/8"  tureet e et e e e e, 2

13 | 923523 | WASHER, LOCK - 3/8"  ...oouvnn.... e e e 2

14 | 428841 [ FITTING, GREASE  «oonnn s e e e e e, 1

15 | 729016 | LEVER, HAND  «vvoiniinneinsns PO 1

16 720517 | BALL, LEVER  tiriiiiiiiiinaaninns PO i 1

- 5-65 ) 50




ALWAYS GIVE SERIAL NUMBER WHEN'ORVIH)‘.E’ I

®©

FiG. 2588

=
(-

CONTROL VALVE HYDRECO FOR POWER SHIFT MOLDBOARD

e




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2588 CONTROL VALVE (HYDRECO) FOR POWER-SHIFT MOLDBOARD
I%?f- Part No. Description Qty.
1 407020 BASE, VALVE ittt ittt et 1
2 920046 SCREW, CAP, HEX HEAD -3/8" -~ 16NC x 1 1/2" ... . i, 1

920054 SCREW, CAP, HEX HEAD -3/8" - 16NC x 3 1/2" ... .iiiiiiiiannn. 2

3 923523 WASHER, LOCK = 3/8" ittt iate et aiaraneaaeanineaanns 9

4 475651 HOUSING, INLET SECTION ittt ii it et et eiee e iiaeeaneanss 1

5 474566 NUT, ACORN ottt ittt et e e ettt anaess 1

6 474557 NUT, JAM i e e e e 1

7 474556 SCREW, ADJUSTING ottt it et e et i i aaanans, 1

8 474554 CAP i e e 1

9 474563 RING, SEAL ot iitiit ettt st e e e, 8

10 474552 GUIDE, SPRING ittt ittt ettt it i cteiieeaeaans ]
11 474854 SPRING ittt e e, ]
12 475481 PIN, DOWEL ittt ee et e e et ettt e e e e 1
13 474551 PLUNGER, RELIEF VALVE ot iriittitie it i inainnnnenns 1
14 474589 SEAT, RELIEF VALVE ottt iieteie et ceieaeeaaeieannannes 1
15 474590 RING, SEAL ittt it ce et e e e 1
16 474588 HOUSING, INLET SECTION Lottt ianer e naeeaenaenns ]
17 474591 CAP .. e e e e e 1
18 729042 VALVE, CENTER SECTION * /it i ie e e ieineaanans 1
19 474595 PLATE, RETAINER ittt et aeiteeeanaaaeeeasenennnnn, 1
20 474596 10T 1 1
21 474599 EYE, PLUNGER ittt ettt ie e aeeae et et ianaannns 1
22 474598 RING, SEAL ettt ittt e e e e e 2
23 474601 PRING ettt e 2
24 474600 PLUNGER, CHECK  ttitetaneateaeeieeseaten e aananaeanannns 2
26 474593 P ACER it e et 2
27 474444 RING, SEAL ittt ettt i ee et et e et e e e aaanns 2
28 474602 PRIN G et ettt et 1
29 4744603 GUIDE, SPRING ittt ittt et e eta e e aaaeeeanes 2
30 474604 o AR ]
31 474597 COVER, SPRING ittt it st taeiteteraeaeeaannas 1
32 475452 HOUSING, END SECTION ** ittt iirairarraaraeeannannenn 1
33 474605 BRACKET, MOUNTENG  tttttttesieriiraieaeetaneneannaanannaenas 1
34 920039 SCREW, CAP, HEX HEAD = 3/8" = 16NC x 5/8"  tiiiiirinnnnnnannnn 6
35 474606 BRACKET, MOUNTING ittt ittt ii e i eaaeiaeainaanns 1
36 724097 STUD (LENGTH 7 7/8" ONE CENTER SECTION USED)  .i.vvevnnnninn. 3
37 921551 NUT, HEX = 5/8" = 18NF ot ttiiteairreeaaeaneareanaaaneannannn 6
38 920715 WASHER, LOCK = 5/8" ittt ie et et eee et eitaraaaneaeaaannans 6
39 920295 SCREW, CAP, HEX HEAD - 3/8" = 24NF x 5/8" tiiiiiiniannnnnnnns 4

NOT SHOWN
729041 VALVE, ONE SECTION CONTROLF ... . et enaiaaas ]
NOTE: .
*  ALSO INCLUDES REF. NO. 9.
**  INCLUDES REF, NOS. 9, 26, 27.
#  INCLUDES REF. NO. 4 THRU 33, 36 THRU 39.

5-65 50A



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING:PARTS

FIG. 2605

POWER BOX HSG. & LEVERS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2605 POWER CONTROL BOX HOUSING AND LEVERS
g‘?}f' Part No. Description Qty.
1 720517 | BALL ottt e e e e 6
2 720525 CAP, LEVER SEAL ottt ttt ettt e et e e e e 1 6
3 727693 SCREW, CAP, POWER BOX +tirtteeee et e et eenaeaennns 10
| 4 662798 | CAP, POWER BOX LEVER  ..ovvevennn... O S 6
5 727698 PIN et e e 6
6 727697 | PLUG, WELCH ottt e et e et e e e e e e e e e 12
7 | 727706 LEVER, POWER BOX oottt et et 6
8 727702 BASKET vt ettt et e 6
9 728108 | WASHER, SPECIAL ottt ettt et e e e e e e e e eaeenns 2
10 727494 STUD ettt e e 2
11 921519 NUT, HEX = 3/8" = 2ANF ottt iee e eeie e iaee e iee e 2
12 662816 HOUSING, POWER BOX  ettereeineee et eieeneaeeineannneens 1
13 920047 |~ SCREW, CAP, HEX HEAD -3/8" - 16NC x 1 1/4" ... ... ciiiiiuin... 4
14 923523 | WASHER, LOCK = 3/B"  tttttttieeteeen et eeie e iaeeninanen 6
15 923005 PLUG, PIPE = 1/2M ittt ettt et e et 3
16 4P1578 T N o Yo 117 1 2
17 721439 SPACER  vvinnnnns e 3
18 725262 RING, "O" I L2
19 727490 | SHAFT, IDLER 1 ttunie et e e e e e et e et e e e 2
20 727712 e S 2
| 21 727703 GEAR, CLUSTER eetnet e et e et e e e et e e e e e e e 1
| 22 727486 | WASHER ottt et e e e, 6
| 23 727704 GEAR, IDLER 4ttt et e et e e e et et et e e 2
| 24 4P1612 N N S 5
| 25 425669 RACE, HEAT TREATED  otvitttee et et e ee e e e tieaeeeans 3
| 26 | 720521 GASKET ettt e e e 1
| 27 ] 729447 | COVER ottt ittt et e e 1
| 28 727693 SCREW, CAP ottt ettt et e e e e 2
© 5-65 52
. r



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2595

POWER BOX COVER, CLUTCH & ANTI{-COAST BRAKE BAND



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2595

POWER BOX COVER, CLUTCH AND ANTI-COAST BRAKE

R@f' Part No. Description Qty. |
No. .
1 406660 COVER, BRAKE BAND i e e e e e e e 1
2 920040 SCREW, CAP, HEX HEAD -3/8" - 16NC x 3/4" . i, N 4
3 923523 WASHER, LOCK - 3/8" PR 20
4 727487 STUD, ANCHOR L e e e e e 4
5 921509 NUT, HEX = 5/16" = 18NC ot e e 4
&) 920710 WASHER, LOCK = 5/16" e i e e e 4
7 720531 BOLT, CARRIAGE ot et e e et e e e e e é
8 404730 BAND, BRAKE (WITH LINING) ittt it e it e e cie e 6
9 723869 SPRING, COMPRESSION e e e e e e 6
10 720552 NUT, LOCK i i e i et e et e ettt e et 6
11 727701 DRUM, BRAKE oottt et e et e e e e e 6
12 662821 COVER, UPPER POWER BOX ittt it ii et iimerieneiann. e 1
13 920043 SCREW, CAP, HEX HEAD -3/8" - 16NC x 1 1/8% . . . ... 16
14 727695 SEAL, Ol i e e e e e e P 6
15 720518 SET S RE W i e e e e e e e 12
16 727711 [ 3 1
17 721439 SPACER ..., et ie et e e 12
18 425669 RACE, HEAT TREATED e e e e 12
19 4P1612 B A RN G i e e e e e e s 24
20 425698 WASHER, THRUST it i i i et i s ettt et ie et anens 12
21 727709 GEAR, SPUR i i i e e ettt e 12
22 425699 WASHER, THRUST i i e e e e st e et 12
23 721397 RENG, SN AP i i it et et ettt e s nannen 12
24 727694 RING, RETAININ G i i i et i e ettt et s ittt i aanns 12
25 T 727708 SHAFT, OUTLET i i s i i e et st ettt et i tainananns 6
26 5P 1429 A I 72
27 727710 CLUTCH, POWER BOX it it e it et e sttt neiae s anaanannns 6
28 727804 FORK, POWER BOX SHIFTER Lttt ittt i i et s it ittt eeaaianannns 6
29 922195 PIN, COTTER = 3/18" x 1 3/4" e e e 6
30 | 720530 | BALL ... P 6
31 728463 PRI N G e i ettt et e 6
32 727700 N Y o I 6
fr
5-65 54



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING ‘PARTS

(Do \\
@ ION
.\

A
)\

FIG. 2596
VERTICAL DRIVE HOUSING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 2596 VERTICAL DRIVE HOUSING
%ﬁf" Part No. Description Qty.
1 662800 CAP, BEARING tiitttitee et et v e e et et eaenennas 1
2 728116 GASKET vttt ittt et e e e e 1
3 920043 SCREW, CAP = 3/8" = T6NC x 1 1/8" ittt ettt ieee e, 16
4 923523 WASHER, LOCK = 3/8" 1ttt ittt et ettt e eraieiaeeinaans 25
5 407102 PLATE ottt ettt e s [
6 728354 CASKET ottt ettt e e e e ]
7 427578 37 1 13 S ]
8 424011 ELBOW, STREET v tttetneerem e aeeeteee e tieaeanaannns 1
9 729138 EXTENSION ettt et e ettt ee e et e e et e ]
10 662839 COVER, TRANSFER 4ttt ttiteineiee st teeteeeeaeaaneraaeaeaenn, 1
11 923005 PLUG, PIPE ittt ettt e e e e e e s 2
12 920044 SCREW, CAP = 3/8" = T6NC x 1 1/4" Lo it ie e 9
13 721997 COVER, PUMP OPENING 4ttt eteaeiieeieaaiannns 1
14 721998 GASKET  cevevininn. e e ]
15 920713 WASHER, LOCK = 1/2" ittt et e e e caaaaaeas e 9
16 920076 SCREW, CAP = 1/2" = I3NC x T 1/4" it iee s 7
17 920085 SCREW, CAP = 1/2% = 13NC X 3% ottt teeriaeaennieearaananas 2
18 728643 GASKET R P U 1
19 5p1708 PIN, DOWEL DA 2
20 662833 HOUSING, TRANSFER 1ttt tree et ee e eieieeaenanenaeaaennns .. 1
21 407677 PLATE, R.H. SEALER *  ttttitrttetie it eeeca e e iaaeennns 1
407307 PLATE, R.H. SEALER % ittt ieeee e ieeaaraeens ]
22 729957 STUEFING, R.H. SEAL * ittt it e e iaeaeaaenns 1
729385 STUFFING, RuH. SEAL %% ittt e e etiaiaeaneenas 1
23 728477 GASKET et ettt e e e 1
24 728493 STUD (6=1/32) vttt e, ]
25 728492 STUD (5=15/32)  eaee ittt ettt et 1
26 920713 WASHER, LOCK = 1/2" it it ie et e i e eea e v eaes 2
27 921535 N e o N 2
28 729386 STURFING, LoH. SEAL ittt it tet et e v it iea e esenaranananans 1
29 407308 PLATE, L. H. SEALER ettt etareieeee i etineneerneenaeanns 1
30 920044 SCREW, CAP = 3/8" = T6NC x 1 1/4% L i ianaeanannn, 3
31 | -921518 NUT =3 1/8" = TONC ittt s ieataea e aaeeranaeaaeaenanns 3
32 728381 GASKET ittt et e e e 5
33 662801 CAP, BEARING F%% ittt et earasannreaaainaeaeannn i
34 727695 SEAL, OFL %% e )
NOTES:
*** EFFECTIVE WITH 666 AND 777 STANDARD ONLY.
PARTS KEYED AS FOLLOWS ARE EFFECTIVE ONLY IF MACHINE
{S EQUIPPED WITH CAB AND ENCLOSURE,,
* EFFECTIVE WITH SERIAL NUMBER (5390 AND LATER - 666T),
(5434 AND LATER - 777T), 638 AND LATER (666), 404 AND
LATER (777). -
** EFFECTIVE WITH SERIAL NUMBER (1 THRU 5389 - 666T),
(1 THRU 5340 - 777T), (1 THRU 637 - 646), (1 THRU 403 - 777).
1-65 56




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

F1G. 2597
VERTICAL DRIVE GEARS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2597

VERTICAL DRIVE GEARS

Rel. | pyrt No. Description Qty.
No.
1 | 4P1612 17 2
2 | 425699 WASHER it ittt ittt e e e e e e 1
3 | 728125 SHAFT, OUTPUT  ....... e e e e e, 1
4 | 728119 WASHER ettt e e e, PR 2
5 | 728120 ) ol 1 1
6 | 728146 RIN G, O e e e 2
7 | 728126 CARRIER, BEARING ¢ttt it ettt e e e e e et anneeann, ]
8 | 728143 ] 7 o1 1 R S 2
9 | 728115 WASHER, THRUST  eteeeitteeeeeteseeeneeaee e ae e cnarsaaennnn 1
10 | 350472 BEARING ottt ettt ettt et e 1
11 | 728127 17 R 1
12 | 524515 3 T S P 1
13 | 721439 17 od = 1
14 | 425669 N o S 1
15 | 729782 WASHER vttt ettt e 1
16 | 728122 SHAFT e e e L s 1
17 | 5P671 KEY, WOODRUFF e tttet it te et e e et e e et e aaaennns 1
18 | 728128 GEAR oottt aanns e neaanaan e 1
19 | 727694 RING, RETAINING ottt ittt ettt ettt e e et e e e e e aeeeaeaann ]
20 | 472913 BEARIN G ettt et et et e e e e 1
21 | 728470 WASHER, THRUST  ...... e e e e 1
22 | 728149 BEARING , NEEDLE  tttttitte e e et e et et et e e e eannannas 1
23 | 728129 GEAR ittt e e 1
24 L MP=674 1 BEARING ottt ittt et e e e ettt e e e 1
25 | 620491 RING, SNAP e 1
26 | 728482 NUT, STAKE % ittt ettt e et e e et e 1
728481 NUT, STAKE ¥ ottt e et ettt e et e e e ettt e e e eeraaeas 1
27 | 728483 BEARIN G ™ e 1
728484 BEARIN G * ittt e e 1
28 | 728475 SHAFT, DRIVE ** e e e e ]
728476 SHAFT, DRIVE * ottt ettt e e e e e e et 1
122507 SHAFT, DRIVE # et te e et et ire e eaaees 1
122508 SHAFT, DRIVE# . ... e e e e, ]
29 1 5P1575 KEY, WOODRUFF */** .. S D 1
122224 KEY, WOODRUFF # e e 1
30 | 728449 GEAR ittt ittt e e 1
31 | 728437 GEAR, PUMP DRIVE 1 ttitt e et e et e e e e e e e e eaaaenans 1
32 1728150 BEARIN G ittt ittt et e e 1
NOTE:

*  EFFECTIVE WITH 666-777.
*x  EFFECTIVE WITH 666T-777T.
#  EFFECTIVE WITH 666-1825 AND LATER, 777 741 AND LATER.
##  EFFECTIVE WITH 646T-6105 AND LATER EXCEPT 6108 AND
7777-5739 AND LATER EXCEPT 5742 & 5745.

- 3-65

58



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

TORQUE CONVERTER

STANDARD

FIG. 2682

POWER BOX DRIVE SHAFT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2682

POWER BOX DRIVE SHAFT

ﬁff‘ Part No. Description Qty.
1 475616 | SHAFT ottt tit e et ittt e e e e e e 1
2 472202 SCREW, CAP ittt e ee e ettt e et 8
3 472205 U 1 Ko of 4
4 475615 TUBE, WITH YOKES  ttttiieee e e eee e e eeeineeaaennenns 1
5 472209 VOKE vt te ettt e e e e e e e aaan 1
6 474036 2] < 1
7 4P568 FITTING, GREASE  tutiteiieeteemeeaitieeeeanaeenanns 1
8 474041 SPIDER WITH BEARINGS vt eneeeeeeeiee e e e ereeeaaenans 2
9 472941 RING, SNAP e e e e e e, 4
10 472199 WASHER, CORK  eteeeitesnnaeeaeeiaeeeeaenennneenns 8
1 472201 SHIELD, DUST ettt et e e aeee o e ee e e eeeeeaaennans 8
13 728098 | SHAFT ittt et e 1
728090 | SHAFT ™% ettt ettt eaaiaaaaan 1
14 725944 | SPADER WITH BEARINGS L uuniretne et eecae e eeneeinenaenarsnanes 2
15 474579 WASHER, CORK ittt eee e e et aeie e ae e ae e aeenennaennes 8
16 | 474036 | YOKE  tuue) it ettt s et et ettt e e 1
17 4P568 FITTING, GREASE  otiteteeree e eie e eeeeaeeneenaennennnns 1

NOTE:

* EFFECTIVE WITH CUMMINS ENGINE
** EFFECTIVE WITH G.M. ENGINE

3-65

60




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

®

HM
®

FIG. 2776

HYDRAULIC LINES & FITTINGS




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS J72°7

FIGURE 2776 HYDRAULIC LINES AND FITTINGS

I{{If)f. Part No. Description Qty. §f}f' Part No. Description Qty.
1 405587  |Line,Flexible ... ... ... ... ... 1 53 | 405356 | Line,Flexible ... ... ... ..., i
2 725449  |Adaptor Ll 3 54 720564 ElbowBulkheadinc .hexnut& 1-72491)| 2°
3 | 424011 Elbow,Street ... iiiiaiia.n 1 55 | 405357 Line,Flexible  ............... 1
4 | 725453 Elbow,Adaptor  ..iiiiieiiiaia.s 1. 56 | 405880 | Line,Flexible(Governor Pulley Hous-

"5 | 405354  |Line,Flexible ...l [ ing to Govemor)** T 1
6 721063 Elbow it 2 57 724068 Elbow, Tubing** e 1
7 1409004  |Line,Flexiblef .. . ... L.l 1 58 | 422713 | Bushing,Pipe**  ............... 1

405355 Line,Flexiblef# ... ... ..... 1 59 726581 Union,Compression  ........... 1
8 | 725446 [Bushing,Pipe? ... ...l 2 60 | 4P2565 | Clamp  ceieiiriiniiainat, ]
9 725446 Bushing, Pipe## ................ 1 61 724327 | Tube,Copper(Governor to Converter

10 | 725451  |Cross,Pipef ...l ] Valvey* ... ... ... ... 1

11 | 725451  |Cross,Pipef® L .llL. 1 726583 | Tube,Copper (Governor to Converter

12 | 723596  iBushing,Pipef ... .i.i.ai.... 1 Valvel** ... ... 1

13 723596 Bushing,PipeM ................ I 62 726582 Elbow,Compression  ........... 1

14 | 426546  |Elbow,Streetf ... ... . ..... 3 63 | 405371 | Line,Flexible  .........co.... 2

15 | 426546  |Elbow,Streetf® . ... ... ... 1 64 | 724068 | Elbow,Tubing  ......iiaei.... 2

16 | 720570  |Tee,Pipe! ... iiiiiiiieiias 1 65 | 724231 | Clamp,Hose  ........ e, 20

426546  |Elbow,Streetf# L ... 1 66 | 726580 | Tee,Pipe  ciiiiiiiiiiiiina... 1

17 727132 Pipe, T.O.E. ... ... iiall 4 67 725511 Hose,Suction* (... .. ... ... i

18 | 720567 |Pipe,T.O.E. ... ... ... 4 725883 | Hose,Suction** ... ... ... ..... 1

19 725926 Hose iii et 1 |68 | 429473 Elbow,Street ... ... . ... ... 2

20 | 722972  [Bushing,Pipe ... ......o..... 4 69 | 725469 | Bracket ... ..iiiiiaii..... ]

21 721076 Elbow ittt aaas 1 70 921509 Nut,Hex-5/16"-18nc  ....... 1

22 427397 Clamp* e, 1 71 920021 Screw,Cap,Hex Hd. -5/16-18nc x 3/4" ]

728446 Clamp** i i 72 920710 Washer, Lock-5/16" ... .. ...... 2

23 | 405362 |Line,Flexible ... ... ..ol 1 73 | 725463 | Nipple i 1

24 725510 Hose,Suction* ... ... 0. ..., 1 74 720568 Hose, Suction® ... ... ... ..., 2

725474 Hose,Suction** ... ... .. c0...- 1 726471 Hose,Suction®* .. .. .......... 2

25 | 725294  |Bracket,Hose* ...l I 75 | 405359 | Stick,DIP  cviiiiiiinaiinena.. 1
405358  |Bracket,Hose®* .. ... ... ........ 1 76 | 727133 | Hose,Pressure ... ......en... 1

26 | 921550 {Nut,Hex-1lnc@ ............ 1 77 122095 | Valve,Converter Relief  ....... 1

, 27 | 920082 |Screw,Cap,Hex Hd.-1/2-13nc x 2 1/4@X@| 1 78 | 728825 | Nipple,Pipe ... ....c...... 2
920182  {Screw,Cap,Hex Hd.-5/8-11Inc x4 J4@ | 1 79 | 725905 | Hose,Suction®™  ............... 2

28 920713 Washer, Lock=-1/2"@@  ........ 1 720568 Hose, Suction** ... ... ...cov... 2

29 | 920715  [Washer,Lock-5/8"@ ........ 2 80 | 425964 | Nipple ..ot 1

30 725456 Bushing,Pipe ... .iiiiiiiiinn 2 81 721986 Elbow  viiiiiii i 1

; 31 723428 Nipple .o 3 82 720987 Ring,"O" i 1
: 32 | 723428  [Nipple i 1 83 | 405802 |Tube ...l 1

33 423617 Bushing ciiiiiiiiii i 1 84 920040 Screw,Cap,Hex Hd.-3/8-1énc x 3/4"{ 2

34 429746 Cock,Drain = .o i 2 85 923523 | Washer,Lock=3/8" ... ... ..... 2

35 723103 TEE e i 2 86 720257 Elbow oot 1

36 | 723996  Bushing,Pipe  ...i.iieiieeaa.n 1 87 | 725396 | Pipe, T.O.E.  ..iiiiiinen... 1

37 | 725490 Hose,Suction  ...iuienunnnnnn 1 88 725448 Elbow,Reducing ........... 1

38 | 725925 |Nipple oiiiiiiiaiiiaaian, 1 89 | 725455 | Elbow,Street ... ......... 1

39 | 725945 (Tee ciiiiiiiiiiiiiiiieaa.s 1 90 | 725462 | Bushing™  ...iiiiiiiiiieie.n.. 1

40 725946 Nipple cooiiiiiiiiiiiae, 1 91 725455 Elbow, Street* ... .. .. ..., 1

41 | 426705 (Nipple  o.iiioiiiiiiieo.ns 1 820354 | Elbow, Street™ ... ........... 1

42 | 720590  [Adapror L. 2 92 | 405970 | Pipe,T.O.E.* .. ..o, 1

43 | 427795 [Tee i, 3 725464 | Pipe, T.OLE.* ... .. .......... 1

44 405588 Fitting,Restrictor ... ... . ... 1 ?3 725498 Hose® it 1

45 720491 Ring,"O" i 3 724302 Hose*™* .. i 1

46 | 720490  [Nut,Lock(Used with 726667 ,Ref.No4 )i 1 94 | 405377 | Connector,Cooler** ... ........ 1

47 | 726667  [Fitting,Bulkheod ..........l. ] 95 | 725500 | Nipple*™ ... i 1

48 405570 Plug i e e e 1 96 820248 Elbow™* . i 1

49 [ 423151 [Nipple  iiiieiiiiiiiaiiiinn. 1|97 | 820422 | Nipple,Pipe™  ............... 1

50 | 725454 |Valve,Control  ...... T ] 98 | 723507 | Nipple,Qutletr* .. ... ... ]

51 426309 Bushing,Pipe ... .ol 1 726548 Pipe, T.O.E.** ... . ... . ..., 1

52 424010 Elbow,Street ... ... .iaes 2 99 725461 Elbow, Street™ . . ... .. ... ..., 1

Note: * Effective with Cummins Engine.
**  Effective with G, M. Engine.
# Effective with 777CT,5377 and 777GMT,5380 and later.
## Effective with 777CT,1 thru 5376, 777GMT, 1 thru 5379,
@  Effective with 725294,
M Effective with 405358, l

5-65 . o4



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2667
(15" & 16")
TORQUE CONVERTER



ALWAYS GIVE SERIAL NUMBER WHEN ORBERING PARTS Z°0

FIGURE 2667 TORQUE CONVERTER (15" AND 16")
) I%gf. Part Ne. Description Qty. g‘f)f Part No. Description Qty.

1 727290 Screw(Cap  ..iiiiiiiiiiiia 81ti4l 350505 Cone,Bearing  ...ciiviiin..sn 2

2 727491 Plate,Locking ... cviaia.t. 41142 | 725570 |Spacer ...l e eaaaes 1

3 820507 | Bedring  ciiiiiiiiiieaaeaaas T 43 | 725575 1Gear i 1

4 725428 | Gear,Ring  voiiiiiiiiiiiiiienn T|44 | 725569 [Ring,Snap  «veiiiininnennnnnnnn 1
5 920074 Screw,Cap~1/2" x 1 1/4"unc 81145 1 726038 Gasket,Converter Housing e} T

6 923321 Washer,Lock=1/2" ... ....... 81146 | 725366 Gasket o 1

7 728803 | Cap e 11147 | 725365 |Plate,Cover ... ieeoeiniiann. i

8 725417 | Nut,Llock ... it 11148 | 4P 151 Key,Woodruff ... ... ..., 2

% 725424 | Bearing i iiiiiiiiiieeaeaa.- 11149 | 725582 §Stud  toiiiii e 4

10 725418 Gasket L e i 51150 921510 Nut,Hex-5/16"-24nf ... ..... 4

11 406341 Cover,Pump(with gear)  ....... TI1 81 | 472209 [Yoke  tiiiiieiiiveinnrinennnnn 1

i2 923027 Plug,Pipe—]/B" ............... 1 52 426200 Washer .. i e 1

13 725421 Screw,Cap  ..oeieiiiinii i 1211 53 921539 Nut=-1/2"-20nf ... .ccoueio.... 1

14 662704 | Turbine* ... i, 11154 | 920713  |Washer,Lock=1/2" .. ... ....... 1

725923 | Turbine™ L. ..io.... 11155 | 725576 | Cap,Seal ..o i, 1

15 725402 Hub,Turbine ... ...coo.oa... 1 56 721920 Shim(.005" thick)  ............ 5

16 725415 | Ring,Lock ... .. il 1 721921 Shim(.007" thick)  ............ 3

17 726452 Ring,Retaining® - ........... Tl 721922 Shim(.020" thick)  ............ i

725405 | Ring,lock** e 1157 | 725581 Seal i 1

18 726456 Washer, Thrust® ... cvveenan.. 1 58 725580 Collar e i 1

725892 | Washer, Thrust** .. ......... TV 59 | 725566 [ Shaft .. i 1

19 726458 | Bearing,Thrust* ............... 1160 | 405347 | Shaft,lnput ... ..ol 1

725891 Bearing, Thrust** ... ... ..., T1]61 | 662675 |[Cap,Bearing  ...... s ] 1

20 726454 | Bearing,Splined®* ..., 11162 | 725419 | Gasket .., 4

725893 Bearing,Splined®* ..., .. ..., 1 63 ] 725422 Seal , Ol L i i 1

21 726457 | Spacer*  L.......iiiiio.ol.. 21| 64 | 424751 Bearing ciiiiieniiiiiniaaann 1

R 725871 Spacer** L L., e 21165 725409 Nut,Llock ..ot 1

2 726444 | Ring,Retaining®™ ... ..., 11166 | 662682 |Housing,Convertert  ............ ]

1 725412 Ring,Lock** . .. .. oo, 1 662683 Housing,Converter## ........ 1
§ 23 405811 Member,Reaction*  ........... 1 67 | 923001 Plug,Pipe-1/8" ... ...t 1
H 405352 Member,Reaction** .. ... ..... 1168 | 923006 Plug,Pipe-3/4" ... ... iiiiiio... 3
E 24 726453 | Bearing,Splined* ... ....... 1169 | 920062 |Screw,Cap-7/16"=14nc x 1 1/2" .. {12
H 725872 Bearing, Splined** .. ... ..., 11170 | 920712 | Washer,Lock=7/16" ... ......... 12
i 25 662716 | Washer, Thrust®* ... . ....0..... )71 725414 Nut,lock .o 1
! 662698 | Washer, Thrust**  (.......... Fi]72 | 725420 | Gasket i iiiiiiean 1
26 726494 Sleeve* L LL.LLiiiiiiiiiaiann ] 73 725423 Stud 5

725433 Sleeve*™ e a e 1 74 921519 Nut=3/8"-24nf ... . i.iii... 5

27 725407 Ring,Seal ..ol 1 75 923523 | Washer,Llock-3/8" ... ... ...... 5

28 725874 | Ball e 21176 | 662679 |Flange,Sleeve  ......ciiiiiiin, 1

29 726451 | Cam,Clutch(with springs)* 20177 | 725410 | Key,Square = ...iiiiieiiians 1

726015 | Cam,Clutch(with springs)** e 21|78 | 672698 |Retainer,Ring ... ...iiiiinn. 1

30 475310 Spring®  .i.ieiiieaaa. 41179 | 725406 .|Ring,Seal  .....iiiiiiiiiiiia.. 1

725875 Spring** ...l 41180 | 726489 | Gear,Pump Drive* ... ..., 1

31 725567 Plate,Cover . . iviienevnn. ] 725435 Gear,Pump Drive** ... .. ...... 1

32 920021 Screw Cap,Hex Hd. 5/16"-18nc x 3/4'{ 81| 81 920023 Screw,Cap, Hex Hd. =5/16"-24nf x 1" 8

33 920710 | Washer,Lock=5/16" ........... 12 920025 | Screw,Cap,Hex Hd. -5/16"-24nf x 1 14| 12

34 725568 Gasket L e I 82 923318 Washer,Lock=5/16" .. ... .o..... 20

35 726366 | Spacer,Tube ...l 11183 | 726442 |[Bearing®™  ...iiiiiiiiieiiiin. 1

36 725577 | Gear L. 1 725427 | Bearing®* ... .iiiiiieiiiiiian 1

37 720098 | Ring,Snap ... el e 11184 | 662703 | Pump,Converter* ... ... .. 1

38 427603 Ring,S5nap v iiieniiiiiannnn 2 725924 Pump,Converter®** .. ... ..., 1

39 350506 Cup,Bearing ... i, 21185 920046 Screw,Cap-3/8"~1énec x 1 1/2" ... |32

40 522224 Bearing  ......... e 2 923313 | Washer,Lock=3/8" .. .. ... . ... 32

Note: * Effective with 606T.
**  Effective with 777T.
# Effective with G.M. and Cummins 666T-Seria!l Number 6243 and later,
7777-5811 and later.
T ## Effective with 666T ,prior to 6243 with G.M.,777T,prior to 5811 with G.M.

5-65 ' 45



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

TORQUE LIMITER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 2612 TORQUE LIMITER
i%ei' Part No. Description Qty.
0.
] 728131 1) 27 S PP 1
2 728115 SPACER .. .ol et e aaeren et st et et 2
3 728141 BEARING ... ....... @ e de et eneaa et e 2
4 728143 SEAL, Ol i i i it it et n et aa s 2
5 1 728668 | SEAL, Ol turtiie ettt e 2
6 728130 VANE, PUMP GEAR i i ettt ittt eite s eeenaans 1
7 728121 WA SHER i i i et e i e i ae s ecae e e eanan 1
8 728118 SPRING, COMPRESSION it iiiiens e eaaen s 1
9 726021 RING , MO i i et i e it e it e e taaneaeraarasansnnannans 1
10 721456 RING , MO i i ettt it taasarnsansarnsesranrnannnnen 1
11 662794 PLATE, FLOATING SIDE ittt i taeeraniiinanisannaas 1
12 728142 CARTRIDGE, PUMP ittt it sttt rc e tanenesncnnenannns 1
13 729760 PIN, LOCATING e eratsaieestaaaanetteceanttaasataannanan 1
14 728148 BEARING i it iiiieieiiitatetatinasantatsssasaciansaninnanoas 1
15 728135 SHIM, PLASTIC i iiiie it itsnetstaranerscosananacnsnssnensnn 1
16 406718 VALVE, PUMP RELIEF i i i it r e rannaans 1
17 920514 SCREW, CAP = 3/8" = 16NC x 1" it iieinin i iiainaans 12
18 | 728144 | BEARING  +eotnoneee e et e e e et e e e e et 1
19 721408 RING, HOf i it iaerasasatnaarasnasassesasannnnnnans 1
20 728147 RING, MO it itst it atnetanannsasestonanasaaeanennnnn 1
21 662792 HOUSING, TORQUE LIMITER i it e i iaaieas 1
22 920043 SCREW, CAP = 3/8" = T6NC x T 1/8% . it iiiianacnnns 9
23 923523 WASHER, LOCK = 3/8" ittt e erianaanecirannasenennns 1
24 721797 RING , MO it it it ettateeasanraaasaranasnsannaneans 1
25 662793 BLOCK, HYDRAULIC LINE CONNECTOR . iiiiiii i 1
26 621045 281 I P 1
27 728644 0 3 1
28 720766 NP PLE % ittt itsansecnsntranasssnessnasannnsnesoannns 1
725500 PEPE % e e e e aaaceaaeaaeeacaa e anaeeaaan 1
29 728648 WASHER ** L b e eeeetaatteetaataca e 1
30 820248 10 T
31 820423 PIPE, T.O.E. * .. . .. e et ieteiaeceraai e 1

* 5390 AND LATER (666T), 5341 AND LATER (777T), 638 AND
LATER (666), 404 AND LATER (777).
** 1 THRU 5389 (666T), 1 THRU 5340 (777T), 1 THRU 637 (666},
1 THRU 403 (777).

1-65

68




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2658

CAB .



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2658 CAB
"If\‘iif Part No. Description Qty. ifé*:)f' Part No. Description Qty.
] 406528 Roof,Cab ... i, 11} 45 220044 Screw,Cap-5/16"-18nc x 1 1/4". .. 2
2 | 923404  |Screw=1/4"-20nc x 3/4" ........ 611 46 406721 Base,Cab ~ L.H. e 1
3 1921505  |Nut=1/4"-20nc  .........c.un... 105 406720 Base,Cab = R.H. ... ... ..., 1
4 1921509  |Nut=5/16"-18rc  ..oevunnn... 811 47 1921463 Bolt=3/8"-1énec x 1 12"  ....... 4
5 920021 Screw,Cap-5/16"~18nc x 3/4" 8|1 48 1407172 Plate,Floor * ... ... .. ... .. ]
6 | 923101 Washer, Flat-1/4" . ... ... ... 48 407203 Plate,Floor ** ... .. ... ... ... 1
7 | 920759 - |Washer,Lock=1/4" ... ....... 102]§ 49 729293 Cover ittt 1
8 920710 |Washer,Lock-5/16" ............ 16] | 50 (407280 Cover,Housing **  ........... 1
9 | 423920 |Bumper,Rubber ... .. L.ilLl. 2 729389 Cover,Housing *  ........... 1
10 | 922573 Serew=-10-24 x 3/4% .. .......... 21| 51 729373 Seal,Cover ... .......... 1
11 922575 Screw=-10-24 x 1" .. ... ..., 411 52 |729292 Cover i e 2
12 920707  Washer,Lock-#10 ... ... ..... 411 53 (923407 Screw~1/4"-20nc x 1/2% ....... 4
13 406477 Panel,Rear ... .. ..cuviian. 1 54 1729606 Caover *** .. 2
14 | 922600  |Screw-1/4"-20nc x 3/4" ........ 121 | 55 1729605 Seal *** ... 2
15 727979  {Angle,Door Hinge ... ......... 2|} 56 (921447 Bolt-1/4"-20nc x 1™ _...... 4
16 920023 Screw,Cap~5/16"-18nc x 1" T 21} 57 728022 Glass,Side ..., 2
17 | 407042  |Upright, R.H. oo, 11.] 58 728021 Channel ... il 2
407043  |Upright, L.H., ..ot 11|59 |727954 Window Assy. Rear  ........... [
18 | 921362 Bolt -~ 3/8"~16nc x 1" ........ 201 | 60 |475665 Glass,Rear  .......ovuen... 1
19 923523  [Washer,Lock-3/8" ... ... ... ... 55 727989 Stop ,Rear Window  ........... 1
20 921518 Nut-3/8"=16nc  vvviiiinennn... 55 729090 Strip,Weather ... ......... 1
21 | 722816  [Bumper,Door ...l 2 425017 Ball 2
22 722812 Striker,Rear ... . e, 2 727988 Stud e 2
23 | 920044  |Screw,Cap-3/8"-16nfx 11/4" 4 727987 Spring,Compression  ........... 1
24 | 923103 asher, Flat-3/8" .. .......... 39 406507 Guide, R.H. ... ... 1
75 923313 Washer,Lock=3/8" ... ....... 2 406508 Guide,L.H. ... ... 1
406449  over,Top  ..vivvnen.. e 1 921505 Nut,Lock=1/4"-20ne  ....... 10
27 | 920002 Screw,Cap-1/4"-20nc » 5/8" 6 920005 Screw,Cap~1/4"~20nc x 1" ... |10
28 | 406450 Cover,Front L...i.iiiiieaan. 1 920006 Screw,Cap~1/4"-20nc x 1 1/8" ... 2
29 1727749  fFacing,Rubber ... i ...l 1 727470 Spacer,Rubber ... iiillL 2
30 | 923404  Screw-1/4"-20nc x 3/4" ........ 6 727955 Bar,Latch ~R.H.  ........... 1
31 | 921413 [Screw-3/8"~1énc x 1 1/4" 29 727956 Bar,Latch ~L.H.  ........... i
32 727195 IStrip e 1 727947 Bumper i 2
33 1406453  Support,R.H, Seat .. .......... 1 727950 Shim i 4
406454  Support,L.H. Seat ... ..., 1 727467 Stripping, Weather  ........... 1
34 1920004 Screw=-1/4"-20nc x 7/8"  ........ 1 727881 Bar i e e 1
35 | 9200041 [Screw,Cap~3/8"~16nc x 7/8" 41161 728023 Glass,Side ... i i, 2
36 | 406448  [Seat,Frame L......iiia..... 11162 [728019 Channel, Side Glass—R.H. 1
37 | 920713 asher,lock=1/2"  ............ 8 728020 Channel,Side Glass-L.H. 1
38 921534  Nut=1/2"=13nc  ...iiiiiiiinnn. 12
39 | VP-1019 Back,Seat(Deluxe)  ............ 1
VP-1021 Back, Seat(Standard)  ............ i Not Shown
40 |VP-1018 LCushion,Seat(Deluxe)  ........ 1 .
VP-1020 [Lushion,Seat(Standard)  ........ 1 V27747 Pad,Rubber(used w/back sheet) 1
4] 923102 Washer,Flat=5/16" ... ......... 4 729387 Plate,R.H.{(used on flcor plate) * 1
42 | 406447  Back,Cab ... e 1 729388 Plate,L.H.(used on floor plate) * i
43 | 920043 Screw,Cap-3/8"=16nc x 1 1/8" ... 2 021362 Bolt=3/8"~16nc x 1" ....... 4
44 | 406451 Bar,Filler ~-R.H.,  ......... ... ] £21518 Nut=3/8"-16nC  vviviennnnnnnnn 4
406452 Bar,Filler - L.H, ... ...... 1 727746 Shim(used w/back sheet) ....... 8

* %x K

*  Effective with 666-777.
**  Effective with 666T-777T.
Effective with Enclosure Only.

3-65

70




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING ‘PARTS

FIG. 2660

CAB DOORS & LOCKS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 2660 CAB DOORS AND LOCKS
g‘g' Part No. Description Qty.
] 406503 FRAME, CAB DOOR = R.iH. i et i st tesec e ceneannnas ]
406483 FRAME, CAB DOOR = L. H. ettt i ittt et s a st et eaarananas : 1
2 406595 DOOR ASSY. - R.H. et et aer et eaeren e ettt e 1
406596 DO OR ASSY .. = LiH . i i i it s it e ae et eann 1
3 727894 HIN G E ittt it et ateetnnesananasantetanenancasnsenenn 2
4 923404 SCREW =~ 1/4" « 20NC x 3/4" et e e s 11
5 920759 WASHER, LOCK - /4 L. ettt eeietee ettt 15
6 921505 NUT = T/4" = 20NC i it et e rcteaaa e ainnaneans 15
7 728016 CHANNEL, UPPER o e i et aae e 2
8 728013 GLASS, UPPER it e it st te e it e, 2
9 727992 L S o 1
COVER, Lo e e e e e e e et e ;
10 920809 SCREW = 5/18" = 18NC x 2 1/4" i it ia e iaeaanns 3
11 920710 WASHER, LOCK - 78 1 X O 6
12 921509 NUT = 5/16" = T8NC it it it ittt ettt csnananans 3
13 728015 CHANNEL, LOWER ittt ittt ettt et e aa e ianananan 2
14 728014 GLASS, LOWER e e e na e e e 2
15 404251 LOCK, DOOR = R.H. e e ieeaeeaenaeai e e 1
404252 LOCK, DOOR = LLH. i it ittt er it st snsannns 1
16 722815 P A ER i e e et e et e e 2
17 722825 IS 2 O 4
18 922599 SCREW = 1/4" = 20NC x 5/8" ittt iiaereciaaaesaannaans 20
19 920759 WASHER, LOCK - ]/4" ........................................ 20
20 921505 NUT = 1/4"% = 20NC it i e st e e eaeineinaeaannnana 20
: 21 721150 PIN, ROLL i s i i it s i e s e et e e 4
: 22 722809 PAWL, LOCK i it e e tin e et ama e annnns 4
: 23 404245 CAM, LOCK it it ettt et et e 2
24 722993 P LATE, LATCH i i ittt s s st tataecennnnnananens 2
25 922611 SCREW, MACHINE - 5/16" = 18NC x 1" i, 4
26 920710 WASHER, FLAT = 5/18" ittt ittt e erneaaa s rarnanans 4
27 722811 PR N G i i e it e et ac i e et et 4
23 722817 PAWL, LATCH i i i e sttt e e e e teaat e 2
29 722823 SPRING, RUH. i i it et e v e e aaes 1
722824 SPRING, L.H. et et ettt ettt ettt e 1
30 722819 BODY, RuH. i i i it e st 1
722820 BODY, LoH. i i i et ittt e 1
31 672789 HANDLE, OUTSIDE = L H. ittt it e s v e ssainnannns 1
| 662789 HANDLE, QUTSIDE -R.H.,  ...... e et ei ettt ]
32 682559 HANDLE, INSIDE = L.H., it ie e eeeene e ]
672559 HANDLE, INSIDE =R.H., .o h e st seaesaanstaansannns i
i 33 407100 PLATE, CLOSURE - R.H.  ..iiiiiaiend et eee e, 1
407101 PLATE, CLOSURE = L H. i i ettt rneenansaanenacns 1
34 921413 BOLT - 3/8" ~ 16NC x 1 1/4" .. ... et m it 4
35 | 923103 | WASHER, FLAT = 3/8" ettt ettt e e e e anns 4
36 923523 WASHER, LOCK = 3/8" ittt ittt eieaa e ianea e 4
37 921518 NUT = 3/8" = TONC ittt e ieereasnenrassnenoaronnnanonns 4
3-65 72




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

(2 FIG. 2663

FUEL TANK, LINES & HYDRAULIC OtL FILTER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2663 FUEL TANK, LINES & HYDRAULIC OIL FILTER
%‘(’)f' Part No. Description Qty. %ﬁf‘ Part No. Description Qty.
1 | 406719  (Tank,Fuel * .. ... .. ..., 11| 21 | 405707 § Stick,Dip eivierinnnnnnnnnnn. : 1
407048  |Tank,Fuel ** ... ...l 11| 22 | 720316 | Nipple,Pipe . 1
2 - | 406722 Stick,Dip i W} 23 ) 727084 ) Nut,Cap ciiiiiiiiiieiiae.. 1
3 | 403336 Cap,Fuel Tank ... ......s. 1| 24 | 427578 | Breather .. .......iiiiin.. 1
4 | 472992 Gasket ..., MY 25 | 727072 | Seal .o i
5 | 423432 Strainer i MW 26 | 662737 § Cover  uviievnnnneinsnnenannn 1
6 | DP-1988 |Elbow ® ... ...l W1 27 | 727074 | Gasket iiiiiiiiiiiiiia... 1
7 | 407691 Line,Flexible @  ............ ([ 28 | 727073 Ring,Snap .« oL, 1
406664 Line,Flexible @@  ............ i 29 727083 Spring,Compression  ........... ]
405706 Line, Flexible L 1 30 727080 Retainer ... . i, 1
407666 Line, Flexible % [ 1 31 727077 Gasket ciiiiii i e iraenn 3
406681 Line,Flexible %%  ............ 1 32 727076 Cartridge  t.iiiiiiiiieiaaan, 2
8 | 405705 Line,Flexible ¥ ... ... ... ...... 1t 33 | 406218 | Valve (With Pipe)  ........... 1
9 728283 Tie,Nylon Cable  ............ 1 34 475560 Retainer ... .. i, 2
10 | 423151 Nipple,Pi;e ................ 11| 35 | 475561 SPring veiei i 2
11 | 728386 [Adaptor % L. .. .....i..... T[] 36 | 475559 | Valve  vieveiiiieninanenienn.. 2
427060  |Union Half# oL Lo Ll 1] 37 Screw,Cap=5/16"~18nc x 1/2* ... | 1
12 ] 725791 [Valve i 114 38 Washer,Lock-5/16"  ........... 1
13 | 423308  |Strainer,Lower  ................ T 39 | 427258 [ Clamp  tiiiiiiineiiiiiinnnnn.. 1
14 | 423617  |Bushing,Pipe ¥ .. ... .c..i.i.... i1 40 Screw, Cap - 5/16" - 18nc x
(15 | 724078 |Elbow ¥ LL.iiiiiiiiiee.... ] 58 e 1
16 429746 Cock,Drain ... i 1] 41 Washer,Flat - 5/16"  ....... 1
17 | 723208 Tube,Overflow  .......c... v.... T, 42 | 406723 | Cover  viiivrvnivinnninannnnns 2
18 | 720462 IClamp  tiveiiiiiiiiiae e 17| 43 | 727691 | Bar  ...oiiiien.... e 2
19 721609 Elbow,Compression  ............ 1 44 722500 Nut,Lock  ....ioiiiiniinn... 8
20 723994 Bushing,Pipe  .....ciociil, 11| 45 725949 Nut,Speed ... .. ...l 4
Note:
*  Effective with 666 and 666T only.
**  Effective with 777 and 7777 only.
#  Effective with G.M. Engine.
##  Effective with Cummins Engine.
@ Effective with 666C 401 and later, 666CT 5338 and later.
@@ Effective with 666C 1 thru 400, 666CT 1 thru 5337.
% Effective with 777C 311 and later, 777CT 5266 and later.
%% Effective with 777C 1 thru 310, 777CT 1 thru 5265.

3-65 7



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FiG.2706

FLOAT TANK & LINES



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2706

FLOAT TANK AND LINES

ﬁf‘ Part No. Description Qty.
1 407689 LINE, FUEL (PUMP TO FLOAT TANK) */** L iiiiiiiianenaenns ]
406662 LINE, FUEL (PUMP TO FLOAT TANK) #/#% ... ..., e R
406767 LINE, FUEL (PUMP TO FLOAT TANK) @  t.tivieiiiaenniiiennaanns 1
406682 LINE, FUEL (PUMP TO FLOAT TANK) @@  +ineriieenniaaiianeanns 1
2 407692 LINE, FLEXIBLE (MANIFOLD TO FLOAT TANK) */** . ... ........ 1
406663 LINE, FLEXIBLE (MANIFOLD TO FLOAT TANK) #/## e ]
407664 LINE, FLEXIBLE (MANIFOLD TO FLOAT TANK) @  «vovvvineineannnns 1
405356 LINE, FLEXIBLE (MANIFOLD TO FLOAT TANK) @@  ...evivnrennnn 1
3 720590 | ADAPTOR  ct ittt et te et e e e et e e 1
4 428307 | ADAPTOR /%% e 1
DP1988 | ELBOW F/FF e 1
5 721076 ELBOW, ADAPTOR */%% Lttt e ie e e eaaeian e n e e eianeees 1
725137 ELBOW, ADAPTOR /A7 e e 1
424297 BUSHING, PIPE @@/ A F et e ]
6 426335 SPACER @  ....... e 4
7 728..’283 TIE, CABLE  ettttet ettt ettt e 3
8 406834 BRACKET, FLOAT TANK ettt eta et e eia i e e eaeiaeaannes 1
9 406504 BRACKET, FLOAT TANK ittt ee e e ie i eeaeiaanaeaaanns 1
10 424345 CLAMP ottt e e e 1
11 406733 STRAP, LOWER FLOAT TANK #/## . ... ..., s 101

NOTE:

* EFFECTIVE WITH 666C, 401 AND LATER,

** EFFECTIVE WITH 666T, 5338 AND LATER.
EFFECTIVE WITH 666T, 1 THRU 5337.
## EFFECTIVE WITH 666C, 1 THRU 400.
@ EFFECTIVE WITH 777C, 311 AND LATER.
@@ EFFECTIVE WITH 777C, 1 THRU 310.

5-65

76




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

.
=} b

SHITHR NI i e e e e = ||

T

FI1G. 2690

FILTER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2690 FILTER
1}3]‘(35' Part No. " Description Qty.
1 475704 | SEAT, RELIEF VALVE oo i i i e it ie e et aeans 1
2 475706 | BALL, RELIEF VALVE PP e ) 1
3 475705 SPRING, RELIEF VALVE i i i i it ie s e snerananans 1
4 475703 HANDLE i i i ittt e aeaas e e I
5 475700 SN0 4 A P 1
6 475702 FOLLOWER, GLAND e e meeeieaaatiaaeeressieaaranaeesaaanaans 1
7 475701 NUT, GLAND i i i it esdasaraanaanannnans 1
8 475695 1 i
9 475697 GASKET, HEAD R RLRETEE LS e i eieiasearaaeaiaicea e 1
10 475698 RING, MOUNTING ................ e tessestnase e i
11 475699 PLATE, SEAL i i it ittt iae e, 1
12 475694 CARTRIDGE, UNIT i i i e ittt et ctaeaasnananaanes 1
13 475696 SUMP i ...................... 1
NOT SHOWN
728044 P ]
920284 | SCREW, CAP = 5/16" = 24NF x 1 3/4" o\t iiiaee e iaeiiiiaenns L] o4
§20710 | WASHER, LOCK = 5/16" it iiiiiiearesnnoanaseannnnnns 4
921510 NUT = 5/16" = 24NF ittt tisanananeraseanssasanneanans 4
922954 SCREW ~ 1/4™ = 20NF x 1/2" ittt raacanananataaansnns 4
920759 | WASHER, LOCK - 1/4" et ieetatsieaeraasasenta it s 4
920036 PLUG, PIPE - 3/4" i e taasaiaaaeisaasaaaaa e aaeate i eaanaaas 1
3-65 78




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2677
THROTTLE CONTROL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2677

THROTTLE CONTROL, ACCELERATOR & DECELERATOR

I%?)t." Part No. Description Qty.
] 409076 | LEVER, THROTTLE oottt it iae e e et eee e e e iaeraaaenenas |
2 720517 L BALL ettt e e et S
3 407950 | SUPPORT, THROTTLE ottt ot et e et et e e e e e e e |
4 923613 | SETSCREW = 1/4" = 20NC x 1 1/2% ittt et e e 1
5 921645 | NUT, JAM - 1/4" = 20NC S 1
6 920041 | SCREW, CAP = 3/8" = 1ONC X 7/8" ottt ettt e e ieceeeeanaans 2
7 923523 | WASHER, LOCK vttt e e e e e et e e e e 2
8 B20074 | PIN, ROLL ettt ettt et e e e e e e e et et ettt et ]
9 GPIB7 I WASHER ottt ettt et et et e e e e et e e e e e e e e 1
10 426300 I SPRING v eee et et e e e e e e e e e et e e e e ]
11 407946 | BASE, THROTTLE o itttet ottt et e et e et e e e e et aeens ]
12 426297 I DISC, FRICTION ottt et et e et e e e e e e e 2
13 BE2BAT | AP ottt e e e 1
14 920052 | SCREW, CAP - 3/8" - 16NC x 2 3/4"  ........ e ]
15 921653 | NUT = 3/8" = TONC ettt e et e et et e e et e e e iaiean s 1
16 727625 TROD ettt e e 1
17 407549 |CAP # ... e ]

727631 | CAp ## e i, 1

18 729753 | NUT, LOCK e s 1

727630 | NUT, LOCK a v ittt ettt e e et et e et e e e e e et aens 1
19 A06417 | HOUSING ottt et ettt e e e e e e e e e e e et e ]
20 727632 | SPRING * ottt e e e e s 1
727633 | SPRIN G * /%% i e e ]

21 726445 | PIN, ROLL ottt e et et e e e ]

22 727612 | SPACER P S 1

23 727629 L COLLAR v ettt ettt e e e e e, 1

24 727633 L SPRING * /%% e e s ]

25 727628 | GUIDE, SPRING  ....cewe... P 2

26 727627 | WASHER ottt et et e e e e e 2

27 120831 L STUD ittt e e e e e e e e 2

28 921534 | INUT v eee ittt e e et et e e e e e e s 2

29 920718 [ WASHER ittt ettt e e e e, 2

NOTE:
*  EFFECTIVE WITH GM ENGINE.
**  EFFECTIVE WITH CUMMINS ENGINE.
#  EFFECTIVE WITH 666-272 AND LATER, &66T-5272 AND LATER,
777-239, 248 AND LATER, 7777-5215, 5221, 5233 AND LATER.
3-65 80




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

' 2 (0 @& ’lﬂ FIG. 2700
, @ e O
sz V(e
o @ . ENGINE SHUT DOWN &
» e @ THROTTLE CONTROL LINKAGE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS WrEEo

FIGURE 2700 THROTTLE CONTROL CONNECTIONS
-
Ref.| part No. Description Qty. Ref.| part No. Description Qty.
No. No.
T 426616 | Pin o 2 |31 | 728840 Pivot,Lever ... ... ... 1
2 ] 4P2251 | Yoke  .iiiiiiiiiiiiiiiaiaans 2 [[32 | 406869 Lever  .iiiiiiiiiiiieiiin.. P B
3 728732 Rod,Formed ... ... ..., 1 33 922122 Pin,Cotter-3/32" x 1*  ....... 2
4-1 922122 | Pin,Cotter-3/32% x 3/4" ....... "31(34 |920713 Washer, Flat=1/2"  ........... 2
51 923101 Washer,Cut=1/4" . ........ 11135 | 723987 Gasket,Copper  «cvvcvvivnn.... 1
6 | 662766 |Lever i 4 1136 |728837 Rod, Link e 1
7 | 728735 | Fitting,Grease  ...........o... V|37 | 725559 Joint,Ball@ ...l 4
8 727586 Joint,Ball . 31138 921509 Nut,Hex, Jam=5/16"unf  ....... 4
9 728780 Rod,Formed ............... 1 39 920710 Washer,Lock-5/16"  ........... 4
10 728777 Shaft,Dritled oot 11140 1728926 Rod,Control* ... ... .. .. ... .. 1
1 721150 Pin,Rall o 7 725600 Rod,Control** .. ............ 1
12 406805 R 1 41 921512 Nut,Hex-5/16"unf ... . ..... 4
13 921391 Boit,Carriage-1/2"-20nc x 1 3/4" 21142 728781 Rod,Formed  .....iiiia.... 1
14 921534 Nut,Hex~1/2"-20nc ....... 21143 726734 Shim i i i e 4
15 | 920713 | Washer,Lock~1/2"  ........... 2|44 | 406783 Pedal ... . i 1
16 722726 Fitting,Crease  ....iiiiivennen 7 1145 921538 Nut,Hex, Jam=1/2"unc ....... 1
17 ] 406784 [ lLever ... i i iiiiiiiaianan, 11146 | 406422 Support,Pedal ...l 1
18 | 922192 | Pin,Cotter-3/16" x 1 1/4" . 11147 |406423 Pedal .o i, 1
19 923106 Washer,Flat-3/4"  ........... 11148 728996 Rod,Shut-Off* ... ............ 1
20 | 4P2578 [ Pin i 1 729301 Rod, Shut-Off** . ... ..... 1
21 922123 | Pin,Cofter-3/32" x 1 ....... 11149 1920710 Washer, Flat-5/16"  ........... 1
22 | 406421 Lever i i e, 11150 | 728994 Rod i 1
23 523449 Pin i i e e 1 51 728780 Rod i e 1
24 | 406785 | Rod(with clevis)n  ........... 11152 728995 Bracket L....iiiiiiiea.... 1
407608 | Rod(with clevisyzu = ........... 11153 | 425364 Bolt i 1
25 662769 Lever .. i e 21154 921518 NuUt=3/8" i 1
26 } 727677 | Block,Bearing  ...... . 11155 |923523 Washer, Lock=-3/8"  ........... 1
27 | 920023 | Screw,Cap,Hex Hd.~5/16"-18ncx 1"l 2 ]|56 1425017 Ball i 1
28 920710 | Washer,Lock-5/16" ....... v 21157 728998 Bushing ciiiiiiiiiiiniian 2
3 29 728778 Shaft,Drilled ..., 2 1158 |728999 Ring,Snap  coiiiiiiiiiiiiaann. 2
] 30 | 728779 |Rod,Formed@  ......aiie..... 11359 | 120874 L 1
3 728725 Rod,Formed@@ .....cvnviuninnn 1 &0 | 407872 LeVer it caeiiaaaas 1
g : Note:
L *  Effective with 666T~666.
**  Effective with 777T-777.
) @ Effective with GM Engine.
@@ Effective with Cummins Engine. .
n  Effective with two or four wheel standard brakes.
wr  Effective with four wheel power brakes.

5-65 82



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

i
I

) O,,..nll”””” ()

&2, &8
1 .

e

FIG. 2688

OIL DRAIN-FILTER BRACKETS & LINES



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2689

OlL DRAIN, FILTER BRACKETS AND LINES

1%?:' Part No. - Description Qty.
1 | 727131 N 1
405388 NUPPLE, PIPE %% ittt e e et e e et e e e e 1
2 | 621599 B B OW, PIPE * ottt ettt e e et e e e e trae e aaaas 1
720257 ELBOW, PIPE ™ ittt ettt e e e ]
3 | 923006 PLUG, PIPE = 3/4% ittt ettt e et et 1
4 | 407480 BRACK ET e et e e e e e e ]
5 | 729689 BOLT, UM e e e e 1
6 | 920710 WASHER, LOCK = 5/18" F it it it ee it aneeneeaens 2
7 | 921509 NUT = 5/16" = 18NC F ettt e e et 2
8 | 725809 133 ]
9 | 429673 BB OW e e e e s 1
10 | 723377 BB OW et e e e s ]
11 | 405852 BRACKET @ e e e e 1
12 | 920042 SCREW, CAP = 3/8% = TANC X 1™ ottt et e eneenatennennnasaennens 1 4
13 | 920058 SCREW, CAP = 7/16" = TANC x 1" ottt e e ie e eetananenans 2
\ 14 | 923523 WASHER, LOCK = 3/B" ettt ettt eeen e ee e aeaeaean e eanenes 12
15 | 923103 WASHER, FLAT = 3/8" ittt ittt et e e aea e ei i aeat e, 12
16 | 920712 WASHER, LOCK - 7/1&" e e e e 10
17 | 727231 T E o N1 N T S 2
18 | 424297 BUSHING ottt et e et e et e e e e e e e e et e e e e 2
19 | 405011 LINE, FLEXIBLE 6%  tetteteeaseenenassnenanasasneanesennnenenens 1
406680 LINE, FLEXIBLE € ttttttttee s eaeteme e eaeseaeaeesanaensananannnn 1
407904 LINE, FLEXIBLE 70 ....... S 1
406848 LINE, FLEXIBLE T oettttttee eteeeee e e e eaee e eeae e nanenns 1
20 | 405107 LINE, FLEXIBLE @/@@/TT e evreeneraneanneaneananeanennaannnanens 1
406850 LINE, FLEXIBLE 1 triririnrenienenennnaennns e ieeieaaeaas 1
21 | 405852 BRACKET @ vet et ee e e e e et et et e et et e e 1
406834 BRACKET F2 ettt e e e, 1
22 | 920040 SCREW, CAP - 3/8" - 16NC x 3/4" @ oirieirieeinraneeannnnnranns 4
' 23 | 920103 SCREW, CAP = 9/16" = 12NC x 2 1/2" @  oivieeiieeeaiaieniaennnnns 2
24 | 920714 WASHER, LOCK - 9/16" @  ...... e e e e e 2
25 | 921518 NUT = 3/8" = TENC FF e et ettt et iaaaannnnns 4
26 | 920044 SCREW, CAP - 3/8" - 16NC x 1 14 #F it iiiiainns 4
27 | 405589 LINE, FLEXIBLE  ...... (QTY. 2-%)....(QTY. 4 -@®@)....... FUD
28 | 724078 ELBOW 25 ottt ee e ee e et e e e e na e es e e e caraaanas 1
724068 ELBOW @@ o eteeeenee e e e e eeet e e aaar e, 2
29 | 723538 UNION,HALF  ..vvvnnn.. @QTY. 1 -%)e. .. (QTY.2 -@@).eevvennn.n..
30 | 429321 TEE,PIPE @@ e eeeeneeeeee e e e e et et e e e e 2
31 | DP2020 NIPPLE, CLOSE @@  vtvteetteenineeneeanasasasesasesansnenenans 2
NOTE:
*  EFFECTIVE WITH TORQUE ONLY.  ~
**  EFFECTIVE WITH STANDARD ONLY.
#  EFFECTIVE WITH 666T WITH GM ENGINE.
##  EFFECTIVE WITH 666-666T WITH CUMMINS,
@  EFFECTIVE WITH 777-777T WITH CUMMINS.
@@  EFFECTIVE WITH 777-777T WITH GM ENGINE.
%  EFFECTIVE WITH 666-666T WITH GM ENGINE.
%%  EFFECTIVE WITH 777TC 5266 AND LATER.
n EFFECTIVE WITH 666 WITH CUMMINS, 1 THRU 400.
ww EFFECTIVE WITH 666 WITH CUMMINS, 401 AND LATER.
¢ EFFECTIVE WITH 777 WITH CUMMINS, T THRU 5265.

3~65




ALWAYS GIVE SERIAL NUMBER WHEN ORDERlNG PARTS

FIG 2703

ELECTRICAL-GENERAL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

WRARLCHO

N
FIGURE 2703 ELECTRICAL - GENERAL
‘No. | Fart No. escription Qty| | N, | Part No. Jescription Qty.
1} 723552 Gage,Oil ... i i 11149 | 720382 {Ring,Retaining ... .. ... ..... b
2 | 728747 Elbow oo T{]1 50 | 723588 [Cable o..o.iiiiiin .. 2
3 | 729206 Indicator,Heat  ............... 1 51 729461 Cable ... . i
4 120805 Ameter L 1|1 52 729460 {Cable ... ]
5 4p2478 Button,Horn ... ... 1 53 722975 Dampener ... i 1
6 | 920756 Washer, Lock-#8 ... ... 20| 54 | 722973 | Hourmeter  ......iii.iiiiii..... i
7 4922712 Screw,Machine=#8-32nc x 1/2" ... | 2||55 | 728992 |[Cable .......iiiiiiiiii. I
8 121110 Cable ... . 1 56 728238 Switch,Series Parallel  ........ |
9 | 728750 Cable ... 11157 | 921505 Nut-174"-20nc  ................ 7
10 | 724158 Switch,Starter ... ... ... i 58 923328 Washer, Lock=1,/4" ... ... .. ... |
11 407413 Line,Flexible  ............... 1 59 728252 Cable .. . 3
12 | 429951 Grommet .. 20160 | 728254 | Cable ... .. 1
13 122849 Harness o 111 61 120895 (Cable ... i 1
14| 729191 Clamp e e 21162 | 728253 | Cable ..o 1
15 122031 Bracket L 1 63 728249 Cable,Ground ... .. .. .. ... 1
16 920019 Screw,Cap-5/16"-18nc x 1/2" 911 64 729210 Circuit Breaker ... ... ... ..... 2
17 920710 Washer, Lock=5/16" ... ... ..... 131 65 922752 Screw, Machine~1/4"020nc x 1" 4
18 122032 Nut,Horn L o e 166 407877 Bracket Switch .. ... ... ... .. ... I
19 122030 Hormn oo Ty 67 | 920049 Screw,Cap=3,/8"-Tbnc x 2" 2
20 | 404570 Tube o e 1] 68 723282 [ Clamp e 2
21 427258 Clamp .o i 61| 69 | 722974 | Switch,Pressure ... 1
22 | 729669 Guard,Wire ... .o ... 14170 | 5P8I1 Elbow o i
23 | 405034 Line,Flexible ... .. ... ... 1] 71 5P1586 | Nipple,Pipe ... .. .. ... 1
24 | 523505 LoOm i e e 1 72 120771 Brace Alternator * ... ... ... .. |
25 621059 Elbow o s ] 120888 Brace Alternator ** .. .. ... ... I
26 | 725903 Box,Battery  .iiiaiiiaii.i.- 2 120887 - | Brace Alternator ¥ ... .. ..., |
© 1920040 Screw,Cop-3/8"-16nc x 3/4" 8] 120786 | Brace Alternator ## .. ... 1
3 923103 Washer, Flat-3/8"  ........... 8 120847 Brace Alternator @  ............ i
29 | 923523 Washer,Lock=3/8" ... ........ 121173 120630 | Alternator @@ ... ... ..., ]
30 | 721630 Washer e AR 120632 | Alternatorm ... iaiiaa.en [
31 720296 Bumper o 8|74 | 729915 Pulleym Lo i
32 | 921672 Nut-1/4"-20nc  .......cuovinn. 8 729916 | Pulley @@ ... 1
33 922790 Screw, Machine=1/4"-20nc x 1 3/4" 8175 120849 Harness, Alternator« ........ i
34 | 401075 Clamp,Battery  ...oiiiiiino... 2 120848 | Harness, Alternator @@  ........ 1
35 | 921509 Nut-5/16"-18nc ... ........ 41176 | 729915 Pulley m L. 1
36 | 723514 TSpacer e 2 729916 [Pulley @@ ... 1
37 | 424243 Clamp i i i e by 77 120782 Regulator® ... ... ... ..., 1
38 | 428711 Connector,Sleeve ... ... ..... 1 120783 | Regulator @@ ... ... . ... ... 1
3 723574 Strap, Ground ... .. ..., 1 78 120864 Cable i ]
40 920003 Screw,Cap-1/4"-20nc x 3/4" 41179 407806 Bracket L 1
41 920759 Washer, Lock=1/4" ... ... ..., 3 407802 L Bracket L e 1
4?2 923317 Washer, Lock=1/4" .. ... ..... 1 407804 Bracket ... .. 1
43 | 4P2565 Clamp o e | 407801 Bracket ..ol !
44 | 729207 Motor,Cranking ... ........ | 407815 | Bracket  Lo..LLoiiliiiis ]
45 121119 BoOt e e e 1 407816 Bracket L e 1
46 | 728235 Cable o i 1 Not Shown
47 724310 Cable o o i e 1 120784 Fan,Alternator (@@ ., .......... 1
48 | 720381 Bushing, lnsulating ... ... .. 5 406790 | Panel, lnstrument L.l L., i
Note:
*  Effective with 666=777-666T-777T GM Engine, 630 or 930 Watt.
**  Effective with 666-777-777T Cummins Engine, 930 Watt,
f Effective with 666-777-777T Cummins Engine, 630 Watt.
#4 Effective with 666T Cummins Engine, 930 Watt.
'+ Effective with 666T Cummins Engine, 630 Watt.
‘v Effective with 630 Watt.
. m Effective with 230 Wa:t.
L T 1
3-65 86




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING VPARTS

FIG. 2691

ELECTRICAL LIGHTING

,'/ @



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2691

ELECTRICAL LIGHTING

Ref.

No. Part No. Description Qty.
1 | 727847 LIGHT, R.H. HEAD o T i
727848 LIGHT, LoH. HEAD vt eiiete et ee et et et me e eiana e eeveaenaeen ]
475557 UNIT, SEALED, R.H. OR L.H. ittt . 2
2 | 921551 NUT = 5/8" ~ IBNF ot iiritieinneaananeneanaaanaenns e 2
3 | 920715 WASHER, LOCK = 5/8" ettt et te e e et eaaanaanaeannn s 2
4 | 407695 BRACKET, RuH.  ieetet et e aee e ae e e e e r e aeaeara et e eae s ]
407423 BRACKET, LoH. et iiaetae et e e aea et e et e anana e 1
5 | 473695 WASHER ettt et e e et et e e e e e, 2
6 | 424868 GROMMET e tet s et et e e et e aa e aaaaraaeraaaasneaanannann 2
7 | 4P2565 CLAMP  ..... e e e e e e e 9
8 | 729575 CABLE vttt e ettt e e e e ae e araaaa i, ]
729576 CABLE * ettt et et et e e aaaaas ]
122048 CABLE %F Lttt ettt et e e it aaa s 2
9 | 720719 CABLE, L H. TAIL LIGHT ottt it arneeae s 2
10 | 720730 CONNECTOR ettt et et et e e e et e e e et atmasataetsaataeaaneannnn 3
11 | 921463 BOLT = 3/8" = TENC x 1 1/2% ittt et e e e e ina e aeiaaennaas 2
12 | 729579 CABLE vt ettt e e e e e e 1
13 | 728997 LIGHT, DASH  ..vvin..s e . ]
14 | 422714 ELBOW evieiinnnnn e i, 1
15 | 729581 SWITCH, STOP LIGHT tetetteaaaaneaear e ame e eaaeneaeaaaaans 1
16 | 729580 CABLE, STOP LIGHT o ittieta et eeara i e iaaarnnciaanaans [
17 | 424345 CLAMP e et e e e e e e et 2
18 | 729780 TUBE, FORMED tteteeseeetae e saeis it e iananasneeeinannnns ]
19 | 720462 CLAMP ettt et e e e e e eaaaaaa 2
20 | 428303 GROMMET eett et e e e e e e et e e e e ettt 3
21 | 724092 PLUG ottt et et e e et e e e e ettt 2
22 | 724093 L] 2 P /- 1 2
23 | 720718 CABLE, R.H. TAIL LIGHT et ie it it ettt e 2
NOTE:

*  EFFECTIVE WITH ROADSTER CAB.
**  EFFECTIVE WITH CAB AND ENCLOSURE.

3-65

88




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2727

STANDARD, AUXILIARY AND REAR WIPERS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING

PARTS
FIGURE 2727 STANDARD, AUXILIARY AND REAR WIPERS
I%‘i' Part No. Description Qty.
1 | 728259 MOTOR, WIPER * ottt e e e e e e e e e e e e 1
729594 MOTOR, WIPER B e e e e e et 1
2 | 729595 BLADE, WIPER # e e 1
725091 BLADE, WIPER * ittt ittt e e e e e e 1
3 | 729596 ARM, WIPER F e e e 1
725090 ARM, WIPER * ittt e e e ]
4 | 407452 ARM, LEVER ™% e 1
5 1729598 RO % e e 1
6 | 727586 JOINT, BALL % et e e e e 2
7 | 407453 LBV BR ™% e e e e 1
8 | 4p567 FITTING, GREASE ** oo 1
9 | 407455 BRACKET ™% ittt e et 1
10 | 920005 SCREW, CAP = 1/4" = 20NC x 1M ¥% it et e e e e, 2
1] 729634 BEARING ™ e 2
12 | 729632 RING, SNAP %5 ottt ettt e et e e et e e e e el 2
729633 RING, SNAP %% ettt et e et e e et e ettt e e ettt 3
13 | 728263 CABLE, LONG * tet et et e e e e e et ]
407441 HARNESS, LONG ## e e e e et 1
14 | 728265 CABLE, SHORT * vttt et e e ettt e et e e e e 1
407440 HARNESS, SHORT FF i e e e 1
15 1922563 SCREW - 78 = 32NC x 5/8" #F i e 2
16 1921664 NUT -#8 -32nCH#F e, 2
17 | 920756 WASHER, LOCK =#8## . ... ....... e e 2
18 | 428711 SLEEVE, CONNECTOR # e et e e 1
19 | 729609 CABLE, FUSE HOLDER # Lttt et et 1
20 |475733 SWITCH, WIPER F e s e e e e e e 1
21 | 423336 G AMP e e .. AR
| 4p2565 CLAME % et e et e e 3
22 | 407437 BRACKET, PLUG e ittt ]
23 ]920006 SCREW, CAP = 1/4" = 20NC x 1 1/8" ittt e et 1
24 1923101 WASHER, FLAT = 1/4" .. i, e e 3
25 1920759 WASHER, LOCK = /4% ittt et et e e e AR
26 1921505 NUT = 1/4" = 20NC ottt et e ee e et AR
27 | 407436 BRACKET, RECEPTACLE ottt et et et et et e e et e et eaanns 1
28 | 920001 SCREW, CAP - 1/4" = 20NC x /2"  ..ivivininn-. e 2
29 | 920002 SCREW, CAP = 1/4" = 20NC X 5/8™ ottieetiee et i aee et AR
30 | 920003 SCREW, CAP = 1/4" — 20NC x 3/4% oot e e e et e ae e AR
NOT SHOWN
407442 HARNESS % ittt ettt et e e tste et e ran e aaaeanaaaeannn 1
NOTE:
*  EFFECTIVE WITH AUXILIARY WIPER. -
**  EFFECTIVE WITH REAR WIPER.
#  EFFECTIVE WITH STANDARD AND REAR WIPER,
##  EFFECTIVE WITH STANDARD WIPER.
%  EFFECTIVE WITH 729634,
%%  EFFECTIVE WITH 407453.

3-65

90




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG 2493

HOOD TOP, UPPER & LOWER HOOD SIDES



ALWAYS

GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2493

HOOD TOP, UPPER & LOWER HOOD SIDES

ﬁ?)f‘ Part No. Description Qty.
1 | 408179 Tl o]» N 1
408204 HO D ottt ettt e e 1
406516 HO D %% ettt ie et eaeeeraenearesaanesensnasneaensecnenennnenn ]
407248 HOOD # ittt et e e e ]
2 | 921518 NUT = 3/8" = TANC ottt ittt e e eee s e e aaainnns 6
3 | 920040 SCREW, CAP = 3/8" = 16NC x 3/4% ittt et eeeceeeanns 6
4 | 920044 SCREW, CAP = 3/8" = 18NC x T 1/4" it areienreinnnnes 8
5 923523 WASHER, LOCK = 3/8" 1ttt tett e e etesanaraneensnearansaennnen, 22
6 | 727959 Y ]
729772 BAR B e 1
7 | 920043 SCREW, CAP = 3/8" = 16NC x 1 1/8" 1ttt eeiinacnienennrnnnnn. 2
8 | 726220 BOLT, HOOK (LONG) *¥ ittt ereeere e initaaarneeinenens 1
726053 BOLT, HOOK (LONG) # ittt ie i ce et eeeaaiaaens 1
727965 BOLT, HOOK (SHORT) etiiereeeneaneemnearnranrsnnenannnn, 1
9 | 923102 WASHER, FLAT = 5/16" ittt ieiteete e eteasneneaesnnariennarnen, 2
10 | 720552 NUT, LOTK  ttttiaetnaneeene e eaaneennsiraanenrianseninenenenns 2
11 | 406517 SIDE, R.H. LOWER %% i iiateereaaanaeieneaenineannnns, 1
407782 SIDE, R.H. LOWER #4 it e e e e et 1
407227 SIDE, R.H. LOWER @ oeteneteeeseeeeeaeemenaieeaaaeanaananns 1
12 | 406518 SIDE, L.H. LOWER % i iiiiiieeeneernenranesaeanrnaeanananns 1
407783 SIDE, L H. LOWER FF ittt ere i 1
407226 SIDE, L.H. LOWER @  ....cvven... et eeeee it ieaaaaeaaaa, 1
13 | 923103 WASHER, FLAT = 3/8% it itettre e eeaieninenrennenrnncannns . ] 4
14 | 406752 DOOR, R.H. UPPER ™ i iieinrnenaannenrtanranasannnnnnn 1
407779 DOOR, R.H. UPPER #F ittt te i eaeianeannns 1
407275 DOOR, R.H. UPPER @ wttteeet i ee e caeeeaeaaaeeaevmeeanaeaans 1
15 | 406753 DOOR, L.H, UPPER ™% i iiiitiiiarenneanesrnrennanesannraasnvnns 1
407780 DOOR, L.H. UPPER #F i i i e teeneaaenanns 1
407276 DOOR, L.H. UPPER @ ottittteieeeeneeas e eneenansnanennnearannns 1
16 | 728674 FASTENER, HOOD  titeuitirerereenanrenaacaennenseanenenasensannns 4
17 | 921503 NUT = T0=24NC ittt ititete ettt aseeanaaeasatanansaeaseanenenen 8
18 | 922721 SCREW = TO=24NC x 1/2" 1 iiiiieieeeneeneasaenensnnasnaannnsenns 8
19 | 923506 WASHER, LOCK = # 10 Lttt ie et eieaee e ieaeeiaenens 8
NOTE:

EFFECTIVE WITH KITTELL MUFFLER.
**  EFFECTIVE WITH 666 AND 666T.
#  EFFECTIVE WITH 777 AND 777T.
##  EFFECTIVE WITH 777T 5401 AND LATER.
@  EFFECTIVE WITH 777 - 1 AND LATER, 7777 - 1 THRU 5401.

3-65

92




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FI1G.2756

POWER TAKE OFF SHAFT



FIGURE 2756

POWER TAKE-OFF SHAFT

Ref.

No. Part No. Description
1 | 662511 CAGE, BEARING ittt et e e e .
2 | 921519 NUT = 3/8" = 24NF ot e e e e
3 | 923523 WASHER, LOCK = 3/8"% it ie e e e e e, .
4 | 721918 FITTING, RELIEF
5 | 350773 FITTING, GREASE ittt ettt ettt e e e e e e e e e
6 | 721871 SEAL, OlL ottt ettt e e e
7 | 472168 RING, SN AP ittt et e et e
8 | 425189 BEARING , PLoToQ. ittt et e et e e e e e e e e
9 | 427603 RING, SN AP ittt ittt ettt e e e e
10 | 426200 1T <
11 | 722408 GASKET i ite e ettt ettt e et
12 | 405536 L 27N I T O T
405655 LT T O o T
13 | 4P 151 KEY, WOODRUFE o tttet et ettt e et st ae e aaaanneanaen
14 | 429859 RING, SNAP ittt e e
15 | 427234 BEARING , PILOT ittt it et e te et s e ee et e e
16 | 725852 WASHER, FELT ettt et et re e e aee e e aa e e et e e teananens
17 | 721880 COUPLING, UNIVERSAL ' e tieite e eteaae e et e e aeaaannn,
18 | 726423 COUPLING, P.ToO. ittt ettt et e e e e e e eraenen
724291 COUPLING, P.ToO, % ettt et e e e aaeens
19 | 721895 RING, SN AP ittt ittt it e et e e e e
20 | 920047 SCREW, CAP = 3/8" - 16NC x 1 3/4" # i
723531 BOLT, P.T. 0. e
NCTE:

*  EFFECTIVE WITH CUMMINS ENGINE.
#*  EFFECTIVE WITH G .M. ENGINE.

#  EFFECTIVE WITH 724291.
##  EFFECTIVE WITH 726423,

OF ON ool et o ot il el o et e ek et et oy et = -

3-65

94




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2604

HYDRAULIC CLUTCH AND CONVERTER UNIVERSAL JOINT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2604

HYDRAULIC CLUTCH & CONVERTER UNIVERSAL JOINT

I%ff' Part No. Description Qty.
1 475169 Y OKE, STUB * it iieeaitsiresasesasscsasoteronsoanseanonns 1
2 475397 | SPIDER AND BEARING te e e et ser et aerrenereaeineaearaa / 2
3 | 474244 BEARING (TAPPed)  wevinetvitereeeeneereeeennanerennnennnannans 4
4 474255 SCREW, CAP i i i i it i e ies et rantansnnnennranaanns 8
5 474545 WASHER, LOCK ittt ie i ie e isetennsanscaesncanns 14
4 474507 BEARING, HIGH (Dritled) .ttt iiinscnsnnennannas 4
7 474248 WASHER, CORK ... avvinianttn R LT T PR 8
8 475170 | YOKE, STUB *F ittt iaesananranessassenssaonsnonsennassanen 1
9 | 474544 |SCREW, CAP  ...oii.... e 8
10 475267 | FITTING, GREASE ...................................... 1
1 474542 [ YOKE, FITTING i iiiiiiitietietietenrnasnaeanessonsnennanaanen i
12 474250  JRING, MO ittt in ittt i i e et e e 1

NOTE:

* EFFECTIVE WITH MACHINES POWERED BY G.M. ENGINE,
**  EFFECTIVE WITH MACHINES POWERED BY CUMMINS ENGINE.

725613 INCLUDES KEYS 2 THRU 12 (FOR CUMMINS ENGINE).
725614 INCLUDES KEYS 1 THRU 7 AND 9 THRU 12 (FOR G.M.
ENGINE).

3-65

96




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

©
©
©
o
9
U

HYDRAULIC CLUTCH & SHAFT



RLWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2668

HYDRAULIC CLUTCH AND SHAFT

I%f)f. Part No. Description Qty.
1 725206 KEY , SQUARE it et et e e 1
2 725207 1 A ]
3 725238 1 72 S 1
4 |923027 PLUG, PIPE = /8% ottt e e e e e 3
5 725149 RIN G, PISTON i i i e it e et et e e et e 4
6 722081 COLLAR, OO0l SEAL i i e e ettt e et eaeseannn 1
7 724088 AL, Ol it e e e e e e e 1
8 722091 WA SHER i e ettt 2
9 920042 SCREW, CAP, HEX HEAD = 3/8" = T6NC x 1M ittt iieinannns 2
10 923313 WASHER, LOCK = 3/8" ittt ittt ittt et et asaetaeenreacnnnnenn 2
11 722080 RETAINER, SEAL it e i ettt ettt tnaecae e iesaanaennnn i
12 722079 RIN G, O i i i ittt te e tte s eaeat et iaaanaaenaan 1
13 722043 BEARIN G i it i sttt ittt iie ittt 1
14 725154 1Y 272N 1 DR 1

15 725153 RACE, INNER ittt e et e e e et ettt 1

16 722956 BEARING, ROLLER ot i e ittt sttt e teetsenansesncanananaons 2
17 725189 Y 2N O 1
18 725230 GEAR, CLUTCH ... ..o, N e et ne e teaeaeaea et aaaee e ]
19 725393 CUP, PISTON i i s it ettt teaaneesneaneasnssaenanseannes 2

20 726021 REIN G, O it i i ittt e caetaanaaaaeaaaaannatanaannaann 2

21 726019 R 7723 = U 2

22 725144 RING, RETAINING i i i i et it tisaaareannraacanenanann 2

23 725636 SCREW, CAP, SPECIAL ittt i e e iieeaaarocaaaeanaracarnnanns 6

24 725635 PLATE, LOCK it it ettt e taseaaaeenasecanananacananennnns [¢)

25 725220 DISC, BACKING ittt ie et i te st teaeaneenaasnessscnnsnenannn 2

26 726020 RING, PISTON i i it ittt etataaceeasenacanansnasesnncannn 2

27 725150 BALL, STEEL it i i i i ettt va e et tesnanaacateaaaaaen 2

28 725151 PIN, ROLL ittt i ittt e sttt e tasaaaeasaaaesaasananaann 2

29 725394 o S 1 N 2

30 725224 DISC, CLUTCH i ittt etasaannsaearaaaasaanocasanananns 20

31 725193 DISC, OPPOSING it i ittt ieretnanraaaaeeaesaanonanannnnans 18

32 725147 RING, PISTON it ittt et e tn e teaacasaneeananaarananaen 2

33 725148 RING, PISTON i it e et e tentaeraacaaaannaasaenannnnen 2

34 725176 DOWE L it it it ieeeearatnaeaaieeransereaneaaaaeanennaanns 2

35 725395 HOUSING, PISTON ittt ceereaatansannnacenccrananns 1

36 923027 PLUG, PIPE = 1/8" ittt s e ittaaaseaeaasaaaasssnnaaaasasnnnnns 2

37 725228 GEAR, CLUTCH i e i i et at et e tasaecanasnasaacanenanns 1

38 725152 X O = 1 1

39 722954 BEARING, ROLLER i itttiiet it ieneaeananasnsoaaccnanasascenennns 2

40 725155 0] o 1 ]

41 725145 P ACER i i i it it ittt reee et et na e ettt aananen 1

42 725182 BEARING i i i i ittt it eea ettt e e anaaaaean 1

43 725146 NUT, LOCK i it i i e aaeraerenaaeianaacsecaaceeaaanananannnn 1

44 725223 GASKET it i i i i aieaasaeaesaraonscansascenensaananaasanans ]

45 662736 AP ittt i i it ttrecenanseaneeanensnronessanaseansssnnnesnanns 1

46 920044 SCREW, CAP = 3/8" = 16NC x T 1/4" it ieeiaiaraanannns 4

47 920050 SCREW, CAP = 3/8" - 16NC x 2 1/4" i i et cteaeannnnnns 1

48 923523 WASHER, LOCK = 3/8" ittt ittt tieeasnrnrenaaananaaseneasoanannn 5
3-65 98




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

i1(( (Y]

FIG. 2698 A
OlL RESERVOIR TANK

/ FIG. 2698 B

So—(505) HYDRAULIC CLUTCH PEDAL & GEAR BRAKE PEDAL



ALWAYS

GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2698A

OiL RESERVOIR TANK

1131?' Part No. Description Qty.

1 722228 BESCUIT, SUPP ORT ittt ettt irseneasnesnsnssncscsncannonanns 2
2 524565 REN G, MO it it ii i e titeicastossssnstonnassaranascnnsnnnana . 1
3 | 724045 | STUD  veurriiinnnn... e e 2
4 921551 NUT = 5/8" = 1BNF ittt ittt eee e e ettt e et e e iaaannn 4
5 920715 WASHER, LOCK = 5/8" ittt et e ettt e e eeasaaneannnnns 4
[} 725178 STUD ittt it ittt ittt ettacecaseaccanaaseaacneann et 2
7 405253 RESERVOIR, OlL ittt eaaneaarnaearnsasnaennananennn 1
8 PLUG, PIPE, SQUARE HEAD ~ 1/2" (Dry Seal Type)  «eeunenreeereenrnns 1
9 725188 FILTER, Oll i i i e et et it e teasetacteencaanasanennnnnns 1
10 725166 [ Y 1
11 725179 STUD i i i i ittt aae et et e et s aaaanan 4
12 921519 NUT = 3/8" = TONF ettt st receeerenasaaasetnsessesesesnneannnns 4
13 | 923523 WASHER, LOCK = 3/B8" ittt iiineraasarcnmaannsreananseassannsnns 4
14 405246 PLATE, COVER i i ettt it teae e e nssaasansaasanacsnnn 1
15 722227 BAR, TRANSMISSION SUPPORT CLAMP i i i e 1
16 722229 BOLT, HEAT TREATED it ittt tstatasarssanensansacanan 2
17 921577 NUT - 1" = 4NF ... Cenaeeas et eteiecaeeee e anaaaaa. 2
18 921581 NUT, HEX, JAM = 1" = TANF . it ittt e i et tetananaseneannnnannn 2
19 923320 WASHER, LOCK = 1 it i e iesnersesracaanaaancanennanens 2

FIGURE 26988 HYDRAULIC CLUTCH PEDAL AND GEAR BRAKE PEDAL

20 722532 SPRING, RETURN i i e e tnanasaacsoneaansannna 1
21 728028 N 1
22 922156 PIN, COTTER = 1/8" X 3/4" i ii it ittt snreensanannarennns 3
23 923103 WASHER, FLAT = 3/8" ittt ittt tete et reeeesnaaannnaanannnns 2
24 DP621 T 1
25 405419 N P 1
26 407223 el =1 0 P 1
27 407222 o Y 1
28 662854 PEDAL, CLUTCH ittt e cteeteaeenaseaasnrerssosasennncnna 1
29 921564 NUT, JAM - 3/4" -~ 10NC S S 1
30 920136 SCREW, CAP = 3/4" = TONC x 2 1/2" ittt ettt eereaneeannns i
31 728053 WASHER, SPECIAL CUT ittt i it ittt tiaaeraraaannanannns 2
32 922191 PIN, COTTER - 3/16" x 1" ... vvennns et eterieraata e 2
33 662790 SUPPORT, CLUTCH LEVER ittt it inaeetcacenacaannenaeannans 1
34 921534 NUT, HEX = 1/2% = 13NC i itinetetessreeeasnteesnnernenanns 2
4 35 921572 NUT, HEX, JAM = 7/8"= ONC ittt ctneaereraranaeeanaannn 1
- 36 920078 SCREW, CAP, HEX HEAD - 1/2% = 13NC x T 1/2" e 2
37 920148 SCREW, CAP, HEX HEAD -7/8" = 9INC x 13/4" . . i iiiieiinnnnn 1
38 | 920713 WASHER, LOCK = 1/2" i iiiiiinnaans M aetasanennnrrananaeaann 4
39 720530 3 PR 1
40 720529 SPRING, COMPRESSION i ittt tamtacncananonnansnns 1
41 728027 ROD, CLUTCH ittt it ieensasraanss teeeecrenacreeanaaaan 1
421921523 [ NUT, JAM = 3/8" = 2ANF et et et et e et e e eeneennan 1
43 4p2569 Y OKE ittt it ite it tneseeseasassareoasosassonsassasasannoracancanns 1
44 4pP2578 50 1 1
45 1922122 [ PIN, COTTER = 3/32" x 3/4" 0ttt teee ettt in e ereaaeeeenannn 1
46 722726 FITTING, LUB. i e it it it et nenecasesnnscssacnanansnnn 2

3-65




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

<
M~
ol
S
.

FIG.2741 A

(668)

CLUTCH

CLUTCH (777)




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS UZ°0

FIGURE 2741 CLUTCH (16") - 666
i Nc‘f)f' Part No. Description Qty. i%f,f' Part No. Deseription Qty.
i 720372 Cover,Clutch .. iiviennn.. 1 12 473110 Washer,Adjusting Lol 4
2 1473118 Pin,Lever  o.ivieirinnenn. 41113 | 473109 Nut,Adjusting  ........ 4
3 (473119 Washer . .iiiiiaan -4 (| 14 | 474520 | Spring,Anti-Ratice e 4
4 | 473121 Lever vttt 41115 720373 Member,Clutch ... oo it. 1
5 1473115 Bolt,Lever ........... 4
6 1473116 Bearing,Needle ... 4 Not Shown
7 473114 Pin,Pivot  ....... 4 922156 Pin,Cotter-1/8" x 3/4"  ........ 6
8 473117 Spring,Pressure ........ ... 24 920078 Screw,Ccp—]/Q"—QOnc x11/2% ...] 8
9 1473111 Plate,Pressure ........... i 920713  |Washer,Lock-1/2" .. ... ....... 8
10 |473112 Bearing,Needle R 8 403579  |Facing(Package with Rivets) SR
11 1473108 Plate,Back ............... 1 720367 Rivets  uiiiieiicnnnamanens 42
FIGURE 274 1A CLUTCH (16") - 777
1 | 404665 Cover,Clutch ... ... .o 11119 | 473112 Bearing,Needle R -
2 474332 Adaptor,Clutch ... .. .. 11120 | 473119 Washer Lol .. 4
3 723593 Member, Clutch Driven e 21121 474335 Nut,Lock ..ot 4
4 | 474328 Plate,Center  ........... 11122 | 474326 Bushing ... ...t 4
5 | 474333 Retainer ... ... ..., 20123 | 474327 SPring  viiiiiiiiie e 4
6 474334 Washer ... 201124 | 474330 Washer ... iioieeaen 8
7 1473117 Spring,Pressure ... ....... 20125 | 474331 SPring ceiiiiiiiiiiiia e 4
3 | 474322 Plate,Back .. .....oia... 11126 | 474329 SCrew  tiiiiiiiiie e 4
9 473110 Washer ... ... 41127 | 474324 SCreW  ci it 4
10 473109 Nut,Adjusting  ....... 41|28 | 473845 Washer,Llock ... .00 4
B 473121 Lever ittt 41129 723485 Gear,Clutch it iiiias 1
12 (473114 Pin,Pivot ... ...... 41130 1723505 [Spacer .iiiiiiiiiieiiiiaans i
13 1473115 Bolt,Eye ... ...... 41131 723595 IRing,Snap  ciiiiiiiiiiaienaaee 1
14 473116 Bearing,Needle .... 41132 [ 920087 Screw,Cap-1/2"-20nc x 3 1/2" .... | 8
15 474520 Spring, Anti-Rattle e 41133 920713  |Washer,Lock-1/2" ... ......... 8
16 473118 Pin,Lever ... ..., 4 Not Shown
17 1922156 Pin,Cotter-1/8" x 3/4" . 4 403579 Facing Pkg. ... ool 2
18 {474323 Plate,Pressure ........... 1 720367 Rivels vt et 84
|
.




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2754
CLUTCH SHAFT & CLUTCH BRAKE




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2754

CLUTCH SHAFT AND CLUTCH BRAKE

Ref. Part No. Description Qty.
No.
1| 722750 SPRIN G i 1
2 | 723993 SPRING, COMPRESSION ottt it e e et e 1
3 | DP1807 PIN, PIVOT ... ...... e e o
4 1922157 PIN, COTTER - 1,/8" x 1" B . 5
5 | 722780 LOCK, CAM et e e e e e 1
6 | 921539 NUT = 1/2% = 20NF ettt et et e e e e e e e ]
7 | 923321 WASHER, LOCK = 1/2% ottt e e e e 1
8 | 404202 BAND, BRAKE ottt ittt it et e e |
9 | 425198 WASHER, LOCK ittt et e et e e e e e e e e e e i
10 | 425197 T I N T 1
11 { 923103 WASHER, FLAT - 3/8" D 2
12 | 722755 ROD, PULL ittt et e e e e e e e e e e 1
13 | 722747 NUT e e e e 1
14 | 722757 DRUM, BRAKE ittt ettt et e et e e e et 1
15 | 662775 HOUSING, CLUTCH BRAKE oo 1
16 | DP1648 Y7 T 1 1
17 | 423018 BEARING ottt et e e e e e e 1
18 | 721466 RING, SNAP ... ........ D |
19 | 722392 Y R 1 ]
20 | 726162 SHAFT % e e S |
723496 SHAFT % e e i 1
21 | 726172 JOINT, UNIVERSAL f I
726173 JOINT, UNIVERSAL F 1
22 | 474261 PLUG, PIPE ittt ettt e e e 2
23 | 475267 FITTING, GREASE ittt ettt e e i 1
24 | 475412 YOKE, FITTING ittt ettt e e e e et et e ]
25 | 475413 YOKE, STUB e e 1
475411 YOKE, STUB FF 1
26 | 474243 SHIELD, DUST ettt ettt et e et e e e e e 8
27 | 474524 SPIDER (With BEOTING) o etteteeeete et e e et e e aaaeaans 2
28 | 474248 WASHER, CORK ottt e et et et et e 8
29 | 474244 BEARING, TAPPED ottt et et e eaaans 4
30 | 474507 BEARING ittt it e et e e s 4
31 | 474545 WASHER, LOCK ottt et et e e e e e 16
32 | 474544 SCREW, CAP ettt e e e e 8
33 | 475470 RING , MO e e 1
34 | 474255 SCREW , CAP ittt ittt et e e s 8
NOT SHOWN
404288 LINING PKG. (With RIVEIS) ettt it ettt e e e eieeaanes ]
NOTE:

*  EFFECTIVE WITH 666.
“* EFFECTIVE WITH 777.

#  EFFECTIVE WITH CUMMINS ENGINE,
##  EFFECTIVE WITH G.M. ENGINE,

3-65



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

CONVERTER

FIG. 2580

CLUTCH & TORQUE CONVERTER RELIEF VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2580

CLUTCH & TORQUE CONVERTER RELIEF VALVES

g’?f‘ Part No. Description Qty.
1 725442 VALVE, CLUTCH RELIEF (100 P.S.1.) ittt i e aieiiiaaeans 1
2 475216 STEM, CLUTCH RELIEF VALVE ................................ 1
3 | 475219 L 5 ]
4 475221 RING, MO i et ienaneanaecnsaranann e 1
5 VR-0045 RING, "0 it i it it ateeennasosnnnasennaarannnns 1
6 122095 VALVE, CONVERTER RELIEF (B0 P.S.1.) eiiiiiiiiiaiaaeienraenaanns 1
7 475887 O 1
8 475888 PLUG, ADJUSTING ittt e e iasssnenareannannanans , 1
9 | 475889 NUT, LOCK  w.een.. TR PPPPR 1

10 475890 N i I 5 N 2

1 475891 SPRING, PRESSURE ittt ittt e i ieseattnterecennnnennrnnns 1

12 475892 SEAT, BALL ittt ittt iae ettt ettt r et 1

13 | 475893 BODY ........................................... 1
106

3-65




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2734

OlL CLUTCH




FIGURE 2734

OlL CLUTCH

i%?i' Part No. Description Qty. §f}f Part No. Description Qty.
1 |662870 Adaptor, Flywheel ... ... ... 11140 | 122153 |Ring,Refaining  ...cccciivoaann. 1
2 1920078 Screw,Cap=1/2"-13nex 1 1/2" ..., 8|1 41 122150 | Coupling,Pump  ..ooiiiiiiinna.t 1
3 | 920713 Washer,Lock=1/2" .. ......... 8|1 42 122171 Locknut Lo T . 1
4 1408049 Coupling,P.T.O. * .. ......... 11143 | 662874 | Drum,Brake .. .............. i

408050 Coupling,P.T.O. ** .. ..... 11 44 | 408054 Band,Brake = ... .. ......... 1

5 1.723531 Boit,Place * ... . ..., 2| | 45 720829 Yoke i i 1
4 920047 Scerew, Cap - 3/8" - Téne x 46 720830 Pin,Yoke  .iiiiiiiiiiiiia,. 1
13/4n ** . 6| 47 | 922103 | Pin,Cotter-1/16" x 1/2" .. ...... I

7 1923523 Washer,Lock=3/8" ** .. ..., 61| 48 | 122191 Shaft i 1
8 122184 Bearing ..ii i 11| 49 | 662876 | Crank,Bell ... ..o i, 1
9 | 122173 Spacer i 1] 50 [ 427439 | Spacer L .iiiiiiiiiieinias 1

10 | 725199 - Ring,Retainer ... ........... 111 51 2P515 Plug,Welch ... .. ... 1

1N 662873 Hub e 1{] 52 | 662878 Housing,Clutch  ................ 1

12 122166 Disc,Clutch .. (am Qty.3) 211 53 | 920068 | Screw,Cap-7/16"-14nc x 3" 10

13 | VPO515 Disc,Steelm ... il 11| 54 | 920712 | Washer,Lock-7/16" .. .......... 12

122165 Disc,Steel me ... . ..., 2] 155 923005 Plug,Pipe  o.iiiiiiiiii . 2

14 | VPOO85 Plate,Pressure ... .. . ci... 1] 56 | 662877 | Flange,Quilet ... ............ 1

15 | VP0O087 Plate,Back .. .iiiiiiianiiin, 57 122212 | Gasket i 1

16 | 475382 Spring,Pressure ... . Ll 18] | 58 | 920042 | Screw,Cap-3/8"-1énc x 1" 4

17 | VPOO8S o 31| 59 | 122213 | Washer,Copper  ...ivvininnnnn.. 4

18 475387 Spring, Torsion ... 3 60 122199 Bearing,Needle ... ....... 1

19 | 475375 Screw,Adjusting Lever  ....... 31| 61 122198 | Bearing,Needle ... ........ 1

20 | 475386 Block,lever Pivat ... ........ 31| 62 122200 Seal, Oil ... 1

21 | 475385 Pin,Lever Pivot  ...... ... ..., 311 63 | 423018 | Bearing = c.iiiieiiiiiiiiiiann. 1

22 473118 Pin,Lever ... ... .. . it 311 &4 721466 Ring,Snap ...t 1

23 | 473119 Washer,Lever Pin (... ... ..., 311 65 122169 Sleeve i 1

24 | 922271 Pin,Cotter . .iiveiiniinnanianen 3j 1 66 | 122170 | Seal,Oil L. e 1

25 | 472722 NUE e e 311 67 t 122168 | Shaft,Clutch ... ... . ... ... 1

26 122202 Shaft,Cross  .ciiiiinin... 111 68 | 726452 Ring,Retaining ... ... 1

27 | 408146 Lever, Atm ... .. i 1] 69 | 122172 | Ring,Seal ... i, 2

28 | 820074 Pin,Roll ... il 31170 | 122174 | Shoft,P.7.0O. Rear) ........ 1

29 1122201 Keeper ... viiiiiiiian, it 71 122175 [ Bearing .ol 1

30 | 920040 Screw,Cap=3/8"-1énc x 3/4" 1 72 122176 Ring,Retaining ... .ccviinaan.. 2

31 | 662776 Fork,Shifter ... .. ... ..., T 73 1 122177 | Seal ... 1

32 | 4P15% Key,Woodruff ... ... . ..s. 21 74 122178 | Ring,Retaining  ....oneiiiainnn, 2

33 | 662869 Bearing,Release Support  ....... 175 122504 Ring,"O" i 1

34 1923523 Washer,Lock=-3/8" .. ......... 511 76 122190 | Spring,Compression  ............ 1

35 920043 Screw, Cap - 3/8" - lénec x 77 122185 Gear, Thrust i iieiiiiineanan ]

112" e 51178 122187 | Bearing tiiiiiiiaiiariaanaa 2

36 | 408046 Pump, Gear Assy.  ........... 179 122186 | Ring,Retaining .. ..ooiiianainnn 1

37 | 122155 Bearing  ciiiaiiiiiaieeaen 11180 | 122188 | Spacer . ..ii.iiiiiiiiiaiaan 1

38 122154 Ring,Retainer ... ..iiiivaainn 211 81 122189 | Ring,Retaining  +.cviiiinirnninn 1

39 122156 Bearing  ..iiiiiiieieiet. 11182 | 662818 | Sleeve, Bearing Release ........ 1

Note: .
*  Effective with Cummins Engine.
**  Effective with GM Engine.
n  Effective with 666.
mn  Effective with 777,
3-65 108




ALWAYS GIVE SERIAL NUMBER WHEN‘ ORDERING PARTS

FIGURE 2735A
CLUTCH LINKAGE - OIL CLUTCH



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS wrsco

FIGURE 2735A CLUTCH LINKAGE - OIL CLUTCH
i%f)f‘ Part Neo. Description Qty. I‘%f)f' Part Ne. Description Qty.
1 408122 Link,Adjusting  «vivernnnneenn.. 1 25 | C~1521 | Nut=3/8"~lénc ....ovuvnnn.. B
2 122307  |Nut e e e 1 26 | VM-1405{ Washer,Lock-3/8"  ............ 3
3 H-989 Nut=1"-14nf ... . ... R 27 1823 Pad e e 1
4 122309 Link,Clutch* ... .. oot 1 28 | C-1604 | Screw,Cap-3/8"~T6nc x 11/2% ... 1
122308 Link,Clutch** .. ..o .ot 1 29 { C-1521 | Nut=3/8"-16nc  +vvurruennnnonen 1
5 728763 Spring@ e 30 | 408147 | Plate,Pivot L iiiiaeiiia.... i
& | 406486 SHAD e e, 31 C~1622 | Screw,Cap-1/2"-13nf x 3 1/2" ...{ 1
7 1 727893 [NUKE i 32 | 728903 {Stud ...l e 1
8 122336 [ Y Y 1 33 122340 Rod,Pull* . ., 1
9 122332 Bracket,Anglew ... ... ..... 1 122339 Rod,Pull** . i, 1
122331 Bracket,Anglenv .. ...l 1 34 4p2474 Pin,Yoke ..., 1
10 C-1612  |{Screw,Cap-1/2"-13nf x 1" 7 L. ) 2 35 726335 Bolt,Shoulder ... ... ... .. ... 1
C-1614 |Screw,Cap-1/2"-13nf x 1 1/2" ¢v . | 2 36 | 727898 | Bearing  ciieiieiieniiaiiiann 2
1 C-1540 {Washer,Lock-1/2" %%  ........ 37 | 727896 | Spacer et aaaaa 1
12 C-1549 {Washer,Flat=-1/2" .. ... ...... 2 38 4P567 Fitting, Grease  .vvivnvnnvnnnnnn 1
13 | C-1523 [Nut=1/2"-13nf a1 oevvinnnnn. i 39 | 727897 . j Seal,Pad ..., 1
14 DD-5640 |Washer,Fiat-1/2" .. .......... 4 40 | 408137 | Lever,Clutch ... . oioiiin.. 1
15 408149 - [Rod,Push .. v, 1 41 122311 Rod,Tie v, 1
16 | C-1524 |Nut-1/2"-20nc  ...viiiiiinnnnnn 4711 42 | 428841 Fitting, Grease  .......ccavvin.nn 4
17 H-749 NUt=1/2"-20nC +vvrvrnrannnnnnn. 3 43 | 727900 | Bolt,Shoulder ... ............ 3
18 | 4P604 SPrING  teiiiiiiiii i 1 44 | 921686 I NUT it 3
19 122306 NUE it iieeieiieenaennnn )
20 C-2303 |Pin,Cotter=1/8" x 1" _....... 4 Not Shown
21 471158 Key,Woodruff  ...... e 1 726329 | Swivel L i 1
22 | 4P2475 Yoke ... 1 921537 I NUT it it e e 1
23 | 408142 Clutch, Throwout@@  ........ 1 922157 Pin,Cotfer v vuiiiiiiinnannns o]
408143 Clutch, Throwout% — civieiinnnnn 1 122329 Link e e ]
24 CC-8396 {Screw,Cap=3/8"-1éne x 2 3/4" ... | 1 122330 Link i i e e 1
Note:

*  Effective with GM Engine.
**  Effective with Cummins Engine.
w Effective with 666.
mn  Effective with 777.
@ Quantity of 1-666, 2-777.
@@ Effective with 666GM.
% Effective with 777GM and 666~-777C.
%% Quantity of 4666, 3-777.

5-65 110




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

. <F1G.2748

CLUTCH & CLUTCH BRAKE CONTROLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS Z2°7

FIGURE 2748 CLUTCH AND CLUTCH BRAKE CONTROLS
I‘é‘ff' Part No. Description Qty. g"f}f’ Part No. Description QY.
1 727897 Pad,Foot Lever Seal .......... 1 44 1 662775 Housing,Clutch Brake  ....... 1
2 1823 Pad,Pedal ... ..o i, 1 45 | 920078 | Screw,Cap-1/2"-13nc x 1 1/2" ... 8
3 | 921518 Nut=3/8"-16nc  ...vviinnnnn.. 1 46 | 920713 | Washer,Lock-1/2" e 8
4 920046 Screw,Cap-3/8"-1énc x 1 1/2" .. 1 47 4P 1578 | Dowel i 1
5 | 923523 Washer,Lock-3/8"  .......... 2 48 | 727834 | Shaft,Cross ..iiiiiiiann.. 1
6 | 425843 SPring  vvviiiii i 1 A9 | 662707 | Support,Release Bearing Sleeve * 1
7 ] 921539 Nut=1/2"-20nf  ..iiiiiaian. 1 662576 | Support,Release Bearing Sleeve ** . I
8 921535 Nut-11/2"-12nf ... .. .. ... i 50 920043 Screw,Cap~3/8"-16nc x 1 1/8" ... 6
9 920335 Screw,Cap=-1/2%-20nf x 1 3/4" .. i 51 923523 | Washer,Flat-3/8"  ........... 6
10 | 728097 Angle .o, 1 52 | 722397 | Tube,Bearing Lub. ... ....... 1
1 727900 Bolt,Shoulder  ............ . 1 53 | 920631 Setscrew~1/4"-20nc x 1/4" 1
12 | 921686 Nut=1/2"-13n¢  ceveirnnnnn... 1 54 | 662777 | Sleeve,Release Bearing * 1
13 | 4P 568 Fitting,Grease  ......vcein.. 4 1 662840 | Sleeve,Release Bearing ** - 1
: 14 | 728764 Link oo e i 55 | 472071 Bearing,Clutch Release  ....... 1
. 15 | 728763 SPIING - evrranananraiannennn 1 56 | 621059 | Elbow,Street  ...i.iiiio..... 1
] 16 406486 Stud i i 1 57 723503 Tube,lub. ., 1
' 17 | 727893 Nut,Spherical ... . . .ol ] 58 | 722448 | Fitting,Bulkhead —  ........... 1
18 | 728765 Bracket,Angle .. ...... ... ... Top) 59 | 921554 | Nut-5/8"-1lnc vovvniiininnnn.. 1
19 920074 Screw,Cap-1/2"-13nc x 1" .. 2 460 920715 | Washer,Lock~5/8"  ........... 1
20 923104 Washer, Flat-1/4" ... ..... 2 61 406475 Lever o i i 1
21 920713 Washer, Lock-1/2" ... ..., .. 2 62 622108 Fitting, Grease  ...v..ivinnnn.. 1
22 406797 Lever,Clutch * ... ... ... ..... 1 63 523325 Plug,Socket ... il 1
407283 Lever,Clutch ** ... ...... 1. b4 922160 Pin,Cotter-1/8" x 1 1/2" e 1
23 | 922196 Pin,Cotter=3/16" x 2"  ...... 1 65 471158 | Washer ... . i, 1
24 | 4P 567 Fitting, Grease  .............. 2 66 | 406474 Lever,Clutch Throwout Shaft * ... 1
25 | 727898 Bearing ... iiiiiiiiiian. 2 407286 | Lever,Cluich Throwout Shaft ** . .| 1
6 | 727896 Spacer i T )67 | 921518 | Nut=3/8"-1énc  .evviierennnnn. i
27 | 726347 Key o 1 68 | 920052 | Screw,Cap-3/8"~lénc x 2 3/4" .. 1
28 | 725403 Pin,Roll il 1 69 | 923523 | Washer,lock-3/8"  ........... 2
29 | 726329 Swivel Lol 1 70 | 726526 | Stud,Ball L.l 1
30 | 921537 Nut-1/2"-20nf . . iviiiiann.. 1 71 921527 | Nut=-7/16"-20nf ........... 1
3] 922157 Pin,Cotter-1/8" x 1" . ..... 1 72 | 920712 {Washer,lock ... ...l 1
32 | 4P 604 SPring  veveecaeneenananaananns 1 73 | 921531 Nut, Jam ... e, 1
33 | 921535 Nut=1/2"-200f .. ..oovvnn... 2 74 | 405743 | Llink,Adjuster ... .. ..., 1
34 | 921539 Nut=1/2"-20nf  ...cvvnnnns. 2 75 | 921581 Nut-1 1/4"-12nf ... ........ i
35 | 406795 Rod,Brake Pull # ... ..., 1 76 | 406794 | Link,Clutch# ... ... .. ... 1
406802 Rod,Brake Pull ## ... .. ..., 1 406801 | Link,Clutch ## . ... .. ..., 1
| 36 1922156 Pin,Cotter-1/8" x 3/4" . ..... 1 77 | 921569 | Nut=7/8"-14nf ... . ciivienn. 1
f 37 | 923117 Washer, Flat=1/2" . ......... 1 78 | 921573 [ Nut-7/8"-14nf ... ... ii.i.... 1
38 | 406796 Lever,Clutch Brake  .......... 1 79 | 726341 SPRING veiiien i 1
39 1921686 Nut-1/2"=13nc  vvviirinnnnnn 1 80 | 727903 {Swivel L., ]
40 | 722394 Stud e e e 1 81 921571 I Nut-7/8"=14nf ... ... ..., 1
41 921686 Nut=1/2"-13nc  covrrnrennnn.. 1 82 | 922160 {Pin,Cotter-1/8"x 1 1/2" A 1
42 {4p 151 Key,Woodruff  .......c...... 2 83 | 727832 | Collar ... it i 1
43 | 662776 Fork,Shifter ... ... .. ..., 1 84 | 727833 |Pin,Roll  ....ieiiiiiiiael. 1
Note
*  Effective with 666.
**  Effective with 777.
#  Effective with Cummins Engine.
##  Effective with G.M. Engine.

3-65 112



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

©
©
©
N
O
[V

HEAT EXCHANGER & CLUTCH VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2666

HEAT EXCHANGER AND CLUTCH VALVE

g‘i' Part No. Description Qty.
1 | 726465 EXCHANGE, HEAT * ottt s et e e e e et naeassntaaaanns 1
725444 EXCHANGE, HEAT %% it ietta et taeneaeanreeeerasaneaeneennns i
2 | 475202 GASKET  ..ee.... e e e e e, 2
3 | 475201 BONNET, END  trttttttanan et eae it antneanaeaneancananenene. 2
4 {40534 BRACKET, FRONT # it e aee et a e eananans 1
726469 BRACKET, FRONT @  itittinentnteiineaenneannnneaasannaranannns ]
5 1725383 BRACKET, REAR ittt ittt et et e e aaereanraananenans 1
726470 BRACKET, REAR @ .t tittiteiet e eiianeaenneasasaeaneaneneananens 1
6 407305 BRACKET, COOLER #F e et caicieaeans 1
7 SCREW, CAP = 3/8" = T6NC x 1 1/8" ittt e e ieieae e aeenenns 2
8 WASHER, LOCK = 3/8" ittt it ieeee et e et eaae e eaeaeannennn 8
9 SCREW, CAP = 3/8" = 16NC x 1 1/4" it 6
10 SCREW, CAP - 5/16" = TINC x 1 ## i iiiiiainns 10
SCREW, CAP = 5/18" = TINC x 1" # i it eieianaannans 12
SCREW, CAP =5/16" = TTNC x 1" @  +erveiitenaeeiannaeaaeanannnn. 12
SCREW, CAP ~5/16" - TINC x T 14" ## s, 3
SCREW, CAP -5/16" - 1INC x 1 1/4* @ ......... e rareniaaaian.. 4
SCREW, CAP - 5/18" = TINC %1 3/4" ## i 3
11 WASHER, LOCK = 5/16" ottt it ee e eaa e e e eaanaiaeanaenns 16
12 | 405973 VALV E ettt e e et 1
13 | 405261 BOLT tetetee e e et areieeiaaaaa, 1
14 1725259 RING, RETAINER 1 vrttttn it ieeasanensaneerantamaneacanenenn, 1
15 [725261 5 T 1
16 | 725257 3 161 J 1
17 NUT, LOCK = 3/8" = TONC 1ttt erescieereneararrnsennennnsannn, 1
18 1725260 RING, WIPER ittt ittt e et te i e aee e eaanenenaaeennns ]
19 1406099 BODY, VALVE (With PISton)  +rirtuerensrereaeneraeanenanenenens 1
20 |725262 RING, MO ittt et ie e e 1
21 | 725272 BUSHING et ettt et s e e e et e e e 2
22 725271 SPACER  eeeeteeeieeeenainennd S, e, 1
23 | 725268 NUT, LOCK  ieviiiieeeaenenn, e e 1
24 | 405573 HOLDER, BRUSH etttteteieineneeeasammasaraneaeeananenann. 2
25 SCREW = 10 = 24NC X 3/8Y ottt e e et eaeraa i, 2
26 WASHER, FLAT = 3/8" 1ttt itat it eianeanenaneansaneaeneanann. 2
27 1725265 RIN G, O™ ittt et e et e, 2
28 | 405574 BRUSH ettt ettt e e e, 2
29... | 5P1429 57 1
30 | 725482 PR N G ettt et e e e, ]
31 | 723987 WASHER, COPPER v vettateeet ittt enenaeneanananeannananenenns 1
32 726166 WASHER ettt it ettt e tetae et aaataneanearaneaaes 2
33 | 726167 TN o U 1
34 |725258 o et ]

NOTE:

*  EFFECTIVE WITH 666T.
**  EFFECTIVE WITH 777T.

#  EFFECTIVE WITH 777T WITH G.M. ENGINE,
##  EFFECTIVE WITH 7777 WITH CUMMINS ENGINE ,

@  EFFECTIVE WITH 666T WITH G.M. OR CUMMINS ENGINE .

3-65

114




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2730

FINAL DRIVE HOUSING, GEARS & REAR MOTOR SUPPORT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2730

FINAL DRIVE HOUSING, GEARS & REAR MOTOR SUPPORT

gf)f Part No. Description Oty.
1 | 722174 CUP, BEARING ittt e e e e e 2
2 | 722173 CONE, BEARING ottt et e e e e e e e 2
3 | 662523 LOCK, BEARING ittt e e e e e e e e e 1
4 |sp1818 SOREW, CAP ittt e e e ]
5 | 722171 LOCK ottt e e e e e 1
6 722170 SCREW, CAP vttt e e et e e e e ]
7 | 722368 GEAR, BULL vttt et e e e 1
8 | 720274 HUB, RiH. et e e e e e e 1
722275 11 T = 1
9 | 722169 SCREW, CAP ottt e e e 16
10 | 721785 NUT e e e 16
1| 722159 SHIM L0200 ot ittt 12
722160 SHIM L0058 ottt e e e e e e 15
722161 SHIM L0038 ittt e e e e e e 6
12 | 722162 CUP, BEARING ottt e e e 2
13 | 722153 CONE, BEARING ottt et e e e e e e e, 2
14 | 722167 PINLON W/ SHART e e e e e e ]
15 | 722165 KEY e 1
16 | 722166 RIN G ittt e 1
17 | 722164 GEAR, SPIRAL BEVEL vttt et e e e e e e e e e 1
18 [ 722158 RING, O it e e 2
19 | 662519 CAGE, R.H, JACKSHAFT it e e e e e 1
662520 CAGE, L.H. JACKSHAFT oo 1
20 |920717 WASHER, LOCK = 3/4% e e e 8
21 [ 920135 SCREW, CAP = 3/4" = TONC X 2" tr et et e, 8
22 [722175 GASKET it e 1
23 | 404024 PLATE, COVER ittt ettt e e e e e e e 1
24 1923523 WASHER, LOCK = 3/8" ittt e e e e e 14
25 1920042 SCREW, CAP = 3/8" = TNC X 1" ottt e e e e et e 14
26 | 662694 HOUSING, FINAL DRIVE oottt e e e e e e i
27 1722258 GASKET et e e e 1
28 | 662533 G P e 1
29 |722056 U ittt e 18
30 920713 WASHER, LOCK = 1/2% e e e e e e e, 18
31 1921535 NUT = 1/2% = 20NC ottt e e e e e e e e 18
32 | 923007 PLUG, PIPE = 1 e e 1
33 | 722178 GASKET ettt e e e |
34 406196 SUPPORT, LOWER MOTOR * Lottt e e e e e |
405555 SUPPORT, LOWER MOTOR ** e e e e ]
406538 SUPPORT, LOWER MOTOR # i e e 1
404555 SUPPORT, LOWER MOTOR ## e i 1
NOTE:

*  EFFECTIVE WITH 666.

**  EFFECTIVE WITH 7777T.

# EFFECTIVE WITH 666T.

##  EFFECTIVE WITH 777.

3-65

116




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2753
TANDEMS, CHAINS, SPROCKETS

& DRIVEN AXLES



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS Z°°

FIGURE 2753 TANDEMS, CHAINS, SPROCKETS AND DRIVEN AXLE
-
I%?)f. Part No. Description Qty. g‘ff‘ Part No. Description Qty.
1 | 401761 Cover,Port Hole  .......... 4 24 | 405711 Axle,Front ..o 2
404612 Cover,Pori Hole  .......... 2 405712 | Axle,Rear oo 2
2 | 409783 Gasket ool 6 25 | 428737 Key  ooiiiinn.. e 4
37 ] 921535 Nut=1/2"-20nf  ...ooviian, 12 26 | 424530 Pin,Rofl . i, 4
4 | 407560 Housing, Tandem .......... 2 27 | 5P1259 Washer ... ..., 4
5 | 401952 Clamp,Cap e, 8 28 | 5P1258 Nut e 4
& | 427262 Gasket ool 8 29 | 425073 | CUP i 4
7 | 122073 Cap it e 8 30 | 425074 [ Conme  .aiiiiiiiiiiieenniiaaen 4
8 923523 Washer, Lock=3/8"  .......... 32 31 428605 Seal, Qil .. e 4
9 | 921518 Nut=3/8"-16nc  +evvrvrnnean. 8 32 | 428604 | Seal,Oil ..o, 4
10 | 428578 Gasket . 4 33 | 428580 | Cone,Quter ...civuvnannnn. 4
1 402957 Housing,Eccentric  .......... 4 34 | 428579 | Cup,Oufer civvviivinnrinnnan. 4
12 | 920078 Screw,Cap=1/2"~13nc x 1 1/2" .. |24 35 | 422881 Seal, Ol .. i, 4
13 | 920713 Washer, Lock~-1/2" .. ........ 24 36 | 922250 | Pin,Cotter-3/8" x 3"  ....... 4
14 | 4P 567 Fitting, Grease  .............. 2 37 | 401952 | Gasket .ol 4
15 | 722481 Gasket  .oiiiiiiiniie., 2 38 | 2272 Housing, lnner ... .. o ..., 4
16 722482 Plate,Cover ... ... 2 39 920078 Screw,Cap~1/2"-13nc x 1 1/2" ... | 72
17 | 920040 Screw,Cap-3/8"-16nc x 3/4° 24 40 920713 | Washer,Lock-1/2" ... .. ..., 72
18 | 725138 Chain oottt 444 41 | 428574 | Shim (.020) ...l 20
19 | 474981 Link,Roller ..., AR 428575 | Shim (.007) ..oiiiiiaiaen. 12
20 | 474982 Link,Coupler ... ..... AR 428576 | Shim (.005) .....oiiiiiie... 12
21 404129 Sprocket,Driving  .......... 2 42 1 726503 | Cap,Hub ..., 4
22 | 428496 Plate,Bolting ..ot 2 43 { 350773 | Fitting,Grease  .......... U 4
23 428497 SCrEW i vme it et 6 44 429320 Plug,Pipe i viiiiiniiiian. 8

3-65 118



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

o)
©
N
3\
9
(i

REAR AXLE & CARRIERS



SRR DY £ SR e

ALWAYS GIVE SERIAL NUMBER WHEN ORDERIN

FIGURE 2469

REAR AXLE AND AXLE CARRIERS

Ref. | part No. Description Qty.
No.
1 428482 RIN G, THRUST ittt it ittt ettt te e e tss e ennearaeannnan. 2
2 2269 FLANGE, AXLE CARRIER e e A 2
3 428529 SEAL, OIL ...t e et s aae e st et e 4
4 721918 FITTING, RELIEF i i e i it te et es s taaenraneaannn, 2
5 429320 L L o 2
& 428490 Y =7 R 3 2
7 428484 SEAL, RETAINER COLLAR ittt et e e aeeeneencannnnsnscs 6
8 920083 SCREW, CAP = 1/2" = 13NC x 2 1/ i e e e e aeanann 24
9 920713 WASHER, LOCK = 1/ it ettt et e caanns 24
10 722176 [0 N T 2
1 404912 CARRIER, OUTER AXLE (INCL. PIPEPLUG) it ieiinenannnnns 2
12 923027 PLUG, PIPE = 1/8" it ettt e e et a e ea et eaiaannnns 2
13 920136 SCREW, CAP - HEX HEAD - 3/4" = 1ONC x 2 1/2" it iiiiinaaeann. 14
14 920717 WASHER, LOCK = 3/4% it ittt ar e aaae e eeaaanns 14
15 726907 FITTING, GREASE i i it e e te e aennansenseeararanannnn 4
16 722157 RIN G, O i i ittt ettt eenareeascinaasasaacsanancennns 2
17 722177 BUSHIN G o i i it ittt e s ttesaeeacreeeeescansarnenanans 2
18 428472 SEAL, OIL ...l e e e et aeemeeseeces e aaaae ey 2
19 428481 RING, THRUST ittt it et e renacnaanoaanunnesnnnanssanascannnns 2
20 428941 GASKET, RED FIBER it ittt ieeetornanancsnensnnnnnnnns 8
21 404023 CARRIER, INNER i i i i it i it reeaniannnaaaacnnnnnenns 2
22 920114 SCREW, CAP - HEX HEAD - 5/8" = TINC x 13/4" (1iiiiiirannenas 44
23 920715 WASHER, LOCK = 5/8" ittt et s e aaeaaaae e eeainaeennann 44
24 428489 ] 7 2N T 1 Y 2
25 429973 AXLE, REAR DRIVING i i i i e i ettt it eea s annnnnnn 2
26 428488 BEARIN G i i i i i e i ee et ta st et e e 2
27 428487 RIN G, SN AP i it i ittt e et tsasasasasaaseanannnns 2
28 404129 SPROCKET, DRIVING ittt it e it e e terareanncanassrasnnans 2
29 726503 PLATE, AXLE BOLTING ittt ittt ittt er i citaatasananneanenns 2
30 428497 SCREW, DRILLED CAP it ittt e et tersseannaseananenans 6
31 728739 [ S G 2
32 920671 WASHER, LOCK ~ 1 1/4" i et cierteasaaannnannns 4
33 406872 2 A A 4
3-65 120




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2779

FOOT BRAKE MECHANISM (AUTOMATIC ADJUSTING)



ALWAYS GIVE SERIAL NUMBER WHEM ORDERING PARTS JZ°0

FIGURE 2779 FOOT BRAKE MECHANISM (AUTOMATIC ADJUSTING)
%ﬁf‘ Part No. Description Qty. gf,f Part No. Description Qty.
1 | 426153 |Cylinder,Wheel (inc.Ref.Nos, 10thru 29 | 471777 | Pin,Shoe Hold Down 8
13and 15 thru 19)** .. ..., 2 30 | 475564 | Shoe,L.H. {with lining) (Two and
2.1 920523 Screw,Cap, Hex Hd.Scki.Hd.~5/16"~ four wheel standard brakes) ... 2
18ne x 3/4" L e 4 475614 | Shoe,L.H. (with lining) (Four wheel
3 | 920710 |Washer,Lock-5/16"  ........... 4 power brakes)  ........... 2
4 | 471775  |Plate,Reinforcement(anchor pin) .. 2 31 | 475573 | Cable,Automatic Adjusting* . 2
5 475569 Pin,Anchor ... ... ... 4 32 475574 Guide,Cable* ... ... .. ..., 2
6 | 471774 |Washer, Lock(anchor pin) ....... 4 33 | 475570 | Spring, Automatic Adjusting 2
7 472990 Nut,Anchor Pin ........... 4 34 475575 Lever,Automatic Adjusting .. 2
8 | 471783  |Spring,Shoe to Shoe ........... 2 35 | 475572 | Pin,Brake Shoe Pivot*  ....... 2
9 | 471787 Link,Connecting{Wheel Cylinder) . 4 36 922177 Pin,Cotter-5/32" x 1 1/8" 2
10 | 475088  |Kit Wheel Cylinder(Incl.2boots &2 cups) 2 37 | 475571 Socket, Adjusting Screw*  _...... 2
11 | 471710 |{Strap,Boot  ..viiiiiiiiinanann. 4 38 | 475565 | Screw,Adjusting(Used on R.H. Brake){ 1
12 | 471701 |Piston . iiiiiiiiiiiiii e 4 475566 | Screw,Adjusting(Used on L.H. Brake)] 1
13 | 471708 Spring,Piston Refurn ... ... .... 2 39 | 475567 Nut,Pivot(Used on R.H. Evake) ... 1
14 | 471781 Spring,Anchor to Shoe(Rear)* 2 475568 Nut,Pivot(Used on L.H. E.ake) ... 1
15 | 471711, |Screw,Bleeder  ............... 2 40 | 471784 Pin,Brake Shoe Pivot*  ........ 2
16 | 471713 Gasket, Inlet Fitting  ........... 211 41 922177 | Pin,Cotter-5/32" x 1 1/8" .- 2
17 | 471712 |Fitting,Intet ... ..o, 2 42 | 922190 | Pin,Cotter-5/32" x 3/4" ....... [
18 | 471714 | Gasket, Inlet fitting Bolt  ....... 2 Not Shown
19 | 471715 Bolt,Inlet Fitting ........... 2 475578 | Package, Lining{w/Rivets)(Two or
20 | 472991 Rivet,Anchor Bracket  ....... 12 Four Wheel Brake) ....... 1
21 426205 Screw,Cap,Heat Treated ....... 8 475606 Package, Lining{w,/Rivets){(Four wheel
22 | 426204  iScrew,Cap,Heat Treated ....... 12 Brake Power Brakes)  ....... 1
23 | 920713  |Washer,Lock-1/2" ... ........ 20 472756 | Rivets(Two or Four Wheel Brakes
24 728539 Plate,Backing  ...c.....i.... 2 Standard or Power) ....... AR
25 | 471780 Spring,Anchor to Shoe(Front)* 2 728387 | Brake,R.H.Rear(Incl.Ref.No.4 thru
26 | 471778 Cup, Shoe Hold Down Spring 16 9,14,20,24-40 &rivets)Std. Two or
27 | 471779  {Spring,Shoe Hold Down e 8 Four Wheel Brakes) —  ....... 1
28 | 475563 Shoe,R.H. (with lining) (Two and 728871 Brake,R.H Rear(Inc.Ref.No.4thru 9,
four wheel standard brakes) ... 2 14,20,24-40 &rivetd2 or 4 Wheel
475613 Shoe,R.H. (with lining) (Four wheel Power Brakes) ........... 1
power brakes) ........... 2 728388 Brake, L.H.Rear(Inc.Ref. No.4-92, 14,20,
24-40 & rivets(2 or 4 Whes! Std .Brakes) | 1
728872 Brake, L.HRear(Inc .Ref .No.4-9, 14,20
24-40 & rivet2 or 4 Whed Power Brks. )} ]

*  Parts illustrated are positioned as assembled in R.H.
brake on R.H. side of grader. R.H. shoes are always
front shoes on R.H. side of grader and are always rear
shoes on L.H. side of grader. L.H. shoes are always
front shoes on L.H. side of grader and are always rear
shoes on R.H. side of grader.

**  qncludes Ref. Nos. 10 thru 13, 15 thru 19.

5-65 122




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2738 A
BRAKE ~-MASTER CYLINDER

()
K

FIG. 2738
BRAKE -POWER CYLIN DE




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS ©

FIGURE 2738 POWER BRAKE MASTER CYLINDER

Ref.) p Descripti ty| | Rel part N Descripti ‘

No. art No. escription Qty. No. art No. escription » Qty.
1 | 475790 Cylinder,Power Bruke Master ... 11117 | 471739 Cup,Secondary  ....| 1
2 | 471726 Cap,Filler ...oiist, 1118 | 475791 Ring,Snap  s..iviiinennaa., 1
3 | 471727 Gasket,Cap ..., 1 19 423303 Gasket ...l e 1
4 | 475803 Plug,Pipe  ......ooiaiiit, 11120 | 472804 | Fitting e e |
5 | 471744 Valve(with Seat) ....... T[] 21 [ 423304 | Gasket .o.iiiiiiiiiiiiian 1
6 | 475802 Spring,Piston Refurn  ....... 1] 22 | 423302 | Fitting ceiiinieiiinanennnn ]
7 | 475801 Retainer,Cup .. .ooveu... 11123 | 621125 [Plug ottt 1
8 | 475800 Cup e 1] 24 | 472139 | Gasket ..ol 1
9 | 475793 Piston,Reaction ........... 1 25 475764 Bolt,Breather . ................ i
10 | 475798 Retainer  ........... 1]} 26 | 920044 | Screw,Cap-3/8"-16nc x 1 1/4* ...| 2
11 475797 Spring  ceeeiiiiiiiaaan 1 27 923523 | Washer,Lock-3/8"  ............ 3
12 | 475796 Valve,Check  ....... 1

13 | 475799 Ring,Retaining  ....... 1 Not Shown

14 | 475795 Ring,"O"  trrrennnn. 1 ,

15 | 475794 Packing  ........... 1 475804 | Kit,Power Brake Master Cylinder(incl]

16 | 475792 Piston ..o 1 3,5,8,10 thry 15,17 and 18) ..| 1
FIGURE 2738A BRAKE - POWER CYLINDER
1 475765 Cylinder,Power ....oooiiiiian, 1 15 475773 Piston  vvereiinnmeianaaan 1
2 | 475785 Retainier,Valve Spring .o 111 16 | 475776 Spring e 1
3 | 475786 Gasket = Lo W 17 | 475771 Washer ..ol 2
4 | 475787 Spring  suiiiiiiiiieieeians 11118 | 475772 L« 2
5 | 475788 Valve  coiiiiiiiiiiiiiens 1 19 | 475775 Valve . iiiiiiiiiiian 1
6 | 475784 Ring,Retainer ... ..., 11120 | 475770 Ring,"O" . vt i
7 | 475783 Ring,Back-Up  ........... 11121 | 475768 Ring,Retaining  ............ i
8 | 475782 Washer,Back-Up  ....... ]| 22 | 475676 Boot  L..iiiiiiiiiiiaon, 1
9 | 475781 Cup e 11123 | 475766 Rod,Push  ....ooviiiiiit, 1
10 | 475780 SPring weveiiiiciniinnann. 1)1 24 | 475769 Cover,End  ...iviiiiinnnan, 1
11 | 475779 Retainer .. ..iiiiiiiin, 1

12 | 475778 Ring,Retaining  ........... 1 Not Shown

13 | 475777 Connector .. ..iveiiiinnn. 1 475789 | Kit,Power Brake Cylinder {Incl.

14 | 475774 Ring, "O" i, 1 3,6 thru 9,12,14,17,18,20,22) ]

3-65 124




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

90,
(X

POWER BRAKE HYDRAULIC LINES



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS 20

FIGURE 2699%9A POWER FOOT BRAKE CONTROL AND LINKAGE
“N‘f)f. Part No. Description Qty. %if' Part No. Description Qty.
1 1823 Pad,Pedal ... i, 1 13 922122 Pin,Cotter-3/32" x 3/4" . ....... 2
2 921518 Nut=3/8"=16nc  viviveivrnnnn. 1 14 DPI923 | Pin it i 1
3 | 920046 Screw, Cap - 3/8" - 1énc x 15 | 425350 |VYoke ... .i.iiiiiii.... e 2
T1/2" e 1 16 921531 Nut-7/16"~20nf e 2
4 923523 Washer, Lock=3/8"  .......... 2 17 | 922123 Pin,Cotter-3/32" x I ....... 3
5 | 407602 Lever,Brake ... ... ..., i 18 | 425353 Pin e e, 3
£ ) 121162 SPring  terenieiiieiie i, 1 19 | 407606 | Lever  ..iiiiiiiiiiiiniaiann i
7 | 5P 522 PIN e 1 428947 | Bushing  uiiiiiiiiiiiinan.. 2
8 | 728993 BUSHING eevervenennnenenns 2 1] 201 929842 [ Hub .o 1
9 | 727897 Pad,Seal i A 21 | 922197 | Pin,Cotter-3/16" x 2 1/4" U
10 729843 Rod,Threaded — .............. 1 22 921591 Nut=11/4" = 12nf ... .. ...... 1
11 729844 Shaft o - 1 23 | 722726 | Fitting,Grease  ....iivveii..n 1
12 | 407605 Lever ittt 1 24 | 407607 Rod, Thread ... ieiininon.. 1
4 e
}
i
g FIGURE 26998 POWER BRAKE HYDRAULIC LINES
[
| | 1| 407202 Tube,Formed ... ... .. ...... 1 17 4P2565 | Clamp  .oiiiiiiiiiiiiii et 8
1 2 729767 Tee e 1 18 920019 Screw,Cap—S/]é" -18nc x 1/2" 8
| 3 1720593 | Nut e 6 |1 19 | 720594 [ Elbow .eiiriiiiiiiiiiiiann.. 2
4 | 407435 Tube,Formed ... . ..., ] 20 | 423257 I Nut e e 4
5 729768 Adaptor ..., 1 21 407167 Tube,L.H., 1ot 1
‘ 6 729774 Elbow . iiiiiiiiii i 2 22 404195 Tube, R.H.  tiiiiiiiiiie i i
7 724847 Hose ittt i i 1 23 | 423139 Union,Hose  tv.iiiiiviinnns 2
‘ 8 729769 Valve,Flow Control  .......... 1 24 | 423252 NUE i i it e, 2
; 9 920032 Screw,Cap-5/16"~18nc x 2 1/2" . 2 25 423138 Hose  oiiiiiiiiiiiii i, 2
10 920710 Washer, Lock=5/16"  .......... 10 26 423253 Tee,Axle .. i, 2
11 407098 Tube,Formed ... ..., 1 27 | 403174 | Tube,Rear Tandem  ........... 2
12 | 407097 Tube,Formed ... ........... 1 28 1 720592 JUnion coiiiiiiiieeaa e 1
13 | 723421 Adaptor L 1 29 | 428958 | Bracket,Tee = ......ienninnaen 1
14 | 724846 Elbow  tere it i 1 30 | 920046 | Screw,Cap-3/8"~16nc x 1 1/2" ... 2
15 | 423256 Nut, Tube ..o iiiiiiiiei.n. 4 31 923523 | Washer,Lock=-3/8" ... ... ..., 4
16 401068 Tube ot e 2 32 921518 Nut=3/8"=16nc  vviivirenrnnnnn 2

3-65 126



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2513

PARKING BRAKE -BACK PLATE DRUM



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2513

PARKING BRAKE-BACK PLATE AND DRUM

1{3‘;{' Part No. Description Qty.
1 722141 SCREW, CAP i i i et ettt ittt ea e ee e naaaan 8
2 | 474230 PLATE, COVER (Backing Plate) cciviiiiiiii it it eeieaeeianens 401
3 | 475098 PLATE, BACKING ittt tietercates e taeaacnaantnnnnasannns 1
4 1474238 SHOE (With Lining)  cutiiierie it ttneariaeteaetatacnnecneancaenen 2
5 722559 LEVER, PARKING BRAKE .. i, e 1
6 1722561 PIN, PARKING BRAKE LEVER o et ieeeeaaen ]
7 1921513 NUT, SLOTTED =~ 5/18" = 18NC ittt e et i it eeeaaeeeaaeaeananns 1
8 (922121 PIN, COTTER - 3/32" x 5/8" i e e eaaneas 1
9 1474236 NUT, ADJUSTING SCREW PIVOT ittt teeiinanannacan 1
10 | 474237 SCREW, ADJUSTING it ettt et ettt nte e tr e enanaannn 1
11 474235 SOCKET, ADJUSTING SCREW ettt et et e eeeaenee s 1
12 | 474234 SPRING, ADJUSTING SCREW ittt ittt s e et iaaaesnnnnnanes 1

13 | 474229 SPRING (Strut to ShOE) iiitit ettt ettt et et tnncecnananananeanas 1
14 | 474228 PIN, SHOE HOLD=DOWN ettt ittt itteatanassennasnarnnannas 2
15 | 474227 CUP, SHOE HOLD-DOWN SPRING .. i i ie et 4
16 | 474226 SPRING, SHOE HOLD-DOWN i e el 2
17 722567 I 3 I L 1
18 - | 722143 CYLINDER, PARKING BRAKE "/ eitriieiener et cireneeaennn e 1
19 1471714 GASKET, INLET FITTING BOLT ottt ittt tiencen e enanannnranas 1

20 | 471712 FITTING, INLET ittt it et et te et e tesaaanneccnaanranancnn I

21 471713 GASKET, INLET FITTING ittt ite it et et e et et e e e aann )

22 (471711 SCREW, BLEEDER ittt it aritarteereeeaatnsnseansanaseeennennss 1

23 | 471715 BOLT, INLET FITTING ottt i it test et ae e carsaaeannnnnn 2

24 475109 KIT, PARKING BRAKE CYLINDER{!ncl. 2 boots and 2 cups)  ............ 1

25 | 474224 o T K 2 P 2

26 | 474223 P RIN G i it i it et a e 1

27 | 722881 SCREW (WITH LOCKWASHER) oot e 2

28 | 474225 SPRING, ANCHOR TO SHOE ittt ittt eiee e e snaannes 2

29 1722880 LINK, CONNECTING ittt i ittt et ca e ta e ean e 2

30 | 474220 NUT, HEX = 5/8" UNF (Anchor Pin)  viiiiinineeninnnanean e 1

31 474219 WASHER, LOCK =~ 5/8" (ARchor PIN) ceviieeinenennneenencnnnennnnans 1

32 | 474218 WASHER (Anchor Pin) ... . .....ou.. P 1

33 | 475099 PN, ANCHOR ittt i isseattne e ttntaesrasecacnecessnanan 1

34 | 474216 PLATE, SHOE GUIDE ittt it et et tatsaaeaciaaeeanaanns 1

35 662516 DRUM, BRAKE i i i ettt ettt et aaaaenaennans 1

36 | 920713 WASHER, LOCK = /20 i ittt taaa i aaaiaaeeaanennn 2

37 | 920072 SCREW, CAP = 1/2" = 20NC x 3/4" e e eei e ceeinnenns 2

38 | 923640 SCREW, SET = 5/8" = I8NF x 1/2" ittt e aaeaaaaanan 1

NOT SHOWN
722525 BRAKE, PARKING ittt iniiieetcrenaaetasoaasaconanonenaenunns 1
(Incl. Ref. Nos. 2, 3, 4, 9 thru 12, 13 thru 16, 28, 30 thru 34.)
474231 LN N G it ittt i it is s ettt e st st e et e 1
3-65 128




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

SRS

@)

FIG. 2548

HAND BRAKE LEVER & CONTROLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2548

PARKING BRAKE LEVER AND CONTROL

I%‘f)f' Part No. Description Qty.
1 722599 LEVER, HAND BRAKE ittt ittt teectaseeaeeitaeannnnn 1
2 474262 -2 P 2
3 474263 P RIN G it ittt ittt e et 1
4 474264 PLUG, STAKED i e i ettt ettt ettt 1
5 474265 HAND LE i i i it et ittt it seeeranscnasannnns 1
6 923310 WASHER, LOCK=3/8" ittt et ettt it ettt eaaaaranenns 2
7 922618 SCREW, CAP-3/8"=T6NC x 3/4" ittt e e e etan e 2
8 722625 N T ittt it ittt ttemaeanssaessasvesneneseansanennescansaansnns 2
9 722746 205 1

10 727197 PIN, DRILLED et tee et et et aatataeeeae e n e a e 3
11 922156 PIN, COTTER—]/8" BV S 3
12 923102 WASHER, FLAT 72 K L 8
13 728896 5= 2
14 728000 L L G 1 1
15 406955 D20 - =t 1
16 921506 NUT = 1/2M 20N ittt it et teieeeeetnesesassanenanssnneesonnnss 1
17 922160 PIN, COTTER = 1/8" x 1 1/20 et e eeee e ireaaaaranns 1
18 921510 NUT - 5/16" - 24NF . .... s e et teaans e et e eaa e aean ]
19 722526 L0 Y 1

20 PLUG, SLOTTED HEAD = 1/8" e aananas 1

21 722529 BRA C K ET ittt ittt teeenasesensesscsanseananraseessonssesannnen 1

22 | 920710 | WASHER, LOCK = 5/16% ottt e e e e e e e e 2

23 920021 SCREW, CAP ~ 5/16" = 18NC x 3/4" e et 2

24 722527 A i ittt e ittt teaaeasiaaneneeeuanasannennsanasnananannans 1

25 722528 SEA L, FELT i i i i et it st aataaaenacancacanainnnnnnan 1

26 920004 SCREW, CAP - /4" = 20NC X 7/8 i e 2

27 220759 WASHER, LOCK - L7 S 2

28 921505 N 7 A o N 2

NOT SHOWN
728902 BRA K ET ittt iiie ittt asaetneneanesssassoneascnnnesnnseennannannns 1
921463 BOLT = 3/8" = TENC x 1 /2% it e et e e aeaaanenes 1
923523 WASHER, LOCK = 3/81 ittt e ettt ete s eaeeae e entaaaarnnees ]
921518 NUT = 3/8" = TONC ittt ittt ettt ieneneinaanneersnesanannnns 1
3-65 130




 ALWAYS GIVE SERIAL NUMBER WHEN ORDERING. PARTS

NDER

ROL MASTER CyLl

FIG. 2782

FOOT BRAKE CONT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

VWRBLCO

NS
FIGURE 2782 FOOT BRAKE CONTROL - MASTER BRAKE CYLINDER
%ﬁf Parti No. Descriptien Qty. %ﬁf' Part No. Description Qty.
1 | 423257  |Nut,Tube ... . it 4 471722 | Spring, Piston(2-wheel brakes) 1
2 | 720462 JClamp i, 3 33 | 471742 | Washer,Piston(4-wheel brakes) 1
3 -] 920019 Screw,Cap,Hex Hd. -5/16"-18nc x 1/2'| 7 471723 | Washer,Piston(2-wheel brakes) ....{| 1
4 | 920710  |Washer,lock=5/16"  ............ 7 34 | 471747 | Strap,Boot{large){4-wheel brakes) .. | 1
5 | 406954  [Tube,L.H.Brake(lncl.Ref.No.1) ... | 1 471730 | Strap,Boot(large)(2-wheel brakes) ..} 1
6 1823 Pad,Pedal ... .ciiiiiiiiiiinn 1 35 | 471746 Strap,Boot(small}{(4-wheel brakes) ..| 1
7 1921509  [Nutf,Hex-3/8"-léne  ........ 4 471729 | Strap,Boot(small)(2-whee! brakes) .. | 1
8 | 920046 Screw,Cap, Hex Hd.=3/8"-1énc x 1 12" | 3 36 | 471748 Link,Connecting(4-wheel brakes) .. | 1
9 1923523  |Washer,Lock=3/8"  ............ 12 471731 Link,Connecting(2-wheel brakes) 1
10 | 727897  {Pad,Seal i 1 37 | 720626 Rod,Master Cylinder(4-wheel brakes) 1
1 121162 SPriNG v reiienennnnnnsnnensaans 1 426194 | Rod,Master Cylinder(2-wheel brakes) 1
12 5P 222 ST Y 1 38 921531 Nut-7/16"-20nf (One used with
13 922122 Pin,Cotter-3/32" x 3/4" ........ 1 720626 & 2 used with 426194) . ... |AR
14 728993 Bushing i 2 39 425350 Yoke L i 1
15 | 407141 Lever,Brake Push ... .t 1 40 { 425353 Pin,Yoke .. ieiiiiiiiiiiias 1
164 4P 567 Fitting, Grease  ....iovivenivnnn 1 4] 922157 Pin,Cotter-1/8" x 1" e 1
17 | 407142 Lever,Foot Brake —  ...... ... ... 1.1 42 407562 Tube,R.H.Brake(lncl.Ref.No. 1) 1
18 | 423256 Nut,Tube .. i 2 43 | 423139 Union,Hose .t uiiiiiiineann 2
19 | 407147 TubeParking Brake(incl.Ref.No. 18) i 44 | 423252 Nut,Hex,Jam  ................ 2
20 | 4P2565  JClamp i i eee e 5 45 | 423138 | Hose(with fittings)  ............ 2
21 471726 Cap,Filler oo, 1 46 423253 Tee, Axle ... . oo it 2
22 471727 Gasket, Filler Cap ... ..., ) 47 | 423256 Nut,Tubelquipped w/4-wheel brakes)] 4
23 | 423302 Bolt, Qutlet Fitting  «viuvennaan. 2 423254 | Plug,Teelquipped w/2-wheel brakes) | 2
24 | 423304 {Gasket,Outlet Fitting Bolt 2 48 | 4P2565 | Clamp(equipped w/4-wheel brakes) 4
25 | 473934  [Fitting, Single Outlet  ........ 1 49 | 403174 | Tube,Rear Tandem Brake (For graders
26 | 423303  |[Gasket,Outlet Fitting  ........ 2 equipped with 4-whee! brakes)....| 2
17 | 426238  |Plug,Welch ..ol 1 50 | 428958 | Bracket,Tee  ....i.....iii.i... 2
28 472804 Fitting,Double Qutlet  ........ 1 51 423256 Nut,Tube ..ot an. 4
29 | 471735 Tank,Master Cylinder(4~-wheel brakes) | 1 52 | 401068 | Tube,Front Tandem(lncl.Ref.No.43) | 2
471716 [TankMaster Cylinder(2-wheel brakes) | 1
30 | 923001 Plug,Pipe-1/8" ... ... ..., 1 Not Shown
31 475087 Kit,Master Cylinder(incl. 1 piston,cup, 722795 Cylinder,Master(Incl.Ref.Nos. 21
wire,valve & boot)(4-wheel brakes) | 1 thru 36)(equipped w/4-wheel brakeg| 1
475086 Kit,Master Cylinder(Incl. 1 piston,cup, 722796 | Cylinder, Master(Incl.Ref.Nos.21
wire,valve & boot)(2-wheel brakes) | 1 thru 36)(equipped w/2-wheel brakes) | 1
32 | 471741 Spring, Piston(4~-wheel brakes) 1 920047 | Screw,Cap-3/8"-1énc x 13/4" (...} 3
5-65 132




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2613
UPPER TRANSMISSION HOUSING, IDLER SHAFT & GEAR




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2613

UPPER TRANSMISSION HOUSING, IDLER GEAR & SHAFT

Ref. Part No. Description Qty.
No.
1 | 725239 78 -2 15 1
2 | 725202 3 101 2 4
3 |920713 WASHER, LOCK = 1/2 it i e et teeee e eneann 30
4 }921535 IO R I L e N | 9
5 | 662676 CASE, UPPER TRANSMISSION ittt e eei e ceaeanns ]
6 | 923001 PLUG, PIPE = /8" ittt et ettt e e e et er e e aaaanneans 1
7 | 920083 SCREW, CAP = 1/2% = 13NC x 2 1/2" ittt eeaneannenn 2
$20087 SCREW, CAP =~ 1/2 = 13NC x 3 1/2" ottt e e e 6
8 | 725976 DOWEL ittt it e e e e 1
9 | 725212 €78 4 -3 1 ]
10 | 405560 PIPE, FILLER (Also Order 1 1/4" Pipe CAP)  «vuvvnrevansneneannneenennns 1
11 | 920710 WASHER, LOCK = 5/16% ettt iae e var i e aannneans 14
12 920022 SCREW, CAP = 5/16" = 18NC % 7/8"  tiiiiriiiiirreieeeeerennnnnnnns 12
13 | 424011 ELBOW, STREET titittitts e s eneeensannseeaaneensnaanseannenns 1
14 | 427578 ] N 2 A 1
15 | 424226 CAP, PIPE (1 1/4" Did.) et ttaet e et e ceasnatreanaseannseanns 1
16 | 725233 GASKET ettt et ettt e e e 1
17 | 662677 COVER, UPPER TRANSMISSION CASE it ttiiiiiieianeinnnnennnns 1
18 | 920081 SCREW, CAP = 1/2" = 13NC X 2" eeetanee e inannnennesraannnannns 13
19 | 472023 PIN, DOWEL et e et et et e a e 2
20 | 726899 ELBOW, FEMALE ot itittir et eeeaenreeenneteannsanesanneesannan 1
21 15p810 NN < 1
22 | 726900 TUBE, FORMED ittt ittt tee e teee et ettt et ae e raneerannn 1
23 | 724539 12 1
24 ]524248 3118 1 2 S 1
25 }923523 WASHER, LOCK = 3/8" ittt it eeet et taneeeeeeecaaneinaannn 11
26 | 921518 NUT = 3/8" = TONC it tet e ea et isaarssasessannnanesnn 9
27 | 725263 7] -3 1
28 | 725274 PLATE, SHIFTER HOUSING COVER  teiiti it ieeiie et eeaanennneenn 1
29 1725957 3 10 2
30 | 921510 NUT = 5/18™ = 18NF ittt et et e eaeseeeessasaansaesaaaneeneenan 2
31 | 662681 HOUSING, SHIFTER LEVER 1t iteeeeiitetetnnsennntarneannesennens 1
32 |920042 SCREW, CAP = 3/8" = TONC x 1% 1ttt et eeenareanaannannns 2
33 {722088 N [ U < 1
34 | 720096 RING, SN AP ittt ittt it ettt se e teetatinnesonneeeanens 1
35 |725232 17N - 1
36 | 722048 37N N 1
37 | 406102 ) 7Y 2 [ 1
38 {722194 (€787 43 1 1
39 | 722405 PLATE, COVER ot itittttaes i et e et et aarnesentasanearneernnnnn 1
40 | 722086 35105 S R 8
41 722056 STUD it e, e e, 5
42 | 662506 BRACKET, TRANSMISSION SUPPORT ** . i iitiirinnnrrnnnnnnnnnns 1
43 | 722087 STUD  ttiitieiee it iraa e, e e ee e 4
44 1920715 WASHER, LOCK = 5/8"  1iiiirerrennerrnnnnnns et eeienareann 4
45 [921551 NUT = 5/8% = TBNF it iettttsieeennsenessnaseaennscanasenneeeannns 4
46 | 722228 BISCUIT, SUPPORT * i iuiesvserenensaesnaneesonenansnsonneennsns 2
47 722227 BAR, CLAMP * ittt iereciarneareaneeranesenssoanonsnnnes 1
48 | 722229 BOLT, HEAT TREATED * ittt iaeeenrnreeneeennsecasosessonnnnsensen 2
49 1923320 WASHER, LOCK = 1% it iiiieeerneneeereennnanseessennnneneaons 2
50 1921580 NUT = 1 = TANF it sttt e ettt e tateasiaeraensanann 2
NOT SHOWN
407945 PACKAGE, GASKET AND SEAL  tivitieiierinrrreeannrnseneeeennes ]

NOTE: * EFFECTIVE WITH 666T-777T.
**  EFFECTIVE WITH 666T.

3-65

134




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

V5

S

¥
N
N

2

UPPER TRANSMISSION HOUSING & GEARS



waAagsco

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS NN
FIGURE 2487 UPPER TRANSMISSION HOUSING AND GEARS (666-777)
- _ef. D " Ref. D ipti
No. Part No. escription Qty. No. Part No., escription Qty.
1 {722073 Nut,Lock  oevviiiiiiiann 2153 | 722273 Gear, Shifter ... .......... 1
2 1722092 Spacer  iaiiiiieieeieeea 11154 | 662510 Spacer (Not Used When
3 722276 Seal, Oit ..ol 1 Grader is Equipped
4 1662521 Retainer,Seal ... ... .. ... ..., 1 With Creeper Gears) - 1
5 |722408 Gasket Lo 21155 | 722045 Bearing ...l 1
6 722044 Bearing .....iiieiieieia.. 11156 | 722053 Washer ... ]
7 1722088 Nut,lock  ciiiivi i 1157 722072 Gasket Lo 1
8 722096 Ring,Snap  a.oeeiiiiiiina.t. 1 58 662507 Cap,Bearing  .....c.coie.... 1
9 1722074 Spacer Ll 21159 | 722113 Gasket ...oooiiiiiiiLl ]
10 | 722048 Bearing = ... . iiiiiiiiiaaaen 11160 | 662509 Case,Upper Transmission  ....... 1
11 | 722076 Gelr ittt 11161 472023 Pin,Dowel ... ... ... . ... 3
12 722090 Getr i ie e e 11162 | 720600 Gasket ... 1
13 722077 Spacer i i 1 63 404101 Neck Filler ... oo ioiat. 1
14 | 722089 Shaft i i 11164 | 920044 Screw,Cap=-3/8"-16nc x 1 1/4" 2
15 722078 Gear i i 1 65 923523 Washer,Lock-3/8"  ........:.. 18
16 429320 Plug,Pipe  .ieieiiiiiiiiia.. 1 66 662542 Plug,Drain .. ..ciiiinian... 2
17 722043 Bearing = c.iiiiiiiiiiiiiannn 1 67 722564 Gasket  ciiiiiiii e 2
18 {724088 | Seal, Ol eiiriiiiiiiian, 1|1¢8 | 920078 | Screw,Cap-1/2"-13nc x 3 1/2" 5
19 {722080 Seal ,Retainer  ............... 11169 | 920090 Screw,Cap-1/2"-13nc x 4 1/2" 1
20 722079 Ring,"O" . i 1 70 923524 Washer, Lock=1/2" .. ......... 52
21 722081 Collar,Qil Seal ... ... ..., 11171 921534 Nut,Hex-1/2"-13n¢  ....... 13
22 722075 Shaft i i 1 72 722086 Stud e 16
23 | 722478 Rail i 11173 | 921519 MNut-3/8"-24nf ... 16
24 1720530 Ball o, 11174 | 722087 Stud e e 4
25 722381 Fork,Upper Frt.Shifter  ....... 11175 | 722194 Gasket Lol 2
26 [722455 Screw,Cap,Drilled ... ... ..., 21176 | 722405 Plate,Cover c.iviiiiienien.. 1
M 722403 Setscrew et tecsuenanenaa 21177 404074 Plate,Cover ... ...iuinunnn. 1
. 140411 Rail,Upper Shifter  ........... 11178 662506 Bracket, Transmission ~ ....... 1
29 }722380 Fork,Upper Rail Shifter  ....... 11179 | 920791 Washer, Lock=-5/8"  ........... 4
30 {722059 Spacer i ieeeeaaans 11180 921551 Nut=5/8=18nc  vvvvivuinnnnnns. 4
31 (722091 Washer L.l 21181 | 722228 Biscuit, Support ........... 2
32 1923313 Washer, Shakeproof Extemal 82 | 722227 T 1
Tooth - 3/8"  ........... 21183 | 722229 Bolt i 2
33 920042 Screw,Cap-3/8"-~1énc x 1" 21|84 921577 Nut,Hex=1"~14nf ... ........ 2
34 |722046 Bearing ciiiiiiiiiiieniaaen 11185 923301 Washer, Lock, Shakeproof-1*
35 722051 Seal, Qil ... e 1 External Tooth  ........... 2
36 722061 Retainer,Seal ... ... .iea.... 1 86 921581 Nut,Hex Jam=1"-14nf  ....... 2
37 |722108 Ring,Oil i, 11187 |722052 Gasket Lo, 1
38 |723834 Gear i 11)88 | 662508 -Cover,Upper Trans.Case  ....... 1
39 1722277 Ring,"O" ittt 11189 |920081 Screw,Cap-1/2"~13nc x 2" 13
40 723854 Retainer,"O" Ring  ........... 11190 | 722070 Baffle ..ooiiiiiiiiiiiiiii, 1
41 1722063 Ring,Smap  «vvviviiiiiiiiiin, 11191 722064 Gasket  .iiiiiiiiiaaa, 1
42 1723835 Shaft e i i a 111492 722225 Stud e i e 5
43 |722956 Roller iiciuiiiiii it 61193 |922055° Stud i 4
44 722955 Race,inner  c.ouiiiiiiiineennnn 31194 922056 SHUd e i i 12
45  [722065 Gear i taaireaeeea, 11195 722085 Gasket* .o 1
46 1722096 Poppet .., 41196 | 722093 Gasket* Lol i 1
47 1722156 SPAING cereeiiit it 41197 1723283 Plate™ i e 1
48 |722066 Gear, Shiffer . . .iviiiea... 11198 920517 Screw,Cap, Hex Socket Hd.
49 1722069 Collar, Shifter ... iiiieeann. 2 /2"-13ne x 1120 ..., 2
50 722067 Gear it iiiie i 1 99 429746 Cock,Drain i 1
51 722082 SPacer i 111100 [405740 Plate,Pivot ... ....i.... 1
52 |722068 Gear e ie e 1 101 | 920082 Screw,Cap~1/2"-13nc x 2 1/4" 2
*  These Parts Are Not Used When Grader Is
Equipped With Creeper Gears.
l LA }
=

6-65

136



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FI1G. 2479

LOWER TRANSMISSION & GEARS




waRaBaCo

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

A\
FIGURE 2479 LOWER TRANSMISSION HOUSING AND GEARS
—
~ %f)f' Part No. Description Qty. %{;f Part No. Description Qty.
1 722073 Nut,Llock  ciiiiiiiiiiiainins 1 722964 | Shim (.003") ... 6
2 1722097 Bearing  tiiiiiiiiieiene.. T 39 | 722108 | Ring,"O"  oiviiiiiiiiinannn, 1
3 | 722129 Gear i iiiiiiiciseiiieeaaaas 1|1 40 | 662514 } Cage,Bearing  ...ouvv.ivivnn... 1
4 1722130 Gear i iiiieaeti e 1] 41 ] 722099 | Bearing  viieiniiieiiiianna. 1
5 |722131 Gear i T{] 42 [ 429858 | Ring,"O" ittt 1
6 | 722128 Shaft i iiieiiieieaaiaan T{| 43 | 722110 [ Spacer iuiiiiuineinnnnenn 1
7 | 722132 Spacer  .iiieiiiiiiieeaaa. 1] 44 | 722112 | Gasket oot 1
8 722133 GEAT  tiiiiiiaiiii e 1{| 45 | 662515 | Adaptor,Backing Plate  ....... 1
9 722135 Ring, Snap  +eviiiniennennnans 11| 46 | 920078 | Screw,Cap-1/2"-20ncx11/2%unc . 2
10 | 722098 Bearing c.iiiiiiiiiianenns 1)1 47 | 920713 | Washer,Lock=1/2"  ........... 9
11 722134 Ring, Snap  «eeviiniiennananns 111 48 | 722106 | Seal,Oil  uviviieriininnan. ]
12 | 722107 Shaft(with pinion)  .......... 11149 | 722115 | Nut,lock  cviiiiiiniinnannn, i
13 722100 Bearing ciiieiiiiiccnaonns 1 50 | 472023 Pin,Dowel .. .. i, 3
14 | 722126 Ring, Smap  +.viiiiiinieannnn THE 5T | 722114 1 Stud it it eeiianann 6
15 | 722127 T S 31152 | 722056 [ Stud L ieii i iceeineaa 6
16 | 722125 Spacer e 111 53 | 662513 | Plate,Intermediate *  ....... 1
17 (722124 Gear it i e 1 682513 Plate,intermediate ** ....... 1
18 | 722096 Poppet i iiiiiiiiieaa 24 672513 | Plate,Intermediate @  ....... 1
19 | 722156 Spring, Poppet  .............. 211 54 | 429792 | Bushing  ciiiiiiiiiinininn.. 1
20 | 722950 Roller . iviiiiiiieieinnnnns 20 ] 55 | 921535 | Nut=-1/2"-13nc  cvevirieeenn... 17
21 722949 Race, lnner ... ... ... i 56 | 920081 Screw,Cap~1/2"~13nc x 2" P
22 | 722122 Gear, Shifter  ..iicviiaiaann 111 57 | 920083 | Screw,Caop-1/2"-13nc x 2 1/2" ... 4
23 722123 Collar, Shifter ... ...ooiuiits 111 58 722224 Gasket e 1
24 | 722121 GeAr it iiiriiaeeeeaaean 1159 | 722105 |Pin,Dowel i iiieiiiiiinnnn.. 1
25 722952 Roller  tivimii i iiieiaan 211 60 | 406542 | Plate,Cover ** .. ... .eiiioann 1
26 | 722951 Race, lmner ... .. ...... 1 404142 | Plate,Cover @  .ivieivrnnnnnn i
27 1722139 Spacer Ll iiieeeeeianees 1] 61 722402 Gasket ..o ... Ceeeann 1
8| 722120 Spacer  iiiiiiiiiieeaaanes 1162 | 920042 | Screw,Cap-3/8"~1énc x 1" 18
29 1722119 GeaT viiternvennnranenannna 1163 1 722086 | Stud  viiiiiiiiniiiinannaanan i
30 | 722948 Roller tvoiininiiiiiiann, 2| 64 | 923523 | Nut-3/8"-24nf ... .....uunnn. 1
31 | 722947 Race, Inner ... ..co..o.... 11165 | 923523 | Washer,Lock-3/8"  ........... 19
32 722118 Gear, Shifter ... ...... ..., 111 66 662512 Case,lower ... .. .iiiiiienn 1
33 | 722155 SPACEr  iiiieiieiciaeaeaas 1{] 67 } 923005 | Plug,Pipe~1/2" .. ... .. cove... 1
34 722117 Collar, Shifter .. ...eieene.... 1 923006 Plug,Pipe-3/4" .....ciivueann, 1
35 726586 GEAr it iiieiariiercaenaaaa 1 68 722154 Plate,Cover ...iiiiieine..n 1
36 | 726432 Bearing  ceriiieicanacaanes 11169 | 722153 | Gasket civiireiivivnnannen i
37 | 404035 Flinger, Oil ... .c.oi..... 11170 | 722136 | Gasket o iiiiiiiinnennennn 1
38 | 722963 Shim (.032") .. iea.a... 41171 | 424011 Elbow @ ... 1
722962 Shim (.010") ... 6 923002 |Plug, Pipe-1/4"** ... ...... 1
= 722961 Shim (.0075") . .iiiiiiiiinn 41172 | 427578 |Breather@ ....iiiiviennnnnnnn 1
: %
Note: -
*  Effective with 666-777.
**  Effective with 686T.
) @ Effective with 777T.
r

138




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2488

CREEPER GEARS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2488 CREEPER GEARS
gﬁﬁ' Part No. Description Qty.
i 723455 PLATE, COVER it e ettt e s e et et a et et 1
2 722085 GASKET ittt i e e ie e et et e e e - 2
3 672522 BEARING, CAGE  ..... e e cee e e 1
4 723454 L A L N 1
5 722115 NUT, LOCK i i e e ettt ittt e e et e e e 2
6 722287 BEARIN G i it ettt e 1
7 722290 [ N i
8 722289 R N S PP e 1
9 722291 L O 1
10 722282 SPACER i e et e et ettt 1
11 722286 o 2 2
12 722297 L Y N N 1
13 722955 RACE, INNER i i i i i sttt ettt nsneeaannn 1
14 722956 BEARING, ROLLER L i i e i it et e e casaeanaannnn 2
15 722294 L o N S 1
16 722054 SP A E R i et e a et 1
17 662526 CAP, BEARING ... . oot et et et 1
18 722093 GASKET ettt el ena e e eaan e et e, 1
19 722288 [ 27N € 1
20 722298 SPAC R e e e e e e e 1
21 722296 L 7 N i
22 722292 N 1
23 722295 RING, SNAP et ettt iaa et e ettt aaaan 1
24 722293 Y 2 1

NOTE:  EFFECTIVE WITH 666 - 777,

3-65 140




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2697
SHIFTER MECHANISM



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2697 SHIFTER FORKS AND RAILS
Ref. | part No. Description Qty.
No.
1 721785 NUT, LOCK i e e e et et e e e et e e 2
2 PIN, COTTER = 1/8" x 1=1 /4% e e e e e, . 2
3 722412 LEVER, FRONT ROCKER ittt ittt er e teeeeee e aaaaann, 1
4 722423 REN G, O e e e 2
5 722486 SHAFT, ROCKER i i i e et et et cae e 1
6 424629 KEY , WO O D RUFF i it e e et e et e e aree s 2
7 722476 TUBE, ROCKER SHAFT e e et aiaaaen 1
8 720987 REN G, O e e e e e et e ]
9 662532 END, ROCKER SHAFT it et e ettt e e 1
10 920044 SCREW, CAP = 3/8" - T6NC x 1 1/4% e e 2
11 923523 WASHER, LOCK = 3/8% ittt et e e e e 2
12 722404 1 = i
13 429792 BUSHIN G i i i et e e et ettt e e e 1
14 722377 LEVER, REAR ROCKER ... v, e et aaa . 1
i5 722471 BAR, SHIFTER RAIL CLAMP i it ittt ettt eaenans 1
16 920081 SCREW, CAP = 1/2% = 13NC % 2" ittt et et et e e e i
17 920713 WASHER, LOCK = /2" ettt et et e eaeans i
18 722452 SHIM, SHIFTER RAIL et e e e a e ena sttt an e raaea 4
19 722457 PLATE, SHIFTER RAIL LOCK it ttiiie ittt ittt eteeee e eeanaaanans 1
20 721797 - RIN G, O it it ittt ee et e te et 2
21 722456 STOP, FRONT SHIFTER ittt it i et e e e eee e eae e iaeanaanas 1
22 722491 RAIL, UPPER SHIFTER . ....... ettt e aaareas e aaacaena e, 1
23 404110 FORK, FRONT SHIFTER Lttt it i et ee ettt et aaeeannnn 1
24 722458 SCREW, POPPET CAP ittt it et ettt re ettt 1
25 723061 SPRING, POPPET it i iieianeens st it saeesaaaeea 1
26 722187 BALL, POPPET ... ... e eeesaecatararaece e 1
27 722490 RATL, LOWER SHIFTER i it i i i sttt e iaaraanns 1
28 404100 FORK, BACK SHIFTER ittt ittt e s tae ettea e e 1
29 722473 BISCUIT, INTERFERENCE ittt e ittt e enen e 1
30 722461 PIN, INTERFERENCE i i ittt sttt e e caaeneinannnn 2
31 722534 O N e aeea s 1
32 923005 PLUG, PIPE - 12" * ... ettt et aee e 1
33 920042 SCREW, CAP = 3/8" = T6NC x 1" ¥ ettt e e e aaaas 8
34 923523 WASHER, LOCK = 3/8" * i iiiiieennnn. s eeseaentaen 12
35 722410 LY = L
36 4662549 HOUSIN G i i ettt ett e teceeeaansannanansansesnenannns 1
37 921519 NUT = 3/8" = 24N F % ittt ettt tee et enaeaeannnns 4
38 923006 PLUG, PIPE - 3/4" * .. ..... e it tasteaeataeaaa e 1
39 722401 L) N 1
NOTE:
* EFFECTIVE WITH 666 AND 777 STANDARD ONLY,

142
3-65




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2692

GEAR SHIFTER LEVERS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2692

GEAR SHIFTER LEVERS

%ff' Part No. Deseription Qty.
1 726302 L T 1 N 1
2 720517 BALL, LEVER ... ..ot et et carat et et e eanrns -3
3 722604 BOOT, SHIFTER it i i it e iaieassancninarsensannnss 3
4 724231 CLAMP, HOSE i i it i i ies ittt sttt iaisansnnneannnnns 6
5 | 405414 PLATE ottt e e e 1
6 921413 BOLT =3/8" = T6NC x 1 1/4% i i e et e e iaeennnann 12
7 | 921463 BOLT = 3/8" = T6NC x T 1/2% e dee et e aanas 2
8 921518 NUT = 3/8" = TONC ittt aiariaaeaesetaaaarannnaanaeanan 10
9 923103 WASHER, FLAT = 3/8" it e ttananaeerananeacecananaans 10
10 923523 WASHER, LOCK - 72 U 18
12 722453 RING, LOCK it ittt i ietsananosesrsasatansenesensnanens 3
13 722478 SPRING, LEVER CAP i i ettt ettt tnaaatascnnaanrans 3

14 728792 PLATE, INSTRUCTION i iii et merranerntensnsraannen ]
15 725528 L Y - N 1
16 662690 CAP, BALL i i i i i et e a e ra e 1
17 920042 SCREW, CAP = 3/8" = TONC x 1" ittt ittt i saenanennnaaaenanens 4
18 725523 SHIM i i i s e tnanaansanan et esaeeme e eiree e 2
19 726552 LEVER, SHIFTER ** ... ..... et areaceansenaracarstenevaaea e 1

20 722557 O O e eeaiciaieeaen 3

21 722413 BALL, UNIVERSAL i i et ta e e ieteiaceananenennnnen 3

22 726550 LEVER, SHIFTER (First, Second, Third & Fourth) * .. ... ... oiiiiaea... 1

23 726551 LEVER, SHIFTER (High, Low & REVErSE) ® iitiiiiirartraientranaiaaenn 1

24 722583 N 1

25 722460 [ N N 2

26 662544 L 7 1 P 1

27 722406 SHIM ittt it ettt it caaacananantscaosananarianenearran nnennns 4

28 724159 COVER, RUBBER i i it it teiranaertserannanneaannns 1

29 726885 CLAMP e et et e e eneseeae ettt et a ey 1

30 728791 PLATE, INSTRUCTION L2 1

728790 PLATE, INSTRUCTION i i 1
-NOTE:

*  EFFECTIVE WITH 666 AND 777 ONLY.
**  EFFECTIVE WITH 666T AND 7777 ONLY.
#  EFFECTIVE WITH CREEPER GEARS.
##  EFFECTIVE WITHOUT CREEPER GEARS.

3-65

144




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING }PARTS

FIG. 2684
GOVERNOR BRACKETS & SHAFT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2684

GOVERNOR,

BRACKETS AND SHAFT

g’gf' Part No. Description Qty. gﬁf Part Ne. Description Qty.
1 729977 | Governort .. 11132 | 475708 Shaft{With Spider)f &+ ... .. .. 1

725662 | Govemodf# ... AU 475717 Shaft (With Spider and Bushing)
2| 920042 | Screw,Cap-3/8"~Ténc x 1" ## | 4 @ 1
3| 920044 | Screw,Cap-3/8"-16nc x 1 1/4"# | 21133 | 475191 Gasket * .. . 1
41 921518 | Nut=3/8"-lénc ¥  ........... 21134 | 475175 Flange # /* o . i, ]
51 923523 | Washer,Lock-3/8"  ........... 6 475174 Flange ##/@ ... ... ........ 1
b 923103 | Washer,Flat-3/8"  ........... 41135 522074 Bearing,Ball ... ... ... ..., 1
71 475714 | Shaft */@ ... 11136 | 475190 Seal, Qil #/x ... ..... 1
8 | 475188 | Bearing,Ball */@  ........... 2 475198 Seal, Qil #¥ /@ ... ... ... ..., 1
9 | 475193 | Ring,Snap */@ ... .i.ieiinn.. 41137 | 475195 Washer #/% L L i
10 | 475192 | Seal and Retainer */@  ....... 1]]38 | 475194 Ring,Snap #/* L ... .. ... ..., 1
111 475712 | Yoke */@  ..iiiiiiiiiin 11139 | 662719 Pulley  voiie e ]
12 | 922730 | Screw-*10-32nf x 7/16" * /@ 21140 | 920635 Setscrew-5/16"-18nc x 3/8" 2
13 | 920707 | Washer,Lock#10*/®  ....... 61141 | 725611 Belt,V et 1
14 | 475180 | Lever,Throttle */@ ........... 11142 | 725612 Support e 1
15 475196 Pin,Roll *A@ ... ..c....... 31143 920076 Screw,Cap-1/2"-20nc x 1 1/4" ... 2
16 | 475576 | Bracket(With Bushing) */@ 144 | 920713 Washer, Lock=1/2"  ........... 2
17 | 475577 Bushing */@  ........... 21145 | 405380 Support #1 /@ L. ... ]
18 920759 | Washer,Lock=1/4" ... .. .... 61146 920046 Screw,Cap-3/8"-1énc x 1 1/2" ... 2
19 | 920512 | Screw-1/4"-20nc x 3/4*. ....... 21147 | 922573 Screw, Machine—# 10-24 x 3/4" 4
20 | 475174 | Washer *A@ ... .....i.... 11148 | 725549 Cap .. 1
21 | 475716 | Shaft#/% ... 1149 | 920006 Screw,Cap-1/4"-20nc x 1 1/8" ... 4
475181 |shaft #t@ ... . ..ll... 11150 | 725553 Collar et 1
22 475711 Screw,Bye * L ... ..., 1 51 725550 Seal, 01l .. 1
23 921504 Nut-#12-24nc oot 41152 725556 Ring,Retaining  ............... 1
24 | 475186 | Spring * i, 1153 | 725555 Gasket i, 1
25 | 475710 |lever#/x/@ ... .. ...... 11154 | 725552 Bearing auiiiiiinieannanns 2
475179 | Lever ¥ /@ ... ... ... ... 11155 |405391 HOUSING  oeveeeeiaeeeeaanns 1
26 | 475709 | Lever /A e 1{{56 |725551 Seal,Oil v 1
27 | 922594 | Screw—¥12-24nc x 1 1/4" * 21|57 | 725548 Shaft o e 1
28 | 475197 | Bushing *  oiiiiiiiaiiaiain. 1158 |728683 Shaft, Flexible .. .....ovvevnan.. 1
29 | 475715 | Bearing * i 1159 |424345 Clamp v e 1
30 | 475713 | Sleeve * iiiiiiiiiiiiiiias 11]60 |429320 Plug,Pipe #/* .. ... ... ..... 1
31 | 475707 | Weight,Laminated * ........... 4 475189 Plug,Pipe ff /@ ... ....... 1

Note
#  Effective with 666T-777T Cummins Engine.
##  Effective with 666T-777T G.M. Engine.
* Included in 729977.
@ Included in 725662,
3-65

146




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2705

MOTOR MOUNTS




AF O VRS

FIGURE 2705

MOTOR MOUNTS

Ref.

No. Part No. Description
1 B62541 L MOUNT, LiH. ™ ittt ettt ie e e e e ettt e e eirasneaenaeas 1
662540 | MOUNT, R.H. * R B
862871 | MOUNT, RoH. ™% ittt te e eeeeaeeaasrcaanseeanennrnens 1
662872 1 MOUNT, LoH. % ittt e ia e e e e e i e eeennnn 1
2 920715 | WASHER, LOCK = 5/8" 1\ttt e e et e e ee e eaenens 16
3 920115 | SCREW, CAP = 5/8" = TINC x 1 7/8" ittt et aea e eenerainnn. 6
4 722419 I NUT, LOCK tittte e e e e et e r e ee e em e e e e aee et raarannns 2
5 722417 L WASHER, RUBBER ot ittt ets e tvteaeeensanscrsanesnnennsssvosennannnn 4
6 722425 L SHIM ottt et e e e e e e ey 30
7 722422 L RING, SNAP ottt it et e e e e et e e, 2
8 723495 | SUPPORT, TUBULAR 1ttt iie i ciaesevaneannanienensnecnnraens 2
9 404945 | SUPPORT, TRUNNION # et et ae e cannnes 1
405395 | SUPPORT, TRUNNION ## i et eeiaieans ]
10 920078 | SCREW, CAP - 1/2" = 13NC x 1 1/2" et 2
1 920100 | SCREW, CAP - 9/16" = 12NC x 1 3/4" ottt cenaeaenns 2
12 920076 | SCREW, CAP = 1/2" = 13NC x 1 1/4" it eeeens 2
13 920714 [ WASHER, LOCK = 9/18% et e e ce e et et iananaenns 2
14 920713 | WASHER, LOCK = 1/2% o it e e e et e e ea e ieseaanenas 4
15 662546 | SUPPORT, MOTOR # /un /FE e et ]
662547 | SUPPORT, MOTOR T o tttittrereenencsennanssneananncacanasncnnss ]
16 921004 | BOLT = 5/8" = TTNC X 3% ittt et e ieee et e e eaaetneeaanaans 4
17 921550 | NUT = 5/8" = TINC ettt e e et et e et e e e ine e aaean 4
18 722414 | MOUNT, RUBBER 1ttt st e inaesnseasaanseansnconsencannananens 2
19 723604 L CUSHION ottt ittt e et et e e ttea e a et ra e aarananens 2
20 682660 1§ SUPPORT, TRUNNION T i titiitietsas s eaiisncaneanennsanenens 1
662578 | SUPPORT, TRUNNION T tuverneeneeenenaeneenaenaeneernaeaneennns 1
21 672660 | CAP, TRUNNION T ittt itite e eee e eaeeieaeeaeaeeennaenenns ]
672578 | CAP, TRUNNION BT ittt vieeteeasateanearaneeaanaeanaaannnnn 1
22 920121 | SCREW, CAP = 5/8" = TTNC x 3 1/2" ittt tiniiaetieiearaanrnanan. 2
23 T22430 | SCREW, CAP ittt ettt e tr e ea et e raeaneaan e nranenans 2
24 921554 I NUT, JAM = 5/8" = TINC 1t irttnrtrnainseesennsnnennnaronnsnenanas 2
25 682579 | HOUSING, CLUTCH @  1utviiiiireeriannnneanranannsossernensannnns 1
672705 | HOUSING, CLUTCH @@ tvvttranvreennnsameansanrenresonneannnen 1
26 727966 | BUSHING ottt ettt e et et e e e e s et e e s e tea et erenenrarananas 4
27 622108 | FITTING, GREASE 1ttt e e ettt i e tae et e esaeainssanennsn 2
28 723548 | PLATE, COVER  tuiviiiernnennnannnns et eaeieeieiaeaaaaas 1
29 920021 | SCREW, CAP = 5/16" = 18NC x 3/4" 11 iiittinrrenraneansanansannenens )
30 920710 | WASHER, LOCK = 5/16" ottt ettt et et ae e ieareenenn, 6
31 T22418 | PIN, DOWEL i itivtttntnsas caeneenaesasanraraasasaninerannannenns 2

NOTE:

*  EFFECTIVE WITH 666T~1 THRU 6242, 777T-1 THRU 5810.

**  EFFECTIVE WITH 666T-6243 AND LATER, 777T-5811 AND LATER.
#  EFFECTIVE WITH 666T-GM ENGINE,

##  EFFECTIVE WITH 777T-GM ENGINE,

7 EFFECTIVE WITH 666T-CUMMINS ENGINE,

wr  EFFECTIVE WITH 777T-CUMMINS ENGINE,

@  EFFECTIVE WITH 666-777-CUMMINS ENGINE,

@@  EFFECTIVE WITH 666-777-GM ENGINE.

3-65

148







ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS N

FIGURE 2490 RADIATOR, GRILLE AND CONNECTION

[ ;

Now Part No. Description Qty. i%? Part Ne. Description Qty.
1) 405646 | Cover ..iiviiiriinnniennnnnn. 21122 | 405709 Flange,Upper(Cum.Eng.)*/% 1
2| 920759 | Washer,Lock-1/4" ... ....... 4 404962 Flange,Upper¢e  ........... 1
31 921505 | Nut=1/4"-20nc  ....oiiiiennnnn 4 405379 Flange, Upper(GM Eng. )¢ i
4 1 406217 Frame, Grille* /%  ........... 111]23 920074 Screw,Cap=-1/2"-13nc x 1" 2

406224 | Frame, Grille@/¢  ........... 1|24 | 920713 Washer,Lock=1/2"  ........... 2
51 406222 Grille,Radiator* /% ........... 11125 | 475317 Tank,Lower*/% ... ........ 1
406223 | Grille,Radiator@/c ... .on... 1 475408 Tank,Lower@/c .. ......... 1
61 920019 Screw,Cap~5/16"=18nc x 1/2" ... | 12 VPOO81 Tank,Lower@@ .....cvvuivennnn ]
7 | 920021 Screw,Cap=5/16"-18nc x 3/4" ... 2 VP-0082 Tank,Llower%%  ..ciiiivnnn... 1
81 923318 } Washer,Lock-5/16" ........... 141126 | 475316 Tank,Upper*/% ... ....... 1
91 720462 | Clamp  verveiiniiiee e 3 475404 Tank,Upper@/¢ ..ol 1
10 | 726068 Tube, Overﬂow@/#/q; ....... 11127 | 472992 Gasket,Cap ..., 1
475761 Tube, Overflowf® .. ... ... .. 1128 475760 Cap(with choin)(pressure)## 1
11| 475762 | Tube,Overflow ... ........ 1 474582 | Cap(with gasket) /@76 ....... 1
12 | 475763 | Unionf# ... . . iiiii.l. 11129 | 724302 Hose , Upper(Cummins Eng.) 1
13| 475322 | Gasket*/Zh i, 2 724303 Hose,Upper(GM Eng.)  ....... 1
475407 | Gasket@/c ..iiieiiiia-.. 21130 | 725498 Hose, Lower(Cummins Eng.)% 1
14 | 475318 Spacer, R.H.*/% .. ......... 1 | 724678 Hose,Lowermr .. ............. 1
475406 | Spacer,R.H.@/¢  ........... 1 524510 Hose, Lower(Cummins Eng.)¢ 1
151 475319 Spacer, L.H.*/% ... ........ 1 725499 Hose,Lower(GM Eng.)%  ....... 1
475405 | Spacer,L.H.@/¢  ........... 11131 724231 Clamp,Hose ...icovviiinn... AR
16 | 405605 | Shroud,R.H. Fan{(GM Eng.)¢ ... 11132 | 475611 Core,Radiator @  ........... 1
406529 | Shroud,R.H. Fan{Cum.Eng.)@/¢ 1 475409 Core, Radiator ¢ .. ... ...... 1
405653 | Shroud,R.H. Fan(GM Eng.)@ 1 475320 Core ,Radiator * ... ....... 1
405044 | Shroud ,R.H. Fan(GM Eng.)w ... 1 475321 Core, Radiator % ........... 1
405716 | Shroud,R.H.orL.H.Fanlum.Eng.Y*4| 11|33 | 475759 Neck,Radiatorf? ... ...... 1
405654 | Shroud,L.H. Fan{GM Eng.)@ ] 475666 Neck,Radiatod? /@&  ....... ]
406530 | Shroud,L.H. Fan(Cum.Eng.)@/¢ 1
475808 | Shroud,L.H. Fan(GM Eng.)% 1 Not Shown
18 | 920038 | Screw,Cap-3/8"~1énc x 1/2" 6 724068 Elbow, Tubing@/# /6 ........... 1
19 | 923523 | Washer,Lock-3/8"  ........... é 724087 Nut, Tubing@/# /¢ .oooe..... 1
20 | 724264 | Gasket  .iiiiiiiiiiiio... 2 726016 Radiator@  covvniiiieniaaaaan 1
21 407555 Flange, Lower(GM Eng.)* 1 726145 Radiator®%  coiiniiiinnenrannnn ]
662689 | Flange,lower(GM Eng.)¢ 1 726144 Radiator{GM Eng.)* ........... 1
405663 | Flange,Lower(GM Eng.)@ 1 726017 Radiator ¢  cooiiiiiiiviiiinnnn i
405033 | Flange,Lower(Cum.Eng.)@ 1 122298 Radiator(GM Eng.)* Qil Clutch . i
407575 Flange,Lower(Cum.Eng.)*/%/¢ 1 122299 Radiator{Cum.Eng.)* Oil Clutch .. 1
406190 | Flange,Lower(GM Eng.)% 1 122304 Radiater @ Oil Clutch  ....... 1
Note:
*  Effective with 666.
@ Effective with 777. -
#  Effective with 666-1 thru 578 and 582, 666T-5382.
##  Effective with 666-579 and later, except 582, 666T-5383 and later.
%% Effective with 122304.
@@ Effective with 122298 and 122299.
% Effective with 666T.
¢ Effective with 777T.
n  Effective with 666GMT, 1 thru 643.
c¢  Effective with 666GM, 666GMT, 777CT, 777.
nn  Effective with 666C, 777GMT, 777C.
[

5-65

150



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2618
RADIATOR SHUTTER AND CONTROLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2618

RADIATOR SHUTTER AND CONTROLS

;RJ‘:)I' Part No. Description Qty.
1 406237 SHUTTER, RADIATOR e e e et e e et ettt eseaannn 1
406238 SHUTTER, RADIATOR ** e e et eaaiaeateee et e 1
2 923101 WASHER, FLAT = 1/40 it i ettt ere et aeaannnns 7
3 920759 WASHER, LOCK = 1 /4 et e e e i 16
4 920003 SCREW, CAP = 1/4" = 20NC x 3/4" e e e 8
5 405791 GUIDE, CABLE ittt e ettt ettt et ee ettt einanenns 1
405732 GUIDE, CABLE ™% it ittt et tetete e s e e et eneanaann 1
6 920046 SCREW, MACHINE - 3/8" = T6NC x 1 1/2" e 1
7 475000 Y 18 1 T €A 1
8 475001 [ 1 1
9 727151 SHEAV E i i i ettt e r et e et 1
10 523448 PIN, DRILLED i it it i et it s teae s enanannannns 1
11 922103 PIN, COTTER = 1/16" x 1/2 it e e e aiaaaanas 2
12 403486 BRACKET, CONTROL LEVER it ie it i itaneeanaenrannannnnan ]
13 920023 SCREW, CAP =5/18" = 1BNC x 1" ettt e ete e eaeaaas 2
14 920710 WASHER, LOCK = 5/16M © ittt it it teetetserenennnaanannns 10
15 921509 NUT - 5/16" - 18NC ..... et se et at s et e e 4
16 726035 BAR, CLAMP e e et e e e 1
17 920020 SCREW, CAP = 5/16" = 1BNC x 5/8" ittt i eneeraannens 2
18 425204 ] N O 1 2
19 522212 N G 3 1
20 920028 SCREW, CAP = 5/16" = 18NC x 1 3/4" i iiiaeaneens 2
21 662464 LEVER, SHUTTER ittt it sttt irte it et staaannanmnnanna 1
22 407796 GUIDE, LEVER it ittt i e st e tatrneansnracsnenacannnnnn i
23 522214 1320 T 1
24 5P2025 PLUN GER ittt it ittt it st e tnnerinnaasasnnsannseannnas 1
25 720829 YOKE, ROD END it ittt ettt s ie s st tearetinanannnn 2
26 720830 PIN, Y OKE i i e et e it e e e it 2
27 922103 PIN, COTTER = 1/16% x 1/2" i it 2
28 722629 CABLE, PUSH PULL ittt i s it i e tnerensnnenannnsns e 1
29 921661 N 1 A N 2
30 720831 GROMMET i i i i it e iestareesaaaanassansanesnnnnnans 2
31 720828 CLAMP e i e S e itae e 2
32 921505 NUT = 1/4% = 20NC ittt ittt tnee sttt seeeansrenaaeennannnes 7
33 424243 CLAMP i i it e te i teatnantnansecnesaanasannanenans ]
34 Q20005 SCREW, CAP = 1/4" = 20NC X 1 ittt et ee ceans 1
35 725246 BRACK ET ittt ittt ettt i e e e e ]
726297 BRACKET ** it ittt rtiaeans S 1
NOTE: * EFFECTIVE ON 666, 666T.
** EFFECTIVE ON 777, 777T.
1-65 152




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2784

AIR CLEANER & CONNECTIONS
(DRY TYPE)



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PART >
FIGURE 2784 AIR CLEANER AND CONNECTIONS (DRY TYPE)
. ﬁff' Part No. Description Qty. %‘;f Part Ne. Description Qty.
1 406554 Bracket,Air Cleaner*(GM & Cum.) 1 24 '} 729737 | Band,Air Cleaner(GM) @ e ]2
407309 Bracket,Air Cleaner@ (GM) [ 475607 | Band, Bracket(Cummins)*/@. e b 1
407295 Bracket,Air Cleaner@ (Cum. ) 1 728072 | Band,Air Cleaner(Cummins)* /@ .. | 1
2 | 920062 Screw,Cap=7/16"=14nc x 1 1/2" 4 728071 Band,Air Cleaner(GM)*  ........ 1
3 }920712 Washer, Lock-7/16" .. ........ 4 475625 Band (GM}™* . ... ..., 1
4 | 475605 Body (Cummins) *  .......... 1 26 | 729450 |Tube,Formed (GM¥X@ = ........ 1
475623 Body (GM)* ... ... ...l 1 729393 | Tube,Formed(Cummins}@ ........ 1
475659 Body (GM)@  ......ccov.... 1 406548 | Tube,Formed(Cummins)*  ........ 1
475600 Body (Cummins) @/*  ...... ] 406555 | Tube,Formed(GM)* ... ........ I
475619 Body (GM) * ... .ioiiii... 1 27 | 724299 | Elbow (GMY@ @ ...iiiiiiiiian.. 1
5 | 729485 Cap,Air Intake(*/GM &Cum¥@/GM)| 1 725299  jElbow (Cummins} @  ............ 1
475580 Cap,Air intake@ (GM)  ...... 1 405423 | Elbow (GM/Cummins)*  ........ 1
6 475581 Gasket,Cover @ (GM)  ...... 1 728066 | Elbow (GMY* .. i iiiiiiian.. 1
7 | 475584 Gasket,Washer @ (GM)  ...... 1 28 | 662653 | Inlet,Air(Cummins)}@ ........ 1
8 | 475582 Screw, Thumb @(GM)  ...... 1 662780  |Inlet, Air(Cummins)* ............ 1
9 | 475583 Gasket, Element @(GM)  ...... 1 662781 Inlet, Air(GM)* ... .vivia... 1
475604 Gasket, Element {Cummins) *AD .. 1 29 | 724477 }Hose,Hump (GMX@ ............ 1
475622 Gasket, Element(GM) * IR 1 I 724301 Hose,Hump (Cummins}@  ........ 1
10 | 475588 Gasket (GM)@  .......... 2 Not Shown
475597 Gasket (Cummins) @  ...... 1 475658 | Cover,lnner (GMY@ ............ 1
11 475662 Clamp (GMY@ .............. 1 475660 [Clamp (GMX@  ..coiveivninnnn. 1
475595 Clamp (Cummins) */@  ...... 1 475661 | Body,Lower (GM¥@ ............ 1
475626 Clamp (GM) * ... .cioiaio. 1 475587 | Bolt,With Nut(Curmmins)@/* 7
13 | 475663 Cup (GM)@ ..., 1- 728847 | Brace (GM & Cummins)* ........ 1
475598 Cup (Cummins) */@ .......... i 475603 [ Nut,Wing  iiiiiiiiiriniinnnnn 3
475624 Cup (GM)* ... ool 1 724340 | Elbow (Cummins)*  .....cviun..n 1
"4 | 475657 Element (GM)@ .......... 1 728076 | Tube (Cummins)* ............ 1
475602 Element (Cummins) */@  ...... 1 475597 | Gasket (Cummins)*  ............ 2
475621 Element (GM)* .......... 1 475620 | Gasket (GM)* ... .c.iaia... 2
15 727169 Clamp,Hose (GM) */@  ...... 6 920044 | Screw,Cap-3/8"~16nc x 1 1/4"¢ 2
727090 Clamp, Hose (Cummins) */A@ 6 921518  |{Nut=3/8"~1énc ¢  ....enninnn 2
16 | 726594 | Hose (GM)@  vvvvuvnrennn. 1 923103 |Washer, Flat=3/8" ¢ vvevrvennnn. 2
17 | 407273 Tube (GM)@ ... ..., 1 923523 |Washer,Lock-3/8" ¢ = ........ 2
18 | 729741 Brace (GM)@  ..........u... 1 729342 |Cleaner,Air (GM)@/%  .eeuv..- 1
19 |920027 Screw,Cap-5/16"-18nc x 1 1/2" . i 728069 | Cleaner,Air (Cum.) */@/% veenf 1
20 920057 Screw,Cap-7/16"~14nc x 3/4" 1 728070 |[Cleaner,Air (GM)} */%  ........ 1
21 920710 Washer,Lock-5/16"  .......... 2 920044 | Screw,Cap-3/8"-1énc x 1 1/4" 2
920712 Washer, Lock=7/16" .. ........ 1 921518 NUt=3/8"-16nC vivriiiereenanans 2
22 1921509 Nut-5/16"-18nc ~ .......... 1 923102  |Washer,Flat-3/8"  ............ 2
23 | 726000 Cap,Air Intake (GM)@  ...... 1 923523 |Washer,Lock-3/8" ... ..., 2
Note:
*  Effective with 666-666T.
@ Effective with 777-777T.
¢ Effective with 728071, 728072, 729342, 728070, 728069.
% Includes Ref. Nos. 4,5,6,7,8,9,10, 14 and 475658, 475660.
E;
6~65 154




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2788

AIR CLEANER & CONNECTIONS
(OIL BATH)



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS UZ°0

FIGURE 2788 AIR CLEANER & CONNECTIONS (OfL BATH)
i :
‘ i}\zﬁf Part No. Description Qty. g‘ff Part No. Description Qty.
1 406550 Bracket, Cleaner{Cum.) (@/%) 729343 Etbow,Aux.Cleaner(GM) @ . 1
(r GM/Cum) .. ........ 1 12 | 724244 Clamp,Hose (Cum.) * =~ .. ..... 4
406551 Bracket,Cleaner(GM Eng.)%/@ .. 1 727090 Clamp, Hose (GM) */@/# ... ] AR
406552 Bracket,Aux.{Com.) */ .. ..., 1 727169 Clomp,Hose(GM) @4  ....... AR
406553 Bracket,Aux. (GM)%  ....... 1{]13 | 724301 Hose, Hump (GM)* ........... 2
407288 Bracket,Aux. (Cum.)@ ....... 1 724477 Hose, Hump (GM)@  ....... 1
407304 Bracket,Aux. (GM)@  ....... 11114 | 475058 Body(Cummins) */* @@ ....... 1
2 1920062 | Screw,Cap~7/16"-14nc x 1 1/2 4 475693 | Body(GM) %4 /@@ ........... ]
920066 Screw,Cap-7/16"=14nc x 2 1/4" 4 475063 Body(Cummins) @/5/@@ ....... 1
3 1920712 | Washer,Lock=7/16"  +o\rivin... 4 475240 | Body(GM)@/@@  .......n... 1
4 | 726225 Band,Air Cleaner(Cum.) * 21|15 | 475060 Prefilter(Cummins) * @/ ce- 1
726491 Band,Air Cleaner(GM) % 2 475242 Prefilter(GM) */@/4+  ....... 1
726168 Band,Air Cleaner(Cum.) @/n 2 475065 Prefilter(GM) (@) (m /e /%) e ]
724470 Band,Air Cleaner(GM) @ . 21t 16 | 475062 Disc {Cummins) (*) (*/@/4%) . 1
5 | 920044 Screw,Cap=3/8"~16nc x 1 1/4"+* 3 475244 Disc (GM) (%) @/%/# ..... 1
920060 Screw,Cap=7/16"-14nc x 1 1/4"## 3 475067 Disc (Cummlns @/) (1r/¢/# GM) 1
920047 Screw,Cap-3/8"~1énc x 1 3/4"** 11117 | 475061 Cup (Cummins) A .. 1
920063 Screw,Cap-7/16"-14nc x 1 3/4v## 3 475243 Cup (GM) */ @/t ... .. ...... 1
6 |923523 Washer, Lock=3/8" **  _...... 8 475066 Cup (Cummins) (@) (r/F GM) 1
920712 Washer,Lock-7/16" ## ... 91118 | 728847 Brace  ...iiieiiiiiiiineiainan i
7 923103 Washer,Flat-3/8" ** . . ... 41119 | 920058 Screw,Cap~7/16"~14nc x 1" .. 1
923115 Washer,Flat-7/16" ## ... 51120 { 7265%96 Hose {Cummins)  ............... i
8 921518 Nut-3/8"-1bnc ** .. ......... 41121 | 475059 Band(with rod) (Cummlns )y 1
921526 Nut-7/16"=Tdnc ## . .. ... 4 475241 Band(with rod) (GM) ¥ /@/* 1
9 1725391 Cap, Air Intake (Cummins) * 1 475064 Band(with rod) (Cummins) @/# 1
726000 | Cap, Air Intake (GM) @/% 1
; 725281 Cap, Air Intake (Cummins) @/x 1 Not Shown
| 10 | 524787 Tube (Cummins) * ........... 1 662780 intake, Air (Cummins) *  ....... 1
| 728075 Tube (GM)* .. . i 1 662781 Intake, Air (GM) * ... ooa., 1
3 729397 Tube (Cummins) @ ... ....u... 1 724856 Spacer (GM) @ ... 1
729344 Tube (GM)  toiii it 1 728389 Spacer (Cummins) @4  ....... 1
729541 Tube (GMY@/4 L ... ..., 1 727306 Cleaner,Air {Cum.) (*) (*/#) (%) 1
11 405423 Elbow,Flexible (GM)*  ....... 1 726483 Cleaner, Air (GM) (*) (* /) ("/'o%) 1
725299 Elbow,Flexible(Cummins) @/ 1 726011 Cleaner,Air (Cum.) (@) @/H*) (x
728067 Elbow,Aux.Cleaner(Cum.) * 1 'ﬂ'/#) /M (%) ... 1
! ' 728066 Elbow, Aux.Cleaner(GM) % .. 1 726001 Cleaner,Air (GM) (@) /"
1 728068 Elbow, Aux.Cleaner(CumX@)Xx/H* GM) i (n/# (%%)  eieainann 1
Note:
. *  [Effective with 666-666T.
@ Effective with 777-777T.
#  Effective with Auxiliary.

% Effective with 666T.
n  Effective with 666.
¢ Effective with 777.
**  Effective with 726225,
##  Effective with 726491,
@@ inciudes Ref. Nos. 15 and 21,
nn Effective with 7777.
%% Includes Ref. Nos. 14, 15, 16, 17, 21.

6-65 156



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2622 @
MUFFLERS |



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING #ARTS

FIGURE 2622 MUFFLERS
gﬁf' Part No. Description Qty. llé%f. Part No. Description Qty.
1| 121053 [Muffler* . e 1 407484 Flange, Exhaust #f oo . ..., 1
. 404967  [Muffler *% L e 1 404565 Flange,Exhaust @  ........... 1
2 | 475579 Clamp ** © ... . . oat. 1 407515 Flange, Exhaust @@ ........... 1
723547 |Clamp * e 1 405448 Flange,Exhaust % ........... 1
3 | 920025 Screw,Cap=5/16"-18nc x 1 1/4" 1 404954 Flange,Exhaust %%  .....c..... 1
4 | 920710  iWasher,Lock-5/16" ........... 2 7 1920081 Screw,Cap-1/2"~13nc¢ x 2" 4
5 | 921509  iNut-5/16"=18nc ..i..iie... 1 8 1920713 Washer,Lock-1/2"  ........... 4
6 | 405111  |Flange,Exhaust # ... .. ... 1 9 1921534 Nut=1/2"-13nc  .overeninnnnnn. 4
LO-NOISE MUFFLER
(FOR GM ENGINES)
10 729701 Anglem L., 1 405962 Band % ..., 1
405959  lAnglemm L iiiiiieeiiene.s 1 15 1920046 Screw, Cap -~ 3/8" - 16 nc x
11 920041  |Screw,Cap-3/8"-1énc x 7/8" 2 112" . 1
12 923523  |Washer,Lock-=3/8" ... ........ 6 920049 Screw,Cap=3/8"-1énc x 2" 1
13 | 407485  |Flange,Exhaust #% ... ... ... 1 16 923103 Washer, Flat-3/8* ... ........ 2
407518 Flange, Exhaust @@  ........... I 17 1921518 Nut=3/8"-1énc  ....vvinvnnnnn. 2
405958 Flange, Exhaust %% ... ..uu.n 1 18 1405963 Muffler ** L i, ]
405965  |Flange,Exhaust % ........... 1 19 1475475 Clamp ..ot 1
14 405961 Band ** ... ..., 1 20 1405957 Muffler * e, 1
407519 Band @@  ...iiiiiiieiieaiaan 1 21 475476 Clamp .o oo 1
KITTELL MUFFLER
(FOR GM ENGINES)
22 | 408101 Muffler ** L e, 1 28 (122400 Clamp,Ring ..o, 2
408180 {Muffler®* ... i, 1 29 408175 Cradle ** . i it 1
23 408100 Pipe ** i 1 408203 Cradle * L . ... 1
408209  Pipe * i iieiieneians 1 30 (920042 Screw,Cap~3/8"-1énc x 1" 4
24 122484 Gasket ** L i, 2 31 [122341 Washer (..., 4
122499 |Gasket ¥ L iiiieae.. 2 32 426300 SPIING cevivnenerionneeennenn 2
25 1920044  |Screw,Cap~3/8"-16nc x 1 1/4"** | 5 33 1923122 Washer L. ..., 2
920875 Screw,Cap=7/16"-14nc x 1 1 /4" * | 8 34 921564 Nut,Jam=3/4"=10nc ....... 4
26 | 923523  (Washer,Lock~3/8" ** ... ... 13 35 1408206 Pipe,Exhaust ** . ... ...... 1
920712  MWasher,Lock-7/16" * ..., 8 1408210 Pipe,Exhaust * ... ......... ... 1
27 1921518  Nut=3/8"-lbnc ** L .......... 9 36 122488 Clamp ** . i, 1
921526  Nut-7/16"-l4nc * ... ........ 8 122497 Clamp * o iiiiiiiiiann, 1
NOTE:
*  Effective with 777-777T G.M. Engine.
**  Effective with 666-666T G.M. Engine.
# Effective with 666-666T Cummins Engine.
##  Effective with 666GM 203 and Later, 666T - 1 and Later.
@  Effective with 777-777T Cummins.
@@  Effective with 777GM 212 and Later Except 221, 777T - 1 and Later.
%  Effective with 777GM 1 thru 211, Also 221,
%%  Effective with 666GM 1 thru 202.
w  Effective with 666T7-777T 1 and Later, 666GM 203 and Later, 777GM
212 and Later, Except 221.
mn  Effective with 666GM 1 thru 202, 777GM 1 thru 211, Also 221.
[
L

3-65

158




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 270l
TIRE PUMP & HOSE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2701

TIRE PUMP AND AIR HOSE

113{{3)[ Part No. Description Qty.
1 | 473666 SCREW, CAP it et e e 4
2 | 473032 WASHER, LOCK  ciiviiiieannnns e 4
3 | 474374 PLATE, BASE ittt et e e e et e e e ]
4 | 474373 GASKET ettt et e e e 1
5 | 473684 PLUG, DRAIN ittt e ettt e et e e e e e 1
6 | 474384 Y LN D ER ottt ettt e et e e e e e e e 1
7 | 426238 PLUG, WELCH ittt e e e e e e e ]
8 | 473682 STICK, DIP (WITH BREATHER) ittt it e e e ittt 1
9 | 473653 GASKET, CYLINDER TO HEAD vttt et e e e e ee e e e e e 1
10 | 473676 RETAINER (QUTLET VALVE) ottt ettt e e et e e 1

11 | 473678 RETAINER (INLET VALVE) ittt ittt e et e e e e e 1

12 | 473677 SPRING (INLET VALVE) ittt ittt ettt e et ee et eien s 1
13 | 473674 PLATE, VALVE it tat ettt et e ettt ae e aaans 2
14 | 473475 SPRING (OUTLET VALVE) ittt et e et 1
15 | 405397 HEAD, CYLINDER ottt ettt et e e e e e et e e et 1
16 | 473652 WASHER ot e s e 4
17 | 473031 @ o 4

18 | 474985 FELT  veiiianenns e e e e e ]
19 | 474986 SCREEN ittt e e e e e e 1
20 | 474987 COVER ottt e e 1
21 | 474988 SO REW ettt 2
22 | 473655 RIN G, TOP ittt et e et et e e e e e e e 2
23 | 473656 RING, OIL N 1
24 | 473657 PIN, PISTON ittt e et e e e e s 1
25 | 473658 RING (RETAINING PINY ottt ittt e e ee e e e eaarmeaeeas 2
26 | 473654 P ST ON ittt e e e 1
27 | 473661 ROD, CONNECTING ttitit et aieceea e raaannnas PP 1
28 | 473468 PLATE, SPLASH o ittt e e e e e e 1
29 | 473667 | SCREW, CAP ittt e e e 2
30 | 473662 BUSHING , CRANKSHAFT ittt ittt et et e eiaeeaeaaaes 2
31 | 473665 WASHER, THRUST e e e e e 2
32 | 474372 CRANKSHAFT ittt e e et e e e et e e 1
33 1 473460 GASKET ottt ettt et e e e e e 1
34 | 473663 1 =7 S 1 S 1
35 | 474383 SO REW, CAP ittt e e e e et e e 4
36 | 474375 FLANGE, ADAPTOR ottt tie e et ete et e aee e teae et innans ]
37 | 474381 SOREW, CAP ittt e ettt e e |
38 | 474380 WASHER, LOTK ittt e e e et e e e e et et ieeeeananns ]
39 | 474379 WASHER ot e e 1
40 | 473680 KEY, SQUARE ottt e et e et et et e 1
41 | 722985 O Y Ny A 1
42 | 423617 BUSHING ottt ittt et e ettt e et 1
43 | 473687 UNIT, CHECK  viiiiiiiieeeiiniannn e et e 1
44 | 473686 ADAPTER e e i et ia e iaaaaan 1
45 | 473685 GAUGE it e et e et e aaaas 1
46 | 473688 CONNECTOR  tttieit it e eet e e eee et eaa e eaaeernaeens 1
47 | 473055 Lo 1
48 | 720799 CONNECTOR ittt ittt et ettt earetnaaersaereannssrnneanes 2
49 | 722983 TUBE, COOLING tttiriit e teeaaseenansanesenneseannsasnneenns 1
50 | 722987 BRACK ET ottt ittt it e et et 1
51 | 722327 CLAMP, BOLT ittt et ta ettt eire ta et ateancaneianerannnens 1
52 | 920710 WASHER, LOCK = 5/18" ettt st e a e et naneennnnn 1
53 | 921509 NUT = 5/16" = IBNC ittt iaeneneseaeaae et aareanenireneannnann 1
54 | 473669 CHUCK, AR ittt ittt er et aaemaar e easareaneeannnnans 1

NOTE:
722990 INCLUDES ITEMS 1 THRU 40.

3-65

160




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FiG. 2702

TIRE PUMP ADAPTOR




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2702

TIRE PUMP ADAPTER

Ref.

No. Part No. Description Qty.
1 474402 CAP, BEARING i it i ittt e e et ttaeneennansaaneans 1
2 920023 SCREW, CAP = 5/16" = 18NC x 1" ot it e e aaae e 1T 4
3 920710 WASHER, LOCK = 5/18" = 18NC ittt iit it titeenaaneaannn 4
4 474403 GASKET ittt ittt et ittt et r et et aa e, 1
5 474404 HOU S N G ittt it ettt et et e aeeeenaseeassaacsensenanaana 1
6 923002 PLUG, PIPE = /40 i it ettt e et e ae et eamaaaannns 2
7 474376 GASKE T ittt e e teaa e eeesaeanaasoaneeesaaaeaaasaaaaann 1
8 474387 GASKET i ittt e et tr ettt atasareeaanacascaeansennseaaaann 2
9 474401 Y OKE, SHIFTER it i i et i it st ea e caneenasnncoananns 1

10 921535 NUT, HEX - 1/2" - 20NF e e e aieaaaceeteeaaneeiaia e 1
11 920713 WASHER, LOCK = 1/2 ittt e ettt e teae et aateae e eaann. 1
12 474408 WASHER, SERRATED i i i i tee e tae e 1
13 474393 RING, "O" e e e et laa e iaatet s ace et aaan et aanas 1
14 474398 SPRING, BALL it i i i i i ittt e ctaaarearatnnnannns 1
15 474392 RING, RETAINER i it it et tneataeeaenasaancanannnas 1
16 474400 L = N 1
17 474382 B e G o 4
18 474377 RETAINER, ADAPTER FLANGE "« i e e it i te et tnnannnn 1
19 474391 e I Y o 8 1
20 474389 PLATE, SHIFTER it it et ittt emaarsceiaanaaaonanaanan 1
21 474390 WASHER, THRUST i i ittt i et sesnonsatancnaannans 4
22 474399 GEAR, SLIDING i i i i i e s it aa e e et raesonaaaanaanas 1
23 474396 ROLLER, NEEDLE (SET OF 23) ittt it iaeeemanccernnaanaanannnenn ’ 4
24 474395 SLEEVE, BEARING ottt ettt et e e e e e 1
25 474397 SPACER, BEARING i ettt ae s e et et aac e aa i e aanaanan 1
26 474394 SHAFT, IDLER i i it it temectnetsanascsaansannns 1
27 474407 SCREW, SET, ALLEN HEAD i i ittt in e e e annans 2
28 474406 KEY, HYPRO i i et e et eea et e e snanenaaesnanannnnan 1
29 474385 GASKET, COPPER i e it ittt taa e caaaaneanannn 6
30 474386 STUD ittt ittt et ettt e aaeateaaaatac e et i aanann b
31 921519 NUT, HEX = 3/8" = 24NF ittt e it tae e et e e st eaeanannannnn 6
32 474381 R G 2 1
33 474405 GASKET, COPPER BOLT ittt iie ittt ie it te e taaanaeananananaaan 4
34 474409 ADAPTER ittt it ettt eteetae it retaaaa e aeaaaaann 1
35 920044 SCREW, CAP = 3/8" = 16NC x 1 1/4" i e ieaeananns 8
36 923523 WASHER, LOCK = 3/8" ittt ittt teis et eaenasanaiaaanaannn 8
37 722980 DOWEL i ot errataeamatce et ntanaaaneaana 2
38 474412 WASHER , THRUST ittt v et tearrseasaasasaanacaanans 2
39 474413 SPACER, NEEDLE BEARING . it it e e necaraanan 4
40 474410 GEAR, IDLER i i i i it e ettt e e 1
41 474411 SHAFT, IDLER ittt i it ieetcaocsaoratascanascanaasnanns 1
42 722984 GASKET (L010" THICK)  ttisirieieesaeeeessacnneassneansnascanannonn 4

722982 GASKET (.006" THICK)  vereinireneennnnnn et e aeectaceaaa e 1
3-65 162



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIG. 2696

ETHER STARTING CONTROL




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2696

ETHER STARTING CONTROL

Ref.

No. Part No. Description Qty.
1 1921503 NUT, HEX = #10 = 24ANC * Lttt e e e e e o
2 | 922724 SCREW = F10 = 24NC x 7/8" * et e e, 3

922725 SCREW = F10 = 24NC x 1™ ¥ e e e e e 1
3 | 920707 WASHER, LOCK = F10 % et e et e 8
4 | 424848 GROMMET * e e et e e 1
5 | 724326 P ACER * e e 1
6 | 92331 WASHER, LOCK -~ 5/8" * e e e e 1
7 | 724327 TUBE, COPPER * tit ittt tat et et e e e e e e e e 1
8 | 720831 GROMMET /%% e e 2
9 | 728283 TIE, NYLON CABLE */%*% ittt e e e e 2
10 | 4P2565° CLAMP it e e e e 1
11 | 723457 CABLE ™ it it et e e 1
12 | 405765 KIT, ETHER STARTING ** /& 1ttt ittt it e e e e e e e e e 1
13 | 724161 SPRING, COMPRESSION *% e e e e e e e e 1
14 | 404916 COCK, SHUT-OFF %%/ ittt e te e e e et e e 1
15 | 5-955 BUSHING (CUMMINS PART NUMBER) ** it ee e aeannanans. 1
16 | 69319 ELBOW, STREET (CUMMINS PART NUMBER) ** 4D ... ietiienennnn.. 1
17 | 725879 PLUG * A ot ittit it et et et e e e 1
18 | 425201 CLAMP %% et e e e 1
19 1921503 NUT, HEX = 1/4™ = 20NC %% ettt et et e 1
20 | 922750 SCREW, MACHINE, ROUND HEAD - 1/4" = 20NC x 3/4" ** . ... 1
21 | 920759 WASHER, LOCK = 1/4™ %% e e et et 2
22 | 725876 BAR, CABLE CLAMP **AQ 1ttt tit et e et e e 1
724059 BAR, CABLE CLAMP **/F e e 1
23 | 920045 SCREW, CAP - 3/8" - 16NC x 1 3/8" (Used With 725876) ** .. .. ....... 1
24 | 723821 STUD * e e e ]
NOT SHOWN
723687 CAPSULES (CAN OF 24) * 1ttt e e e et et eaaaanns 1
723687 CAPSULES (CAN OF 24) * it te e ae e n et e, 1
NOTE:
* EFFECTIVE WITH GM.
**  EFFECTIVE WITH CUMMINS.
@ EFFECTIVE WITH 666T.
#  EFFECTIVE WITH 777T.
¢ INCLUDES REF. NOS. 13 THRU 15.
r INCLUDES REF. NO. 13.
6~65 164




W, .
E, ny
TP S

‘5,'

|

m ‘\G\
:
' ©

FIG. 2695
AR PREHEATER STARTING
(GAS & ELECTRICAL)




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2695 AIR PREHEATER STARTING
i
Ref. | part No. Description ' Qty.
No. ) : :
1 405629 LINE, FLEXIBLE * U v T
2 405630 LINE, FLEXIBLE * ittt et et e e et e e . 1
3 422713 BUSHING * e eennn 1
4 423336 CLAMP e e e e s e 2
5 920019 SCREW, CAP = 5/16% = 18NC x 1/2" % e et e el 1
6 920710 WASHER, LOCK = 5/16" * e, e 1 .
7 423852 GROMMET ™ e e e, 2 ‘
. 8 424011 ELBOW, STREET * ottt e e et e e e e e 2
i 9 425046 TEE, PIPE * S 1
1 10 720301 N .. 1
11 . | 720565 NUT, TUBE * v, R 2
12 723538 UNTON, HALF et e e e e e e e e e e e e e e, 1
13 724078 ELBOW, TUBING * oottt ettt et e e e et e e e e e e e, ]
14 724489 TUBE ¥ e A e, . 1
15 724491 ELBOW, REDUCER * ettt e e e e e e e e e e e e e, 1
116 726134 PANEL, INSTRUMENT * et e e e e e e e et 1
17 921509 NUT, HEX = 5/16" = 18NC * /%% i e e e e e 4
18 921505 NUT = /47 = 20NC % e e e e e e e e e e e e e e e 2
19 920003 SCREW, CAP = 1/4" = 20 NC x 3/8" * e L 2
20 920021 SCREW, CAP = 5/16" = 18NC x 3/4" % /%% i, 4
121 923102 WASHER, FLAT = 5/16" % /%% e e e e 4
22 920759 WASHER, LOCK = 1/4% % e e e e, 4
23 920710 WASHER, LOCK ~ 5/18" * /%% e e )
24 423459 SLEEVE *% i, e e 2
25 423554 TERMEN AL % e e e e 2.
26 921503 NUT = F 024N %% e e e e e 1
27 922720 SCREW = F10-24NC x 3/8" %% e e e e e 1
28 920707 WASHER, LOCK = F 10 %% e e e e e e e 12
29 726133 PANEL, INSTRUMENT % ittt e e e e e e e eaaaanns ]
30 724066 SWITCH, STARTER % Lttt ittt et et e e e e te e eaanainns ]
31 729584 HARNESS, WIRING ** ittt ieeneea e e, 1
32 427258 LA 5 it e e e 1
NOTE:
*  EFFECTIVE WITH G .M. ENGINE.
**  EFFECTIVE WITH CUMMINS ENGINE,
PARTS WHICH ARE NOT KEYED MUST BE ORDERED
FROM ENGINE DISTRIBUTOR.

3-65 166









